OPERATION AND PARTS MANUAL

VIOL
MULTIQUIP

MEARYCO SERIES
MODEL MG30T2D

MODEL MG30M2D
PLASTER MORTAR PUMPS

MODEL MG30T3D

MODEL MG30M3D
FIREPROOFING PUMPS

Revision #3 (09/15/11)

Discount
Equipment
THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALLTIMES.



PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

A WARNING A

CALIFORNIA — Proposition 65 Warning

Diesel engine exhaust and some of
its constituents are known to the State
of California to cause cancer, birth
defects and other reproductive harm.

PAGE 2 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




TABLE OF CONTENTS

Table of CONtENtS ..o, 4
Parts Ordering Procedures ..........cccoevvreereenenennnens 5
Safety Message Slert Dymbols ..........cccccvererinenee, 6
Rules for Safe Operation ...........cccccvvveerrirennee, 8-10
Operation and Safety Decals ..........c.coceuriuene. 12-13
SPECIfications ........cccovveveeeeiieeececccee e 14
Dimensions (MG30-M2D Mobile unit).................. 16
Dimensions (MG30-T2D Tag unit) .......cccceerrvrenee. 17
General Information ..........cccoeeeeeevvinceesnnne, 18-22

MQ MAYCO MG-30 Mobile/Tag Units

Plaster/Fireproofing Pump

APPICALION ... 23-26
Mixer Major Components ........cccvvveeeeeeeererenens 26-27
MG30 M2D Major Components ..........ccccvuvenee. 28-29
Hatz 8.5 HP Engine Components .................... 30-31
Pre-Inspection (MIXer) .......cccovvvrvennneriernrnnns 32-34
Initial Start-Up (Mixer Mobile only) ..........cccccvuenee. 35
Pre-Inspection (PUMP) ....cccvvrvvrvierrrericininnns 36-39
Initial Start-Up (PUMP) .o 40
Initial Start-Up/Operation ...........cccceevvveeeennenn. 41
Remote Operation .........ccceeevveeeenniresessens 42
Towing GUIdENNES ......cvvvererereerereeirreiereeiee, 43-45
Trailer Safety GuIdelines..........cccveeerereeeerinenene 46-47
Maintenance (MIXer) .......cooveeerrvireceninrninenns 48-49
Maintenance (PUMP) ..c.covvvveeeenninerceciesirenns 50-53
Troubleshooting (ENGINE) ........ccoveeeurieeereeeneriinieens 54
Troubleshooting (Engine/MIXer) .........cccucueeriinenee. 55
Troubleshooting (PUMP) ..., 56
Wiring Diagram ........ccoevveennneiiciesseneene, 57-58
Power Module Layout .............ccceccnnncccnnene. 59
PARTS ILLUSTRATIONS

Explanation of Code in Remarks Column ............. 60
Suggested Spare Parts ..........ccoooevnienncnnininen. 61
Decal Placement ........cccocovvvvvvnnininineniieenes 62-63
Frame ASSEMDIY .......cccovvvvircceirccere, 64-65
Hood ASSEMDIY ... 66-67
Hopper ASSEMDIY ........cccvrrerereeneeeeines 68-69
Chassis ASSEMDIY .......c.cvcerereeerireierieiereieiens 70-71
Compressor ASSEMDIY .......c.oceerreerereeeririininens 72-43
Fuel Tank ASSEMDIY ........cccvvriiccieirccicines 74-75
Piston Qiler Tank Assembly ...........cccovveeirencenes 76-77
Rocker Arm ASSEMDIY .......cccceuvriceciriricicienes 78-79
Push Rod (3.5-Inch) Assembly ............ccovuneee 80-81
Push Rod (3.75-Inch) Assembly ..........c.cco....... 82-83

Crankshaft and Gear Box Assembly ................ 84-85
Battery ASSembly ... 86-87
Tag Unit Axle Assembly ...........ccocvrneccininenns 88-89
Mobile Unit Axle Assembly ..........ccccovvniccinnnes 90-91
Control Box ASSEMDIY .......covevrerieriricirinieninns 92-93
Manifold (2-inch Outlet) Assembly ................... 94-95
Pressure Relief Valve (2-Inch Outlet) Assembly .. 96-97
Manifold (3-Inch Outlet) Assembly ................... 98-99
Pressure Relief Valve (3-inch Outlet) Assembly ..... 100-101
Lubrication Panel Assembly .............ccccveeee 102-103
Remote Control Cable Assembly ................. 104-105
Tag Unit Trailer Assembly ...........cooevciienenee 106-107
Hatz 2M41LZ Engine Assembly ................... 108-109
Hatz 1B30 Engine (Clutch) Assembly .......... 110-111
Mixing Drum Assembly........ccccovivvinininene. 112-113
Paddle Shaft Assembly........c.c.cccovnirininunen. 114-115
Frame ASSEMDIY ..o 116-117
Cab ASSEMDIY ......cccurererreirreererreeeeen, 118-119
Transmission ASSembIY ...........ccceeererreeenne. 120-121
HATZ 1B30 DIESEL ENGINE

Spare Parts Kit Assembly ...........cccverureeeene. 122-123
Accessories ASSemDBIY ........coovececernnicnnee, 124-125
Crankcase and Engine Mount Assembly ..... 126-127
Crankshaft ASSembly .........ccccoercirinienenne. 128-129
Camshaft ASSembIY .........cccooeeerrierrieinenen. 130-131
Piston ASSembly .........ccocvvriccinnnicieine 132-133
Cylinder Head Assembly ..........c.cccerieuneneee. 134-135
Oil Pump/Governor Assembly ...........c.c....... 136-139
Timing Cover ASSemDBIY ........ccccveeerieeerieene 140-141
Flywheel Assembly .........ccoovvieeinnicininnnes 142-143
Fuel Injection Assembly ..........cccoevnicininnnes 144-147
Recoil Starter Assembly .........cccccveveerrienenn. 148-149
Air Duct ASSembBIy .........ccocvvriecirrniinee, 150-153
Crankcase Breather Assembly...................... 154-155
Fuel Tank Assembly .........coocceinnninininnnes 156-157
Air Filter Assembly .......cccoceevnnicrrniene, 158-159
Muffler ASSembIY ........ccovvveeerrrcccre 160-161
Starter/Alternator Assembly ...........ccoccueenee. 162-163
Electronic Components Assembly................ 164-165
Speed Control Assembly .........ccooeeeerieeereneen. 166-167
Terms and Conditions of Sale— Parts ................ 168

Specification and part number are
subject to change without notice.

/

PAGE 4 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)

BEEGEERE




MG-30 PUMP — SAFETY MESSAGE ALERT SYMBOLS

FORYOUR SAFETY AND THE SAFETY OF OTHERS!

Safety precautions should be followed at all times when operating
this equipment. Failure to read and understand the Safety
Messages and Operating Instructions could result in injury to
yourself and others.

This Owner's Manual has been
developed to provide complete
instructions for the safe and efficient
operation of the Multiquip MAYCO
MG30-M (Mobile Unit) and
MG30-T (Tag Unit) plaster and
fireproofing pump. Refer to the
engine manufacturers instructions for
data relative to its safe operation.
Before using this pump, ensure that the operating
individual has read and understands all instructions in this
manual.

SAFETY MESSAGE ALERT SYMBOLS

The three (3) Safety Messages shown below will inform you
about potential hazards that could injure you or others. The
Safety Messages specifically address the level of exposure to
the operator, and are preceded by one of three words: DANGER,

NOTE

LALEEEEER

DANGER: You WILL be KILLED or
SERIOUSLY injured if you do not follow
directions.

WARNING: You CAN be KILLED or
SERIOUSLY injured if you do not follow
directions.

CAUTION: You caN be injured if you

do not follow directions.

Potential hazards associated with operation of the pump will be
referenced with Hazard Symbols which appear throughout this
manual, and will be referenced in conjunction with Safety
Message Alert Symbols.

HAZARD SYMBOLS

A Lethal Exhaust Gases

Diesel engine exhaust gases contain poisonous
carbon monoxide. This gas is colorless and
odorless, and can cause death if inhaled.
NEVER operate this equipment in a confined
area or enclosed structure that does not
provide ample free flow air.

A Explosive Fuel

Diesel fuel is extremely flammable, and its

vapors can cause an explosion if ignited. DO
NOT start the engine near spilled fuel or
combustible fluids. DO NOT fill the fuel tank
while the engine is running or hot. DO NOT
overfill tank, since spilled fuel could ignite if it
comes into contact with hot engine parts or
sparks from the ignition system. Store fuel in
approved containers, in well-ventilated areas
and away from sparks and flames. NEVER
use fuel as a cleaning agent.

A Burn Hazards

Engine components can generate extreme heat.
To prevent burns, DO NOT touch these areas
while the engine is running or immediately after
operations. NEVER operate the engine with
heat shields or heat guards removed.

d)%l“%%uﬂﬂh
|

A Rotating Parts

— "' NEVER operate equipment with covers, or

guards removed. Keep fingers, hands, hair
and clothing away from all moving parts to
prevent injury.

PAGE 6 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




A Respiratory Hazard

MG-30 PUMP — SAFETY MESSAGE ALERT SYMBOLS

A Accidental Starting

/) OFF  ALWAYS place the ON/OFF switch in the OFF
position. NEVER perform maintenance on the ;
unit with the ignition key in the ON position. I Srlaygcl:\tﬁ wear approved respiratory

A Over Speed Conditions

“ NEVER tamper with the factory settings of the

engine governor or settings. Personal injury
and damage to the engine or equipment can
result if operating in speed ranges above

A Sight and Hearing hazard
o‘/
maximum allowable. -~

ALWAYS wear approved eye and hearing
‘ >(*. protection.
This pump, other property, or the

— surrounding environment could A Equipment Damage Messages
NOTE be damaged if you do not follow
instructions.

17

Other important messages are provided throughout this manual
to help prevent damage to your plaster and fireproofing pump,
other property, or the surrounding environment.

BEELELEER

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 7



MG-30 PUMP — RULES FOR SAFE OPERATION

CAUTION:

Failure to follow instructions in this manual
may lead to serious injury or even death!
This equipment is to be operated by
trained and qualified personnel only! This
equipment s for industrial use only.

The following safety guidelines should always be used when
operating the MG30-M2D (Mobile Unit) and MG30-T2D (Tag

Unit) plaster and fireproofing pump:

GENERAL SAFETY

Il DO NOT operate or service this equipment
before reading this entire manual.

B This equipment should not be operated by persons under 18
years of age.

Bl NEVER operate this equipment without proper protective
clothing, shatterproof glasses, steel-toed boots and other
protective devices required by the job.

Bl NEVER operate this equipment when not feeling
well due to fatigue, illness or taking medicine. =

B NEVER operate this equipment under the
influence or drugs or alcohol.

B ALWAYS check the machine for loosened threads or bolts
before starting.

I ALWAYS wear proper respiratory (mask), hearing and eye
protection equipment when operating the pump .

B Whenever necessary, replace nameplate, operation and
safety decals when they become difficult read.

W Manufacture does not assume responsibility for any accident
due to equipment modifications.

B NEVER use accessories or attachments, which are not
recommended by Multiquip for this equipment. Damage to
the equipment and/or injury to user may result.

Bl NEVER touch the hot exhaust manifold,
muffler or cylinder. Allow these parts to
cool before servicing engine or pump .

HOT! DO NOT
TOUCH
LET cooL

M HighTemperatures — Allow the engine to cool before adding
fuel or performing service and maintenance functions. Contact
with hot! components can cause serious burns.

B The engine section of this pump requires an adequate free

flow of cooling air. NEVER operate the pump in any enclosed
or narrow area where free
flow of the air is restricted. If
the air flow is restricted it
will cause serious damage
to the pump or engine and
may cause injury to
people. Remember the
pump's engine gives off
DEADLY carbon monoxide
gas.

I ALWAYS refuel in a well-ventilated area, away from sparks

and open flames. o

BMALWAYS use extreme caution when
working with flammable liquids. When
refueling, stop the engine and allow it to
Cool.

B NEVER smoke around or near the machine.
Fire or explosion could result from fuel
vapors, or if fuel is spilled on a hot! engine.

B NEVER operate the pump in an explosive
atmosphere or near combustible materials. An explosion or
fire could result causing severe bodily harm or even death.

B Topping-off to filler port is dangerous, as it tends to spill fuel.

PAGE 8 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — RULES FOR SAFE OPERATION

ALWAYS remove the ignition key when leaving the pump
unattended.

ALWAYS block the wheels on the unit when using on a
slope.

ALWAYS maintain this equipment in a safe operating
condition at all times.

ALWAYS stop the engine before servicing, adding fuel or oil.

NEVER run engine without air filter. Severe engine damage
may occur.

ALWAYS be sure the operator is familiar with proper safety
precautions and operation techniques before using pump.

ALWAYS store equipment properly when it is not being used.
Equipment should be stored in a clean, dry location out of
the reach of children.

DO NOT operate this equipment unless all guards and safety
devices are attached and in place.

CAUTION must be exercised while servicing this equipment.
Rotating and moving parts can cause injury if contacted.

Keep all inexperienced and unauthorized people away
from the equipment at all times.

Before start-up, check the hopper and remove all foreign
matter and debris.

DO NOT use worn or damaged hose couplings, inspect all
hoses and couplings for wear. Replace any worn or defective
hose or couplings immediately.

Keep hands out of the hopper when the engine is running.
DO NOT operate unit with the hood open.

DO NOT disconnect hose couplings or nozzle while under
pressure. Relieve pressure by manually activating pressure
relief valve at manifold.

Unauthorized equipment modifications will void all
warranties.

Check all fasteners periodically for tightness. Also check
towing tongue bolt, lock nut and wheel lug nuts for wear.

Test the pump's ON/OFF switch. The purpose of this test is
to shut down the engine.

Refer to the Engine Owner's Manual for engine technical
questions or information recommended by Multiquip for this
equipment. Damage to the equipment and or injury to user
may result.

Transporting

ALWAYS shutdown engine before transporting the pump.

Tighten fuel tank cap securely and close fuel valve to prevent
fuel from spilling.

Drain fuel when transporting pump over long distances or
bad roads.

Towing

Before towing, check the hitch and secure the safety chain to
the towing vehicle.

When towing, an adequate safety chain must be fastened to
the frame, refer to pages 44 and 45.

Tow only with a vehicle and hitch rated to pull a 5,000 Ibs.
load.

If unit is equipped with ball hitch coupler, use only 2" all steel
ball rated for minimum of 5,000 Ibs. Use 1" hardened steel
pull pin, if not equipped with ball hitch.

This equipment shall not be towed or operated by individuals
who cannot read understand the signs, decals or operating
instructions.

When towing at night, always have rear tail lights ON.
DO NOT tow unit with hopper full of material.

DO NOT tow unit with hoses attached.

DO NOT tow unitin excess of 46 MPH on highways..

Maintenance Safety

NEVER lubricate components or attempt service on a running
pump .

ALWAYS allow the pump a proper amount of time to cool
before servicing.

Keep the pump in proper running condition.

Fix damage to the pump immediately and always replace
broken parts.

Dispose of hazardous waste properly. Examples of potentially
hazardous waste are used motor oil, fuel and fuel filters.

DO NOT use plastic containers to dispose of hazardous
waste.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 9



MG-30 PUMP — RULES FOR SAFE OPERATION

Emergencies B In emergencies always know the location of the
B ALWAYS know the location of the nearest fire extinguisher. nearest phone or keep a phone on the job site.
Also know the phone numbers of the nearest
ambulance, doctor and fire department. This
information will be invaluable in the case of an
emergency.

e

ﬂl | +AMBULANCE +

B ALWAYS know the location of the nearest and first aid kit.
DEPI-{:II?BFI:IIENT

=+ FIRSTAID =

KIT

PAGE 10 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — OPERATION AND SAFETY DECALS

Machine Safety Decals

The MG-30 mortar and plaster pump is equipped with a number of safety decals. These decals are provided for operator safety and
maintenance information. Figure 1 below illustrates these decals as they appear on the machine. Should any of these decals
become unreadable, replacements can be obtained from your dealer.

m | r A CAUTION 1 ( fé_'_{l_l_{l{ SAFETY INSTRUCTIONS ]

;| ADDOIL BEFORE
OWNER’S MANUAL _ ¢ | STARTING ENGINE
P/N: 34536

P/N: EM507607

P/N: EM948501

A _CAUTION

USE DIESEL
FUEL ONLY

(Read Operator’s book) g

P/N: EM995

manual before proceeding.

Great care must be taken to clear a plug
as a dangerous condition exists, due to high
pressure build-up, inside the pump and delivery
system.

932

P/N: EM932

~
/\ CAUTION! [
1. Before setup and operation of this equipment, the @ ® ® (@ GREASEDAILY,
|| designated operator MUST read and completely EVERY ZERK
understand the operating instruction manual. @ @ @ @ Use: No. 2 Multipurpose

2. Keep unauthorized and untrained people away from Automotive Grease

P/N . E M 5 1 3 1 59 the machine during operation.
. 3. Do NOT operate unit with engine cover open; @ Cam Rocker Arm Bushings @ Gear Box Block (Front)

rotating or moving parts wil cause serious injury.

4.Engine MUST be shut off before servicing. @ Gear Box Block (Back) @ Connectings Rod. (Down)

5. Keep hands out of hopper when engine is running.

6 C"Efmpw for obstructions before operating @) cam Rocker Arm Roller Crank Rocker Arm (Bushings)
machine.

7.This machine is remotely controlled and may start @ Connecting Rod. (Up) @ Crank Rocker Arm
atany time. . (Bearing Housing)

8. Stop engine before adding fuel or oil. 2 @ Cam Rocker Arm

(Bearing Housing)

MG30-T2D P/N: EM508594 P/N: EM345336

P/N: EM513158

-
ENGINE OPERATION

RENOTE @ @)

0
BATTERY
O
” PUMPING IGNITION SWITCH
OIL PRESSURE
¢ on
SMERYCO |- £

FUSE PUMPING REMOTE |  Teweematune

LRSI = —  —— — — ——— CONTROL  OUTLET @ © o

P/N: EM1009

AIR CLEANER

EBEaD 0o = )
e

ENGINE HOURS

P/N: EM513161
Figure 1. MG-30 Operation and Safety Decals (Pump Only)

PAGE 12 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — OPERATION AND SAFETY DECALS

Machine Safety Decals

The Essick EM 120SM mortar and plaster mixer is equipped with a number of safety decals. These decals are provided for operator
safety and maintenance information. Figure 2 below illustrates these decals as they appear on the mixer. Should any of these decals
become unreadable, replacements can be obtained from your dealer.

( AATTENTION ) m
INSPECT BEFORE TOWING ‘ ‘ 5 E ’ ”
@ TIGHTNESS OF WHELL NUTS. MULTIQUIP

® TIRE PRESURE.

1. USE MANUFACTURES RECOMMENDED P/N : E M5 1 09 1 5

TORQUE VALVES WHEN TIGHTENING
WHELL LUG NUTS.

2. USE MANUFACTURES RECOMMENDED
TIRE PRESSURE VALUES WHEN INFLATING
TIRES. DO NOT EXCEED RECOMMENDED

\ TIRE PRESURE. DCL151 ) ' ' 5 I
P/N: DCL151 MULTIQUIP Essln‘i

P/N: TBD

A WARNING

[ A IMPORTANT )

CRUSH HAZARD
SELF-ADJUSTING SEALS PROTECT

u ,ﬂ Keep guards and
doors i
'J.#
befor n
PADDLE SHAFT AND BALL BEARINGS

P/N DCL1 6OA Three easy safeguards

1. BREAK IN

Break in has been taken care of at the factory. no adjustments or
special procedures are requiered.

2. MAINTENANCE

Keep drum heads and spring areas clean. Repack with one new

Pu sH ring of packing and waterproof grease when gland is about to
bottom or when springs have extended to a length of 2 inches.

Retighten springs to

TO STOP 15 inches

3. NEW PACKING

Coat shaft and packing generously with a good grade aof
a f grease. Also pack this grease around the paddle shaft
ball in drum head cavity, when shaft is removed. Tighten
g nuts on each end until length of spring is
o

Y2 inches

s ea:
this mixer than to repair it.

P EMBAR

ENGINE P/N: EM948121
OIL FILLER

948005

P/N: EM948005

CLUTCH
OIL FILLER

948012

DO NOT REMOVE SAFETY GRATE
SHUT OFF ENGINE/MOTOR BEFORE
PUTTING HANDS IN MIXER DRUM

P/N: EM513479

P/N: EM948012

TRANSMISSION

oIL FILLER P/N: 13118 800'30'MAY00

948013/ P/N EM51 1 709
P/N: EM948013

Figure 2. MG-30 Operation and Safety Decals (Mixer Only)

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 13




MG-30 PUMP — SPECIFICATIONS

Model- MG-30 | Pumping Material Pump Manifold | Compressor | Hopper Fuel
Rate Cylinder Pressure | Outlet Dia. | 2-Cylinder | Capacity Capacity
(Diameter x Stroke) Piston (No. 2 Diesel)
Plaster 6.5 cu. 3.50 x 6 in. 1000 PSI 2in. 10 CFM@ 9 cu. ft. 5.3 gal.
yds./hr. (8.89 x 15.24 cm.) (5.08 cm.) 100 PSI 255 (liters) (20 liters)
Fireproofing 9 cu. 3.75x 8 in. 1000 PSI 3in. 10 CFM@ 9 cu. ft. 5.3 gal.
yds./hr. (9.52 x 20.32 cm.) (7.62 cm.) 100 PSI 255 (liters) (20 liters)

Table 2. Specifications (Mixer)

Bag Drum Engine Drive Dump | Discharge Weight
EM120S Capacity Capacity Action Height | (less wheels)
(Essick) 35-40 12 cu. ft. | Hatz Diesel | Mechanical | Manual 75 in. 1,090 Ibs.
(340 liters) | Model 1B30 (191 cm.) (494 kg.)

Table 3. Specifications (HATZ 2M41LZ Engine)

No. Bore x Stroke | Displacement [ Idle Lube Oil Battery | Weight
HATZ Diesel | Cylinders Speed | Capacity Type
Model Max/Min
2M41LZ
2 4.02 x 413 in. 104.7 cu. in. 800 5.8/3.2 qts. 12V 492 lbs.
(102 x 105 mm.) | (1.716 liters) [ RPM's | (5.5/3.0 liters) | 88/143 Ah | (223 kg.)

Table 4. Specifications (HATZ 1B30 Engine)

HATZ Diesel No. Displacement Idle Lube Oil Type Air | Starting | Weight
Model 1B30 | Cylinders Speed Capacity Cleaner Method
Air-Cooled

1 347 cu. cm. 800 1.05 qgts. Dry Recoil 83.77 lbs.

(.347 liters) RPM's (1 liters) Element Start (38 kg.)
Engine Oil CCMC - D4 - D5 - PD@ or API - CD-
Type CE - CF -CG or SHPD
Type Fuel EN 590 - DIN 51601 BS 2869 A1/A2-
ASTM D 975-1D/2D

PAGE 14 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — DIMENSIONS (MG30-M2D MOBILE UNIT)

<
< Lt

< F >
Table 5. Dimensions Mobil Unit ’ D >

REF. DIMENSIONS
68.0 in. (1.72 meters)
90.0 in. (2.28 meters)
40.0 in. (1.01 meters)
42.0 in. (1.06 meters)
32.0 in. (.812 meters) G
79.0 in. (

-

-

2.00 meters)

58.0 in. (1.47 meters)

IO MmO |O|@T| >

68.0 in. (1.72 meters)

171 in. (4.34 meters
111 in. (2.81 meters
54.0 in. (1.37 meters
60.5 in. (1.53 meters
38 in. (.965 meters)

)
)

)
) Figure 3. MG-30 (Mobil Unit Dimensions)

Z || ]| <«

PAGE 16 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — DIMENSIONS (MG30-TD2TAG UNIT)

2 4
»
A

A
M
h 4

Table 6. Dimensions Tag Unit

REF. DIMENSIONS
43.0 in. (1.09 meters)
60.0 in. (1.52 meters)
34.5 in. (.876 meters)
46.5 in. (1.18 meters)
54.0 in. (1.37 meters)
-
-

60.5 in. (1.53 meters)
96.0 in. (2.43 meters)
120 in. (3.04 meters)
11.5 in. (.292 meters)

IO T m[Oo|O|w| >

Figure 4. MG-30 (Tag Unit Dimensions)

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 17



MG-30 PUMP — GENERAL INFORMATION

General

The MAYCO Model MG30-M and MG30T plaster-mortar,
fireproofing pumps are designed to pump material at a steady
rate of flow. This is accomplished with two pistons. One piston
does all the pumping; the other is a slave piston. The slave
piston is a compensation piston and operates in a manner
which causes the pulsating material from the pumping piston to
be pumped at a steady rate of flow.

Your MAYCO pump has been serviced and test-run at the
factory. Upon delivery and inspection the machine is ready for
operation on the job.

This pump uses a 3-1/2 inch pumping piston and therefore
develops a higher pressure than most concrete pumps. It is
extremely critical that the pump drive components, pumping lines
and components are of the finest quality and maintained in a
manner to prevent accidents. Use only high pressure rated
hoses and couplings.

The MG-30 has been assembled with a pressure relief valve
installed at the discharge port on the manifold. NEVER pump
materials unless this (pressure relief valve) mechanism is
installed.

Normally, the 750 psi rated brass cap is used in plaster
applications, whereas the 1,000 psi rated unit is used for higher
pressure applications and fireproofing. The brass cap and ball
should be removed and cleaned daily, or more often if necessary,
to prevent material setting up around the ball.

If material hardens around the ball, it will not be effective as a
relief valve when high pressure develops. Install ball discharge
in downward position. Use the manual relief part of this valve to
relieve line pressure before disconnecting material lines or hoses

Power for the operation of this pump is supplied by a Hatz Model
2M41LZ, 35 H.P. diesel air-cooled engine. This engine transfers
power through a V-belt to a totally enclosed speed reducer and
also operates a twin-cylinder piston type air compressor.

The MG-30 is equipped with an electrically controlled
solenoid valve and gravity-feed piston oiler system. The
electrically controlled solenoid allows the operator to startand
stop the pump remotely from the nozzle.

When the solenoid valve is energized (i.e. electric current is
applied to the solenoid) the engine speed will increase to the
pre-set governed speed, engaging the centrifugal clutch and
pump. When the solenoid is de-energized, the engine speed
will decrease, returning to idle, disengaging the centrifugal clutch
and pump.

Located at the rear of the pump is the mixing unit. The drum
batch capacity of this mixing unit is between 3.5 and 4.0 bags.

The mixer section of the pump can be powered by a either a XX
HP Honda gasoline engine, 8.0 HP Hatz diesel or 2.0 HP electric
motor.

Due to the abrasive nature of the materials being pumped, some
parts of the machine are likely to be worn from use more rapidly
than others. Itis therefore suggested that spare parts be keptin
ready reserve at the job site to prevent downtime.

CAUTION :

If hoses or lines are blocked for any reason, or
if lines are kinked when starting up or during
pumping cycle, the pump pressure could
straighten out the kink or force out the blockage.
The rapid surge of material could cause the lines
to whip or move in a manner that could cause injury to personnel.
When moving hoses from one job site application to another it is
important to walk the entire system and visually inspectfor any
kinks or sharp bends in the hose, before starting or resumong
the pumping operation.

The following definitions will help assist you in understanding
common pump terminology.

Centrifugal Clutch

The centrifugal clutch is designed to slip when the engine speed
drops due to overloading of the pump. This is a safety device to
protect other parts of the machine from damage and to prevent a
buildup of pressure in the material hose. Continued operation of
the machine when the clutch is slipping will cause damage to
the clutch. The clutch needs no adjustment or lubrication.

Pump Head Unit

The pump head unit consists of two pistons--one being the
pumping piston and the other a compensating piston, driven by
the cam and rocker arm principle.

The pump housing is equipped with inlet and outlet valve seats
and two special hard rubber or steel balls. When the piston is
retracted, the inlet valve seat opens for intake of material into the
piston chamber; when the piston is extended, the inlet valve
closes and the outlet valve opens, allowing material to be
pumped. There are three sections to the pump head unit.
ALWAYS ASSEMBLE THESE SECTIONS PRIOR TO
MOUNTING PUMP HEAD UNIT ON FRAME, MAKING SURE
THE SEAL RINGS FIT UP AIRTIGHT.

PAGE 18 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — GENERAL INFORMATION

Main Bearings

The two main crankshaft bearings are sealed bearings. These
bearings should be greased about every two days of pump
operation. Any good lithium base grease is acceptable. Too much
grease cause the bearings to overheat.

Rocker Arm Shaft

The two rocker arms have bronze bearings. These bearings
should be greased every day of operation.

Rod Ends

Each piston rod and connecting rod from the crankshaft has a
roller bearing. Lubricate these four roller bearing daily with lithium
base grease.

= Daily lubrication of the roller bearings
- (except main bearing) will prevent any
6: NOTE dirt and foreign matter from entering the
& bearings.

Cylinders

The cylinder walls do not wear to any degree. Care should be
taken not to damage the surface on the ends of the cylinders as
this will cause an air leak between the end of the cylinders and
the pump housing.

NEVER! use muriatic acidto clean the
pump. The cylinder bore is chrome
plated. Muriatic acid will dissolve the
chrome.

NOTE

FECeeees

Pump Housing

There are 3 sections to the pump housing, hopper elbow, main
housing (center), and crossover housing. These 3 housings
are held together with "T" slot bolts and are aligned to each
other with guide rings on the flange surface.

Always assemble these 3 sections into a complete unit before
placing it on the pump. It is important that when the pump housing
unitis placed on the pump that all of the gaskets and o-rings are
aligned properly with an air tight fit.

Rubber Check Ball

Rubber check balls (not steel) are used in plaster and stucco
applications, because they form a water tight seal at the valve
seat. This prevents the check valve from packing due to
separation at the valve.

The rubber check balls are components of the pump that will
wear quite rapidly and must be replace frequently. Excessive
high pressure is the main cause of wear to the rubber check
balls. The rubber check balls can last anywhere from a week to
2 or 3 days depending on the pumping pressure. Jamming the
pump or running the pump at a very high pressure may split the
rubber check balls.

When replacing either rubber check ball,
always inspect the other ball for signs
of wear. Make sure the o-rings and
associated parts are clean and free of
dirt when the rubber check valve is
reassembled.

NOTE

BELEELER

Steel Check Ball

Steel check balls are used in fireproofing applications, because
they form a water tight seal at the valve seat. This prevents the
check valve from packing due to separation at the valve.

Leather Piston Cup

The piston, which is held to the push rod by a nut, consists of
several parts made of various materials with close tolerances,
having as the center a pre-lubricated leather piston cup. This
cup is in constant contact with the cylinder and the material and
it wipes clean the cylinder on each stroke, thereby preventing
damage to the cylinder. When the machine is shut down, the
piston cups should be periodically inspected and replaced if
frayed or damaged.

The leather piston cups will outwear the rubber balls. The leather
piston cups as well as the rubber balls can be damaged
prematurely if exposed to excessive pump pressure or
jamming of the pump.

Leather Piston Lubrication

Due to the close tolerance of the piston to the cylinder, the piston
is equipped with a felt ring to keep the cylinder constantly
lubricated for increased life. The felt ring is lubricated through
the oiler fitting and tubing installed at rear of piston.

The oiler tank is mounted adjacent to the fuel tank. The oil level
should be checked regularly during operation and tank filled,
if necessary, with a good grade of S.A.E. 20W or 30W motor oil.
Oiler tank capacity is 1.5 quarts (.709 liters).

With the engine running, open needle valve (located below oil
tank) very slightly. Oil should flow for approximately 5 minutes
before pumping material. This will allow oil to reach and penetrate
the felt ring. Opening the valve too far will cause oil to flow
excessively. Close the valve when the machine is not in use to
prevent all the oil draining from the tank.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 19



MG-30 PUMP — GENERAL INFORMATION

O-Rings

0O-Rings have been installed at sealing points throughout the
pump head unit. These O-rings act as seals and are very
important for the efficiency of the machine. Great care should be
taken when assembling or disassembling those parts where “O”
rings have been installed. Always clean O-ring groove thoroughly
grease O-ring before installing.

Inspection of O-rings should be made regularly. It should be
done each time a part containing an O-ring has been
disassembled. Carefully remove and check O-ring to see it is
not chipped, broken, peeled or has any other signs of deformity.
If any of these conditions exists, the O-ring should be replaced.

. — USE ONLY "O-RINGS" OBTAINED
= NOTE FROM THE FACTORY, as they are
gg manufactured of a special hardened
t rubber to meet this specific application.
Valve Seats

The valve seats are a loose fit in the pump housing. There are no
set screws holding them in place. When the valve seat has been
worn to a point where a new rubber check ball strikes the bar in
the valve seat (keeping the ball from seating properly), the valve
seat should be replaced.

Sand Packs

Washed sand left in the material hose can cause a sand pack
(clog) inthe hose. When the material hose is washed out, make
sure all of the loose sand is washed out of the hose. If loose sand
is allowed to remain in the hose, the new material coming through
the hose will push the sand ahead until it forms a clog in the
hose.

Separation

Separation in the pump or the material hose is caused by water
being forced out of the material through a loose connection.
Make sure that none of the gaskets or o-rings in the pumping
system leak. Loose hose connections are one of the most
common causes of separation.

Whenever water leaks out through a hose connection, the
material will build up slowly. In an hour or so, depending on how
bad the leak, a restriction will form at the connection causing the
pump to work much harder to force the material through the
restriction. This also slows down the output production of the
pump. If this condition is not corrected, the pump will jam and
stop.

Pump Overloading

If at any time the pump is jammed from separation or a sand
pack in the hose, the clutch on the engine will slip. This will
protect the moving mechanical parts of the pump from being
overloaded and damaged. The capability allows the pump to
shut itself down in the event an operator is not near pump if a
sand pack or jam-up occurs.

When the drive belt is moved from the largest pulley on the
clutch to the smallest, the output power of the pump is increased
by a factor of three. So, when operating the pump at the lower
speed, the RPM of the engine should also be reduced. This will
allow the clutch to slip in the event of a separation or sand pack,
and therefore will safeguard the hoses and the mechanical
working parts of the pump from damage.

Operating the pump at lower speeds
(placing the drive belt in either of the two
pulley groves next to the engine) will
develop high pressure in the material
hoses when the pumping of stiff materials is required. Make sure
that all hoses are in good condition and that all connections are
air tight. When using the lower pumping speeds, run the engine
atalower speed.

Leaks

Water can become separated from the material being pumped.
This is usually caused by loose connections or damaged seals.
When separation occurs, a restriction caused by a buildup of
material around the leak forces the pump to work harder. As a
result, pump output is lowered and eventually the pump will
stop.

Hose and Fittings

Due to the high pressure which the machine is capable of
producing we recommend the use of specially constructed
MAYCO hose. This hose has been designed to withstand the
pressures required to pump the material.

MAYCO hoses are available in 25 ft. and 50 ft. lengths. Each size
is equipped with a male insert on each end.

Itis suggested to use all 2-inch (5.08 cm.) hose with the exception
of the last 25 or 50 ft. This should be 1.5inch (3.81 cm.) hose, to
be used as a whipline.

Wheels

The machine is equipped with pneumatic (air) type wheels,
rotating on tapered roller bearings. These bearings have been
packed at the factory and need not be repacked for approximately
6 months, at which time they should be removed, cleaned and
repacked with a good grade of wheel bearing grease.

NOTE

EELREEER

PAGE 20 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — GENERAL INFORMATION

Reducers and unions are available for connecting the various
sizes of hose.

Connecting material hoses by means of
any type of quick coupling device is not
recommended because they generally
do not have an adequate pressure rating
and are hazardous.

NOTE

EELEEEEER

Air Compressor

Your plaster and mortar pump is equipped with a piston type
Quincy Air Compressor, driven by V-belts from the engine.
This air compressor supplies air to the nozzle for spraying of
material.

Factors Affecting Hose Pressure

Stiffness of the mix is the most important factor affecting hose
pressure. There are others, however, that can be equally
important.

1. Hose Length - Pressure varies directly with the length of
the hose. The pump must develop twice as much pressure
with a 100-ft. length of hose as it does with a 50-ft. length.

2. Hose Size - The pressure required to pump material
through a hose varies with the area of the hose. Thus, if the
pressure required for a length of 2-inch diameter (5.08 cm.)
hose is 300 pounds (136 Kg.), the pressure required for
the same length of 1.5-inch diameter (3.81 cm.) hose would
be over 500 pounds (227 Kg.) using the same pumping
rate.

3. Gypsum - In using gypsum plaster a rich mix (such as
2:1) will take more pressure to pump than a leaner mix. In
a 2:1 mix you will probably have to make your mix
somewhat softer than a 3:1 mix.

4. Binders - Some binders for plaster take more pressure
than others. A plaster using gypsum will require the most
pressure. Portland Cement pumps quite easily with a
minimum of pressure, as does clay or lime.

5. Aggregates - The most familiar types of aggregate are
sand, vermiculite, perlite and zonolite. Each one of these
has its own characteristics. As most sand absorbs very
little water, it is the easiest with which to control the
consistency of materials. vermiculite or zonolite, on the
other hand, absorb considerably more waterwhen pumped
under pressure, as do most perlites. Therefore, in the latter
cases, whether the binder is gypsum or Portland Cement,
your mix must be somewhat softer.

All materials being pumped become
stiffer, when applied under pressure.
Therefore, the mix at the machine must
be softer than if it were taken from the
mixer for hand application.

CECECeee

Effect of Hose Pressure On Height

When elevating a plaster containing gypsum and light weight
aggregate add about one-half pound per square inch to the
required horizontal pump pressure for every foot you elevate the
nozzle above the Mayco Model MG-30 plastering unit. This
additional pressure is generally not serious because you will
probably be running between 1 and 2 Ibs. per square inch per
foot to overcome friction in the hose.

As an example, if you were using a 40 ft. (12 meters) hose with a
pressure of 1-1/2 psi per foot or a total of 60 psi when plastering
awall, and you sprayed a 20 ft. (6 meters) ceiling, you would only
increase the pressure 10 Ibs. (4.53 Kg.) or have a total of 70 Ibs. (32
Kg.) pump pressure. If you wanted to spray a 40 ft. (12 meters)
ceiling and needed another 40 ft. (12 meters) of hose, your pump
pressure would be:

First40feet @ 1-1/2 psifft. ............. 60 psi

Second 40 feet@ 1-1/2 psifft. ......... 60 psi

Elevation pressure 40 psi/2 ........... 20 psi
Total pump pressure....... 140 psi

Material hose, steel delivery line and
couplings are available in various
pressure ratings when new. Age
wear and tearwill reduce the above
calculated pressure rating.

NOTE

CECETTED

Nozzle

The MAYCO spray nozzle is constructed of a lightweight material.
It has been designed with a removable cap for changing to various
size orifices and is also equipped with an atomizer for variance
in spray patterns.

The output from the spray nozzle can be controlled to supply a
volume from zero to 4.5 cu. ft. per minute. Because of this
considerable range in volume, the orifice in the nozzle must be
changed to fit the desired volume in order to obtain a good pattern.

In most cases a 5/8-inch (1.58 cm.) orifice will give a good pattern
in most browning or scratching applied to paperback wire. On
metal lath you should use as large an orifice as possible and
lower the air pressure. In most cases the air jet should be set
back from the orifice 1/2 to 5/8 inch (1.27 to 1.58 cm.). You will
find an air valve at the nozzle to control the air pressure.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 21



MG-30 PUMP — GENERAL INFORMATION

To change from a fine texture to a heavy browning pattern, follow
these steps:

1. Lowerthe air pressure.

2. Change to a larger size orifice.

3. Settheairjetfarther back from the orifice.
4. Increase the volume of material.

To increase nozzle frequency and obtain small plaster globules,
reverse the above procedure.

How the Nozzle Operates

With the machine running at a rate to brown 80 square yards 1/2"
thick, you should use a 1/2-inch (1.27cm.) orifice and the distance
from the air stem to the orifice would be 3/8-inch (.952 cm.). To
scratch metal lath at the same pumping speed, you would set the air
stem from 1/2 10 5/8-inch (1.27 to 1.58 cm.) from the orifice, and you
would probably use a 5/8-inch (1.58 cm) orifice.

When adjusting the air pressure, it is desirable to get a good
even pattern in the spray. If the air pressure is too high, the plaster
will rebound from the wall. If the air pressure is too low, the spray
pattern will be very narrow and plaster cannot be sprayed on
‘evenly. Adjust air pressure at nozzle to obtain the desired pattern.

Since the operator feels little or no pulsation when running the
Mayco Model MG30 plastering unit, it would appear that plaster
comes from the nozzle in a steady stream. Actually, in operation,
a globule of plaster comes from the nozzle and is then followed
by a globule of compressed air.

The Mayco nozzle can be operated with as few as 50 plaster
globules per second, or a frequency of 50 cycles per second,
and as high as 1,000 cycles per second with the pump operating
ataconstant volume.

When the nozzle is emitting 50 plaster globules per second,
each globule is 20 times the size of the plaster globules emitted
when the nozzle is set for 1000 plaster globules per second.
Here lies the basis for the various applications of the Mayco
Model MG30.

For example, when a fine texture is desired, the nozzle should
operate at a high frequency to break the plaster up into small
particles. In scratching metal lath, it is desirable to produce large
plaster globules that will adhere to the metal lath. Difference in
frequency can be detected by the sound of the nozzle in
operation. When the sound at the nozzle is high, almost at a
scream like pitch, the frequency is high and the globule size is
small.

ESSICK MIXER

The Essick Model EM120SM plaster and mortar mixer is
shipped completely assembled and has been factory tested.

The drum batch capacity of these mixers is between 3.5 and
4.0 bags. With proper care, they will give continuous service
year-after-year.

This mixer is powered by a HATZ Model 1B30, 8.0 HP diesel
engine. The power from the engine is transmitted via a clutch/
reduction assembly that is coupled directly to the paddle shaft.
Therefore providing high mixer torque and eliminating V-belts .

BEFORE STARTING

Before starting the engine, read the engine
owners manual and thoroughly understand the
safety information.

OIL LEVELS

Be sure to check the oil levels in the engine and transmission
before starting the mixer.

DIESEL ENGINE CARE

For care and operation of either HATZ diesel engine, refer to the
engine manufacturer’s operating instructions furnished with the
engine. We recommend draining and refilling the engine
crankcase at least every thirty hours of operation. Check the
engine oil level daily.

PAGE 22 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




How It Works

The Mayco Plaster Pump, Model MG-30 designed to pump
materials at a steady rate of flow. This is done by using two
cylinders. The crank powered pumping cylinder does all of the
pumping. The cam powered slave cylinder is a compensating
cylinder and operates in a manner which causes the pulsating
material from the pumping cylinder to be pumped at a steady
rate of flow. The slave cylinder will not move until enough pressure
is developed to produce this steady rate of flow.

MG-30 PUMP — APPLICATION

As shown in Figure 5, the pumping cylinder retracts drawing
the material past the ball A and filling the cylinder. The slave
cylinder is pumping the material out to the nozzle and
causing ball B to seat preventing the material from returning
to the pumping cylinder intake.

PUMPING SLAVE
CYLINDER CYLINDER
INTAKE INTAKE

=Tl
aYe.
N

1) 3
f‘: W I \\ ‘} L)

Wy \ N
\“\‘}\E

3

\ R W
N NIRRT IS
\\} \:\ 1NN
)

DISCHARGE 1w

Figure 5. Pumping Cylinder (Discharge)

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 23



MG-30 PUMP — APPLICATION

The pumping cylinder (Figure 6) is forcing the material past
ball B and out to the nozzle, also seating ball A so that the
material will not flow back to the hopper. This action also
fills the slave cylinder for the next stroke.

The slave piston will not move until
NOTE enough pressure is developed to
produce a steady rate of flow.

BEEAELEE

PUMPING SLAVE
CYLINDER CYLINDER
PUMPING INTAKE

I | @ WD

L \ﬁ\
AL 451N

HOPPER

WAl oA

DISCHARGE

Figure 6. Pumping Cylinder (No Discharge)

PAGE 24 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — APPLICATION

Pressure Relief Valve (Automatic)
Purpose

To provide the capability that will automatically release the
pressure in a material hose or line whenever the flow of material
is restricted for any reason, causing unsafe pressure to build up
in the hose or line.

Safety Valve Placement (Automatic)

Place the automatic safety valve at the outlet side of the plaster
pump, ahead of the hose connection. This automatic safety valve
is to be used in conjunction with the manual release mechanism
(safety relief pressure plug).

Theory of Operation

Located on the bottom of the safety relief pressure valve
(Figure 7), is a pipe nipple with an opening which is sealed off
with a rubber ball that is held against the opening with a brass
cap.

It is the responsibility of the pump operator to ensure that the
delivery hose and line system with all clamps and accessories
have a higher pressure rating than the safety cap being used.

CLOSED
POSITION

SAFETY PLUG
OPEN/CLOSE
LEVER

SAFETY
VALVE

POSITION

CONNECTTO
MANIFOLD
DISCHARGE
CONNECTTO
HOSE LINE
YOKE

RUBBER
CHECK PLUG
(MANUAL MODE)

POINT
DOWNWARD

RUBBER
CHECK BALL
(AUTOMATIC MODE)

Figure 7. Safety Relief Pressure Valve
(Automatic Mode)

NEVER place the MG-30 into
operation without a safety relief
pressure valve with a manual
release control installed on the
pump discharge.

NOTE

CECEeaes

ALWAYS point the brass cap onthe
safety valve downward. This will
prevent the ball from striking
someone and possibly causing
injury.

NOTE

CECETTee

Suggestion:

DO NOT use a 1000 psi cap if your pumping requirement is less
than 750 psi. Always use a cap that is rated less than the total
system pressure.

The rubber ball will stay in place until an excessive amount of
pressure occurs that will cause the ball to blow out through the
opening (Figure 8) in the brass cap and release the pressure in
the hose or line.

CLOSED
POSITION
(AUTOMATIC MODE)

Figure 8. Safety Relief Pressure Valve
(Rubber Check Ball Release)

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 25



MG-30 PUMP — APPLICATION

Pressure Relief Plug (Manual Operation)
Purpose

To provide the capability that will manually release the pressure
in a material hose or line whenever the flow of material is restricted
for any reason, causing unsafe pressure to build up in the hose
orline.

Safety Valve Placement (Manual)

Place the safety relief pressure valve (Figure 9) at the
discharge side of the plaster pump, ahead of the hose connection.
Located on the pressure relief valve is a rubber pressure
release plug (manual activation), the plug is held in position by
a steel clamp (yoke) and is activated by pulling the lever
downward o release the pressure in the system.

This manual pressure release plug is to be used in conjunction
with the automatic release mechanism (rubber check ball).

ALWAYS open the manual pressure
release plug before disconnecting
any part of the delivery hose, line or
clamp system.

CECETEEe

=
o
—
m

Anytime it is necessary to uncouple or remove any part of
the delivery system, the manual pressure release plug must
be opened to relieve pressure in the system.

SAFETY
VALVE

CONNECTTO
HOSE LINE

Before activating the manual pressure release plug the operator
must do the following:

1. Stoptheengine.

2. Warn all workers and bystanders to stand at least 20 feet
away from the pump and turn their heads away from the
pressure relief safety valve.

The operator shall position himself/herself beside the
pressure relief safety valve with his/hers back to the

pump.
Wearing safety glasses, reach down with one hand, grasp
the release lever on top of the safety valve.

5. Turnheadaway fromthe pressure release plugand liftlever
upwards (open).

6. Remain facing away from the pressure relief valve until
counting up to 20, slowly. By that time, the material ejecting
under pressure willbe slowly discharging. Work can resume
only after the material has been discharged for a minimum
of 20 seconds.

7. Aftercorrectingthe problemthatcausedthe excess pressure
inthe system line, close the safety plug by pushing the plug
open/close lever downward (closed), and resume pump-

ing.

w

>~

SAFETY PLUG
OPEN/CLOSE
LEVER

OPEN
POSITION

CONNECTTO
MANIFOLD
DISCHARGE

1 ——YOKE

RUBBER
SAFETY PLUG
(MANUAL MODE)

Figure 9. Rubber Safety Relief Pressure Plug

PAGE 26 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — MIXER MAJOR COMPONENTS

—— — — o=

S ‘ ';‘y
‘il; I?IA'Z..V.‘."-;';’
—

Figure 10 illustrates the major components and controls of
the mixer.

1.

Mixing Drum — Made of steel. Mixing materials such as
concrete, mortar, plaster are to be placed into this drum for
mixing. Always clean the drum after each use. Drum
capacity is 12 cu. ft.

Mixing Paddles — Used in the mixing of material. This
unit uses four different types of paddles to provide a fast
uniform mix.

Bag Cutter— This feature allows compound mixing bags
to be opened easily, therefore allowing the contents of the
bag to fall directly into the mixing drum. Bag capacity is 3.5
to 4 bags.

Transmission — Totally inclosed oil bath transmission.

Engine Cover— Lift this cover to gain access to the engine
and transmission compartments.

Engine — The mixer unit is powered by a Hatz Model
IB30, 8.5 HP diesel engine. See page 30 for engine
component definitions.

Engine Cover Grip — Place hand inside grip then lift
upwards to raise cover. When lifting of the cover is required
make sure both rubber bunjee latches have been released.

Rubber Latch — Use this latch to secure the engine
compartment cover.

10.

12.

13.

Figure 10. Mixer Major Components

Clutch Lever — Push the clutch lever forward, toward
the tow (tongue) end of the mixer to engage clutch. Once
clutch is engaged paddle shaft will rotate. To disengage
clutch pull the clutch backwards towards the engine.

Dump Handle — Pull this handle downward to dump the
contents of the drum. Push the handle upward to return the
drumto its vertical position.

Pivot Point/Zerk Fitting — There is, on each end of the
mixing drum a zerk grease fitting. These fittings lubricate
the dumping mechanism. Lubricate both fittings at least
twice a week.

Safety Grill Lock Handle — To prevent injury to hands
and arms, the safety grill should ALWAYS be locked when
the mixing of plaster or mortar is required. Also when
transporting the mixer the safety grill should be locked. The
safety grill should only be un-locked when cleaning of the
blades and drum is required.

Safety Grill — Provided for operator safety. This safety grill
is designed to keep hands and solid objects out of the
mixing drum when in use. This grill should be closed at all
times when pump s in use. DO NOT remove the grill or
grill opening bar. Keep the grill clean by washing it down
daily.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 27



MG-30 PUMP — MG30 M2D MAJOR COMPONENTS

Figure 11 illustrates the major components and controls of
the MG-30 (Mobil Unit).

Figure 11. MG-30 Major Components

PAGE 28 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



10.

11.

12.

13.

MG-30 PUMP — MG30-M2D MAJOR COMPOUNDS

14.

Manifold — Cast steel manifold, 2 in. (5.08 cm.) for plaster,
3inch (7.62 cm.) for fireproofing. This manifold is designed
with a manual pressure relief valve and an automatic
safety pressure relief valve rated between 700-1000 PSI.

Tires — This trailer uses two ST205-750 x14C type tires.
Tire inflation pressure is the most important factor in tire
life. Pressure should be checked to 50 psi cold before
operation. DO NOT bleed air from tires when they are hot.
Check inflation pressure weekly during use to insure the
maximum tire life and tread wear.

Mixer — This unit uses a "Essick" mechanical 12 ft* mortar
and plaster mixer. See page 27 for mixer component
definitions.

Oiler — Cam bearing oiler. Fill with SAE 20 or 30 wt. motor
oil. Lubricates cam surface.

Fuel Gauge/Fuel Cap — Read the top of this cap to
determine if the fuel level is low. If fuel level is low, remove
cap to add #2 diesel fuel.

Gear Reduction Pulley — This is an adjustable 4-groove
pulley. Select the pulley speed that fits your pumping
requirement.

Compartment Hood Lift Handles — There are two
compartment hood lift handles located on each side of the
hood. Grip handle and pull upwards to lift hood.

Compartment Hood — This hood encloses the engine,
compressor, gear reduction pulley, reduction gearbox,
battery, control box and other associated components
required to operate the pump. NEVER! operate the pump
with the hood in the up position.

View Access Window — This opening allows the user to
start the unit and have access to the control box without
lifting the compartment hood.

Access Cover/Handle — Turn this handle clockwise to
release latch, then lift upwards. When this cover is in the
open position it will provide a more free flow of air to help
keep the engine and associated components cool.

Documentation Box — Contains information regarding
the pump and mixer.

Speed Reduction Gearbox — A constant-mesh type and
total enclosed gearbox with all gears immersed in oil. Fill
with SAE 90 wt. motor oil. ALWAYS keep gearbox oil at
proper operating level.

Engine Control Box — Contains the engine ignition
switch, operation switch, engine status LED's (5), hour meter,
remote control connector and 25 amp fuse.

15.

16.

18.

19.

20.

21.

22,

23.

24,

25.

26.

Piston Oiler Tank— Fill this tank to the "FULL" level for
normal operating conditions. Check regularly. Fill with SAE
30 wt. type motor oil. Oiler tank capacity is 1-1/2 quarts (1.14
liters).

Lubrication Port Panel — Central grease panel. All
lubrication points can be accessed via this panel. Allows
lubrication of all bearings without lifting the hood.

Hopper — This unit uses a galvanized hopper which can
hold up to 12.0 cu. ft. (340 liters) of mix. NEVER put hands
or any other parts of you body into the hopper.

Mixer End Jack Stand - Use this jack stand to level
and support the pump.

Lubrication Box Access Cover - There are four access
covers on the pump. Remove these doors to gain access to
drive and piston assemblies when maintenance is required.

Gear Reduction Adjustment Bolt - Loosen this bolt to
pivot the gearbox assembly upwards or downwards. This
will allow for the placement of the V-belt on one of the four
pulley grooves.

Battery - This unit uses a +12 VDC type battery. ALWAYS
use gloves and eye protection when handling the battery.

Air Compressor — This unit uses a piston type Quincy
Air Compressor, driven by V-belts from the engine. This
air compressor supplies air to the nozzle for spraying of
material. The compressor has an output of 10 CFM @ 100
psi. A weekly check should be made of the crankcase oil
level to make sure itis at the full mark, or at least between
the two marks on the dipstick.

Throttle Control Knob - This is a variable speed type
control. Turning the throttle lock (CCW) left unlocks the
throttle allowing the throttle control cable to be pulled out to
the desired position. Once the desired throttle position
(speed) has been achieved, turning the throttle lock to the
(CW) right locks it in place. Use the fine tune adjustment
knob to fine tune the engine rpm's.

To place the engine in idle, press the top button inward all
the way.

Engine - This unitusesa HATZ Model 2M4LZ, 35 HP air
cooled diesel engine. See page 31 for engine component
definitions.

Tow End Jack Stand - Use this jack stand to level and
support the pump.

Tow Hitch Coupler - Requires a 2-inch ball hitch or a
pin. Capable of towing 5,000 Ibs.

Chock Blocks - Place these blocks (not included as
part of your concrete pump package) under each wheel
to prevent rolling or when parked on a slope.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 29



MG-30 PUMP — HATZ 8.5 HP ENGINE COMPONENTS

4 N
HATZ DIESEL

=

SCs \\\
QL ez 1)

FRONT VIEW

REAR VIEW

Figure 12. Hatz Model 1B30 8.5 HP Diesel Engine

INITIAL SERVICING

The mixer's engine (Figure 12) must be checked for proper
lubrication and filled with fuel prior to operation. Refer to the
manufacturers Engine manual for instructions & details of operation
and servicing.

1. Fuel Filler Cap/Fuel Tank - Pull this latch to add diesel
fuel to the tank. After refueling, always make sure the fuel
cap is latched properly. DO NOT over fill. For additional
information refer to engine owner's manual.

PG

Adding fuel to the tank should be accomplished only
when the engine is stopped and has had an
opportunity to cool down. Inthe event of a fuel spill,
DO NOT attempt to start the engine until the fuel residue has been
completely wiped up, and the area surrounding the engine is dry.

2. Engine Lifting Straps/Cover — Remove the air cleaner
cover, then ift this cover (the one with decals on it) to gain
access to the engine lifting straps.

3. Air Cleaner/Cover - Prevents dirt and other debris from
entering the fuel system. Remove wing-nut on side of air
filter cover to gain access to filter element.

4. Speed Control Lever — This lever is connected to the
throttle control which is located on the side of the engine
compartment cover. Use this lever to control engine speed.

5. Dip Stick - Remove dipstick to determine if the engine oil
level is low. If low add oil as specified in Table 4, page 14.

6. Engine Motor Mounts - Attach these engine mounts to
the mixer frame. Tighten securely.

7. Oil Filter - Remove this bolt to gain access (internal) to the
engine oil filter. Service the oil filter as recommended in the
maintenance section of this manual.

8.  Oil Drain Plugs - There are two oil drain plugs, one is
underneath the flywheel, the other on the side of the engine.
Remove these plugs to drain engine oil from the engine
crankcase.

9. Crankshaft — Connect this shaft to the input of the
transmission.

10. Muffler - Used to reduce noise and emissions.
. Nameplate - Contains information about the engine.

Engine components can generate extreme heat.
To prevent burns, DO NOT touch these areas
whlle the engine is running orimmediately after operating. NEVER
operate the engine with the muffler removed.

ﬂ%ﬁ‘ 15{5 M

Operating the engine without an
airfilter, with a damaged air filter,
or afilterin need of replacement
will allow dirt to enter the engine,
causing rapid engine wear.

NOTE

BEGEEEEER

PAGE 30 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — HATZ 35 HP ENGINE COMPONENTS

Figure 13. Hatz Model 2M41LZ 35 HP Diesel Engine

INITIAL SERVICING

The pump's engine (Figure 13) must be checked for proper
lubrication and filled with fuel prior to operation. Refer to the
manufacturers Engine manual for instructions & details of operation
and servicing.

1.

Muffler — Used to reduce noise and emissions. NEVER
touch the muffler while it is hot! Serious burns can result.
NEVER operate the engine with the muffler removed.

Dip Stick — Remove dipstick to determine if the engine oil
level is low. If low add oil as specified in Table 8, page 37.

Speed Control Lever - This lever is connected to the
throttle control which is located on the side of the engine
compartment cover. Use this lever to control engine speed.

Oil Filter - Prevents dirt and other debris from entering the
engine. Service the oil filter as recommended in the
maintenance section of this manual.

Side Oil Drain Plug- Remove this plug to drain engine
oil from the engine crankcase. For best results drain engine
oil when oil is warm.

Air Filter/Cover - Prevents dirt and other debris from
entering the fuel system. Release the latches on the side of
the air filter cover to gain access to filter element.

Starter/Solenoid - This engine uses a 12 VDC , 2.7kW
(3.7 HP) starter motor with solenoid.

Front Oil Drain Plug - Remove this plug to drain engine
oil from the engine crankcase. For best results drain engine
oil when oil is warm.

V-Belt Cover — Remove this cover to gain access to the V-
belt. When replacing V-belt , use only recommended type
V-belt.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 31




MG-30 PUMP — PRE-INSPECTION (MIXER )

Blade Check

Adjust paddles as shown in Figure 14. Make sure paddle blades
are adjusted correctly before using mixer. Replace all defective

or damaged blades immediately.
STEEL DRUM

-
EE e
A

, = | TOWEND
CENTER TOW END CAST PADDLE
CAST PADDLE

DRUM END

ENGINE END
CAST PADDLE PADDLE BLADE IS TOO
TIGHT AGAINST DRUM
SIDE WALLS.
/
/' CENTERENGINE  DRUM SIDE ﬁ“ ! k
/  END CAST PADDLE RN
. \ % P:
// a
, 5 |
/ m
/ =
// 5‘ 8
; g5
/ o
; &
/ J
; = ’Bi% ..
e
QT I7EH] QT ! @ﬂ] %A Y
f /
AII— QY 1 CORRECT
l¢—SIDE PADDLE BLADE—’;; PADDLE BLADE IS TOO

TIGHT AGAINST DRUM

ROTATION \ r{y/_ SIDE WALLS.

.

DRUM END AND SIDE WALLS

Figure 14. Paddle Blade Adjustment, Steel Drum

PAGE 32 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




CAUTION

NEVER operate the mixer in %f'“ﬁg"‘ .
a confined area or enclosed #:£
area structure that does not 2
provide ample free flow of air.

ALWAYS wear approved eye and hearing
protection before operating the mixer.

NEVER place hands or feet inside the mixing

drum. ALWAYS make sure the safety grill

on the mixer is locked while the engine is °
running. ALWAYS shut-down the engine

before performing any kind of maintenance ~#”

service on the mixer.

Ey
2. Cleanthe entire mixer, removing dirt and dust, par-
ticularly the engine cooling air inlet, and air filter.

Before Starting

1. Readsafetyinstructions atthe beginning
of manual.

3. Check the air filter for dirt and dust. If air filter is dirty,
replace air filter with a new one as required.

4. Check fastening nuts and bolts fortightness.

See Figure 12, page 30 for the location of any control or
component referenced in this section.

FUEL

1. Liftthe fuel cap latch located on top of the fuel tank then look
inside the tank and determine if the mixer's engine fuel is
low . If fuel is low, fill with #2 diesel fuel (Figure 15). See
Table 4 for other types of recommended fuel.

CAUTION:

Handle fuel safely. Motor fuels are highly
flammable and can be dangerous if
mishandled. DO NOT smoke while refueling.
DO NOT attempt to refuel mixer if the engine is
hot or running. ALWAYS allow engine to cool
before refueling.

MG-30 PUMP — PRE-INSPECTION (MIXER)

HATZ DIESEL

e
V)
S=

Figure 15. Adding Diesel Fuel
ENGINE OIL
1. Remove the engine oil dipstick from its holder (Figure 16).

DIPSTICK

Figure 16. Oil Filler Port/Dipstick

NOTE Reference manufacturer engine
manual for specific servicing

instructions.

BEGEEEEE

PN N NP PN

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 33



MG-30 PUMP — PRE-INSPECTION (MIXER)

LUBRICANTS
CLUTCH OIL

2. Determine if the mixer engine oil is low (Figure 17), add
correct amount of engine oil to bring oil level to a normal

safe level. See Table 7 for recommended oil type.

Figure 17. Dipstick (Mixer Engine)

1. Remove the clutch oil level plug (Figure 19). If oil begins

to seep out as the plug is being removed, then it can be
assumed that the clutch oil is at the proper operating level.

2. Ifoildoes not seep out as the oil level plug is being removed,

then remove the clutch oil fill plug and fill with SAE 30
engine oil to the proper operating level.

GEAR REDUCTION OIL (TRANSMISSION)
1. Remove the transmission oil level plug (Figure 19). If

oil begins to seep out as the plug is being removed, then it
can be assumed that the transmission oil is at the proper
operating level.

2. Ifoildoes not seep out as the il level plug is being removed,

then remove the transmission oil fill plug and fill with
SAE 90 transmission oil to the proper operating level.

TRANSMISSION

FILL PLUG
Table 7. Motor Qil Grade CLUTCH
p FILL PLUG
Grade of Motor Oil
Season Temperature (higher than NS class)
PLACE ENGAGEMENT
Summer 25° C (77° F) or Higher SAE 10W-30 CLUTCH LEVER HERE
Spring Fall 25° C (77° F) ~10° C (50° F) SAE 10W-30/20
. 0°C (32°F) SAE 10W-10
Winter Or Lower SAE 5W
ZERK GREASE FITTINGS CLUTCH
DRAIN PLUG

1.

Check the zerk grease fittings at each end of the mixing
drum (Figure 18). These grease fittings lubricate the
dumping mechanism. If the dumping handle is stiff or hard
to move lubricate these fittings.

TRANSMISSION
DRAIN PLUG

CLUTCH

OIL LEVEL PLUG
CAP/? N SRS,
%/ Figure 19. Transmission/Clutch Lubrication
< SET

COLLAR

Figure 18. Zerk Fittings (Bearings)

PAGE 34 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — INITIAL START-UP (MIXER MOBIL ONLY)

This section is intended to assist the operator with the initial
start-up of the ESSICK Model EM120SM mixer. It is extremely
important that this section be read carefully before attempting to
use the mixer in the field. The mixer unitis not available on the

TAG unit.

DO NOT use your mixer until this section has
been read and thoroughly understood.

CAUTION:

é
Failure to understand the operation of the
ESSICKModel EM120SM mixer could result
in severe damage to the mixer or personal
injury.

STARTINGTHE ENGINE

The following steps outline the procedure for starting the mixer's

engine.

1. Make sure the clutch engagement lever (Figure 22) is in
the dis-engage position (lever is pointing towards the
engine end).

2 PUSHthe "RED" button (Figure 20) on the throttle control

and pull the round black knob about halfway out. Make
sure that the throttle lock knob has been dis-engaged.

PUSH-IN, THEN PULL
TO SET THROTTLE
(RPM’s)

THROTTLE LOCK
KNOB, TURN CLOCKWISE
TO LOCK THROTTLE CABLE.

THROTTLE RELEASE
AND STOP BUTTON

PUSH ALL THE DOWN
TO STOP ENGINE

Figure 20. Throttle Control Knob (Mixer)

3. Pull the starter grip (Figure 21) lightly until you feel
resistance, then pull briskly. Return the starter grip gently.

/4 D N
&> HATZ DIESEL

ZIS

SCS“
\/ l

S
Figure 21. Starter Grip

4. Push the clutch engagement lever forward (Figure 22),
toward the tow end of the mixer. When engine starts adjust
throttle lever so that paddle shaft inside mixer rotates
between 30 - 40 RPM's. The number of RPM's will vary
depending on the load.

ENGAGE

DIS-ENGAGE
Figure 22. Clutch Engagement Lever
MIXING
1. The paddle shaft inside the drum should be rotating at this
time.

2. Liftthe mixing bag compound onto the steel grate over the
bag cutter and let the contents fall into the drum.

3. Add water, and mix compound to desired consistency,

ARNING:

Be sure to stand clear of the dump handle
when the mixer is operational. Any binding of
material between the mixer blades and the
drum will cause the drum and dump handle to
suddenly move upwards, thus causing bodily

e | WARNING!!

Figure 23. Mixer Dump Handle

STOPPINGTHE ENGINE

1. Place the clutch engagement lever in the dis-engage
position (lever is pointing towards the engine end).

2. PUSH the "RED" throttle button halfway in (idle speed).
Allow the engine to cool for 3-5 minutes.

3. PUSHthe "RED" throttle button all the way in, this will stop
the engine.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 35



MG-30 PUMP — PRE-INSPECTION (PUMP)
CAUTION CAUTION:

NEVER operate the pump in %-f‘“ﬁf"‘ Handle fuel safely. Diesel fuel is highly
a confined area or enclosed *:52 flammable and can be dangerous if
area structure that does not mishandled. DO NOT smoke while refueling.
provide ample free flow of air. DO NOT attempt to refuel mixer if the engine is
hot or running. ALWAYS allow engine to cool
before refueling.

ALWAYS wear approved eye and hearing
protection before operating the pump .
NEVER place hands or feet inside the
hopper. ALWAYS make while the engine is running. ALWAYS
shut-down the engine before performing any kind of maintenance
service on the pump.

NEVER operate the pumps's engine with the
engine hood removed. The possibility exists of
hands, long hair, and clothing becoming
entangled with the V-belt, causing injury and
bodily harm.

Before Starting

1. Readsafetyinstructions atthe beginning
of manual.

2. Cleanthe entire pump, removing dirtand dust, particularly
the engine cooling air inlet, and air filter.

oy , AN Figure 25. Adding Diesel Fuel
3. Check the airfilterfor dirtand dust. Ifairfilteris dirty, replace

air filter with @ new one as required. ENGINE OIL CHECK
4 Checkfasteningnuts and bolts fortightness. 1. Remove the engine oil dipstick from its holder (Figure 26).
ENGINE
See Figure 11 on page 28 for the location of any control or 5 SIDE PANEL 5
component referenced in this section. ¢ ’
FUEL CHECK o) @ ge)
O O o
1. Readthefuel gauge (Figure 24) on top of the fuel tank to c > OIL
determine if the pump's engine fuelis low . If fuel is low, fill DIPSTICK
with #2 diesel fuel (Figure 25). — —
— 0
2 °

) Figure 26. Engine Oil Dipstick
Figure 24. Fuel Gauge (Pump)

PAGE 36 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — PRE-INSPECTION (PUMP)

1. Make sure pump/engine is placed on level ground. CAM OILER FELT PADS

2. Pull'the engine oil dipstick (Figure 27) from its holder. 1 Removethe cam oiler cap and flat washer as shown in Figure 28.

FLAT CAP
WASHER % SOAK IN

ENGINE
OIL DIPSTICK
] SAFE OPERATING
lef«—— OIL LEVEL
ADD
ENGINE OIL n Figure 28. Cam Oiler (Pads)

2. Inspectthetwofeltpadsthatlay inside the camoiler. The pads
Figure 27. Dipstick (Pump Engine) should be saturated with 30 wt. motor oil. If pads are dry
saturate with 30 wt. motor oil.

3. Verify that oil level (Figure 27) is maintained between 3. Insert pads back into oiler and place flat washer ontop and
o tighten oiler cap securely.
the two notches on the dipstick.

4. |f the pump's engine oil is low, fill engine crankcase
with lubricating oil through filler hole, but DO NOT overfill.

5. Theoillisted in Table 8 is recommended to ensure better I E;Ejnec;ve the air compressor of dipstick (Figure 29) fromits
engine performance. Use class CD or higher grade motor '

COMPRESSOR OIL CHECK

: AIR
oil. COMPRESSOR
Table 8. Oil Selection Chart
°el |°c OlIL: SAE
122
104
86
68 A/
50 DIPSTICK
32
14 Figure 29. Dipstick Location (Air Compressor)
-4
22 2. Determine if the air compressor oil level is low (Figure 30),
20l 40 add correct amount of oil to bring oil level to a normal safe
i ‘J ) level. The compressor's crankcase capacity is 1.5 pints (.709

liters). See Table 7 for recommended oil type.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 37



MG-30 PUMP — PRE-INSPECTION (PUMP)

CAUTION

NEVER let the air compressor oil level fall
below the lower mark. For normal
operation, the oil level should be to the full
markor at least between the two marks on
the dipstick. Fill with recommended type oil
as listed in Table 7.

OIL DIPSTICK ]
SAFE
ADD
OPERATING
COMPRESSOR ERATIC
oL i

Figure 30. Compressor Dipstick (Oil Levels)

SPEED REDUCER OIL CHECK

When checking the oil level of the speed reducer unit, it is best
to have the speed reducer placed in an upright position (vertical).
Perform the following steps when checking the oil level of the
speed reducer unit:

1.

Release the adjustment plate retaining chain (Figure 31)
that secures the speed reducer to the pump frame, then
remove the adjustment bolt from the slider cavity.

ADJUSTMENT
PLATE LIFT
HANDLE

ADJUSTMENT

Figure 31. Speed Reducer (Hardware)

2.

3.

Raise the speed reducer adjustment lift handle slightly to
remove the V-belt from the 4-grove pulley.

Next, raise the lift handle all the way upwards until the
speed reducer unit is sitting in a vertical position. Lock unit
in this position.

There are 2 plugs (Figure 32) located on the metal cover of
the speed reducer unit.

Remove the bottom most plug (weep hole) from the unit. If
oil begins to seep out as the plug is being removed, it can
be assumed that the oil level is correct.

I oil does not begin to flow as the plug is being removed,
then it can be assumed that the unit requires oil.

Remove the oil fill plug and add SAE 90 wt. motor oil. DO
NOT over fill.

SPEED
REDUCER
UNIT

Figure 32. Speed reducer Unit (Vertical Position)

Reinstall oil fill plug and make sure weep hole plug has
been tighten securely.

Place speed reducer unit into desired operating position,
reinstall V-belt, insert adjustment bolt and secure safety
chain.

PISTON OILERTANK CHECK

1.

Fill the piston oiler tank (Figure 33) to the "FULL" level for
normal operating conditions. Check regularly. Fill with SAE
30wt.typemotoroil. The oiler tank capacity is 1.5 quarts
(1.14 liters). Turn flow valve to the CLOSED position when
filling oiler tank.

Figure 33. Piston Oiler Tank

PAGE 38 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — PRE-INSPECTION (PUMP)

V-BELT CHECK

1. Visuallyinspectthe both the air compressor and speed reduc-
tion gearbox V-belts for cracks, fraying, wear or oiliness.

2. Make sure V-belt does not the bottom the pulley groove.

3. Check the air compressor V-belt tension (Figure 34) by
pushing midway through the two pulleys. The V-belt deflec-
tion should be between .250 to.375inches (6.35t09.52mm).

4. Check the speed reduction gearbox V-belt tension
(Figure 34) by pushing midway through the two pulleys.The
V-belt deflection should be between .375 to .500 inches
(9.52 to 12.72mm).

SPEED REDUCTION

GEARBOX
\V-BELT PULLEY
375- 500 IN.
(9.52 -12.72 MM.) £ CROOVE
DEFLECTION -
N ENGINE
‘ . PULLEY
250 - 375 IN.
(8.35 -9.52 MM.)
AIR COMPRESSOR DEFLECTION
V-BELT PULLEY

Figure 34.V-Belt Check

BATTERY CHECK

Battery Check
A 12-volt DC battery (Figure 35) is shipped dry, and will require
a proper electrolyte level for operation.

ALWAYS be sure that the battery cables are properly
connected to the battery terminals as shown below. Generally
the RED cable will be connected to the positive terminal of
the battery, and the BLACK cable will be connected to the
negative terminal of the battery.

POSITIVE NEGATIVE

RED/ &+ (—%ACK
\ BATTERYJ

Figure 35. Battery Check

WARNING::

If the battery cables are connected
incorrectly, electrical damage will occur
causing damage to the pump's electrical
circuits. Pay close attention to the polarity
of the battery when connecting the battery.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 39



MG-30 PUMP — INITIAL START-UP (PUMP)

This section is intended to assist the operator with the initial
start-up of the MG-30 plaster mortar pump. It is extremely
important that this section be read carefully before attempting to
use the pump in the field.

DO NOT use your pump until this section has
been read and is thoroughly understood.

CAUTION:

Failure to understand the operation of the Mayco
plaster mortar pump could result in severe
damage to the pump or personal injury.

HOSE CONNECTIONS
1. Connect pressure relief valve to pump outlet with ball
pointing downward.

2. Connect the material hose.

2. When using 2-inch hose, it is always attached to the relief
valve.

3. Make sure that all hose connections are watertight. Check
hose for kinks, make sure that it lays flat.

4. Make sure that there are no leaky connections around the

pump head and hose.
5. Connect air compressor hose line and nozzle.
STARTINGTHE ENGINE

The following steps outline the procedure for starting the pump’s

engine.

1. Inspect piston cups, balls and other parts of the piston head
before starting engine. Make sure all piston head
components are in good working condition and are not
worn. Replace any worn parts immediately.

2. Open the piston oiler valve (Figure 36) slightly. Verify
that oil is flowing through the lines, but not excessively. DO
NOT start pump for at least 5 minutes.

OPEN

FULL

FLOW
VALVE

Figure 36. Piston Oiler Valve (Open)

3. PUSHthe "RED" button (Figure 37) on the throttle control
and pull the round black knob about halfway out. Make
sure that the throttle lock knob has been dis-engaged.

PUSH-IN, THEN PULL
TO SET THROTTLE
(RPM’s)

THROTTLE LOCK
KNOB, TURN CLOCKWISE
TO LOCK THROTTLE CABLE.

THROTTLE RELEASE
AND STOP BUTTON

PUSH ALL THE DOWN
TO STOP ENGINE

Figure 37.Throttle Control Knob (Mixer)

B

Place the pump control switch (Figure 38) on the control
panel in the center position (no pumping).

)
D
CENTER POSITION

(OFF NO PUMPING)

Figure 38. Pumping Control Switch
Center Position (No Pumping)

o

Insert ignition key into ignition switch (Figure 39) and turn
key clockwise to the START position. Once engine starts,
release key.

Figure 39. Engine Status/Ignition Console

52

Except for the "Happy Face" status LED, verify that all
other engine status LED's are OFF.

PAGE 40 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — INITIAL START-UP/OPERATION

Engine Status LED's Definitions.

B "Happy Face" status LED. This LED when lit indicates that
the engine and associated components are functioning
correctly.

B 'Battery " status LED. This LED when lit indicates that the
battery charging system is not working correctly. If this LED
remains ON, stop the engine and correct the problem.

B "Oil Pressure " status LED. This LED when it indicates that
the Qil pressure is low. If this LED remains ON, stop the engine
and correct the problem.

B ' Water Temperature " status LED. This LED when lit indicates
that the Water temperature is too high. If this LED remains
ON, stop the engine and correct the problem.

B "Air Filter' status LED. This LED when litindicates that the air
filter is dirty and is not functioning correctly. If this LED remains
ON, stop the engine and correct the problem.

7. Letengine run atidling speed for approximately 5 minutes.

8. Lubricate the pump head and hose by filling the hopper
half full with clean water. The purpose of lubricating the
pump head and hose, is that dry surfaces remove water,
which causes the hose to pack.

If hoses have not been thoroughly
cleaned out, it is suggested that
they be cleaned now to remove
any accumulation of dried sand
etc. which could cause plugging
of hose when material is pumped
(see Cleaning Procedure).

NOTE

BEEEEEEER

PN NP N PPN

9.  Place the pump control switch (Figure 40) on the control
panel in the down position (pumping).

PUMP ON

Figure 40. Pumping Control Switch
Down Position (Pumping)

10. Permit water to be pumped out until it reaches a level just
above hopper inlet throat.

11.  Grab dump handle on mixer and dump contents of mixing
drum into hopper. _DO NOT STOP MACHINE UNTIL
MATERIAL HAS REACHED END OF HOSE -
OTHERWISE THIS MAY CAUSE SEPARATION OF
MATERIAL, WHICH COULD CLOG UP PUMP AND
HOSE.

12. Ifthe pump is allowed to suck air at any time, an air block
can develop and the machine will not pump. The air block
can be relieved by opening the pressure release valve
until material flows from the valve.

Compensator (cam-actuated)

Sem

ﬁ: piston will not normally move
& NOTE when pumping water, as material
E: back-pressure is required to
&= return piston to engage cam.

13. Place the pump control switch in the center position to stop

pumping. Install spray nozzle.

14, The plaster and motor pump is now ready to operational.
& It is suggested that the "Hose
= Connections' and "Starting the
&a NOTE Engine" sections be carefully read.
E: In addition the hose and fittings
= should be checked daily prior to

starting the pump. It is also
important that periodic inspections be made during operation.
This preventive maintenance will save hours of un-necessary
maintenance and down time at the job site.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 41



MG-30 PUMP — REMOTE OPERATION

REMOTE PUMP OPERATION 3. Plug the remote cable (Figure 42) into the remote

The remote operation of the pump is identical to the manual receptacle on the "°“"9' panel. Tighten secure!y. _
operation of the pump, except that the pump can be controlled 4. Place the pump control switch on the control panel (Figure 42) in

by a 25-100ft. cable. the up position (remote pumping).
The following steps outline the procedure for operating the pump REMOTE
remotely. PUMPING
1. Following the steps as outlined in the "Hose Connections'

and "Starting the Engine".
2. Place the pump control switch (Figure 41) on the control T T

panel in the center position (no pumping).

RN Figure 42. Pumping Control Switch
— (; P Up Position (Remote Pumping)
e 5. To begin pumping remotely, place the pumping control
CENTER POSITION switch (Figure 43) on the hand held remote unit to the ON
(OFF NO PUMPING) position.

6.  To stoppumping remotely, place the pumping control switch

Figure 41. Pumping Switch (No Pumping) (Figure 43) on the hand held remote unit to the OFF

position.
HAND HELD CONRTOL
REMOTE UNIT 25-100 FT. PANEL
OFF CABLE
ON OFF|@
- @
pUMP .7
ONOFF ON/OFE! REMOTE
SWITCH P
= I X
=1 /Tours ™\
Figure 43. Hand Held Remote Cable Configuration [TTTT1T1]
" " ‘Sl
MuLTIQUIP

PAGE 42 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP —TOWING GUIDELINES

Towing Safety Precautions
CAUTION :

B Check with your county or state safety
towing regulations department before
towing your pump.

To reduce the possibility of an accident while transporting
the pump on public roads, always make sure that the trailer
and the towing vehicle are in good operating condition and
both units are mechanically sound.

The following list of suggestions should be used when towing
the pump :

B Make sure that the hitch and coupling of the towing
vehicle are rated equal to, or greater than the trailer "gross
vehicle weight rating" (GVWR).

B ALWAYS inspect the hitch and coupling for wear. NEVER
tow the pump with defective hitches, couplings, chains
etc.

B CHECK the tire air pressure on both the towing vehicle
and the trailer. Also check the tire tread wear on both
vehicles.

B ALWAYS make sure the trailer section of the pump s
equipped with a "Safety Chain".

B ALWAYS attach the pump 's safety chain to the frame
of the towing vehicle.

B ALWAYS make sure that the vehicle directional, backup,
brake, and trailer lights are connected properly and are
working properly.

B Remember in most cases the maximum speed unless
otherwise posted for highway towing is 55 MPH, however
before towing your pump , check your local state, and
county vehicle towing requirements. Recommended off-
road towing is not to exceed 10 MPH or less depending
on type of terrain.

B Place chocked blocks underneath wheel to prevent
rolling, while parked.

B Inflate tires to correct pressure, inspect tires for cuts,
and excessive wear. See Table 9 (Tire Wear Troubleshooting).

B Check wheel mounting lug nuts with a torque wrench.
Torque wheel lug nuts as described in the "Lug Nut
Torque Requirements", Table 10.

B Checktightness of suspension hardware (nuts and bolts).

B Avoid sudden stops and starts. This can cause skidding, or
jackknifing. Smooth, gradual starts and stops will improve
gas milage.

B Avoid sharp turns to prevent rolling.

B DO NOT transport pump with fuel in the fuel tank.

CAUTION :

If the trailer coupler is deformed, replace
entire coupler. NEVER tow the pump with
a defective trailer coupler. There exist the
possibility of the trailer separating from the
towing vehicle.

Mixer Trailer Vehicle Connection

1. Check the vehicle hitch ball, and trailer coupler for signs
of wear or damage. Replace any parts that are worn or
damaged before towing.

2. Use only the 2-inch ball diameter with a towing capability
of 5,000 Ibs. (2,268 kg) as indicated on the trailer's
coupler. Use of any other ball diameter will create an
extremely dangerous condition which can result in
separation of the coupler and ball or ball failure.

3. Be sure the coupler is secured to the hitch ball and the
lock lever is down (locked).

4. Attach safety chains as shown in Figures 43 and 44.
Remember to cross the safety chains underneath the
pump frame.

5. Aftertowing for about 50 miles recheck the entire towing
system for tightness.

Recommended Maintenance

1. Smear ball socket and clamp face with chassis grease.
Periodically oil pivot points and were surfaces of coupler
with SAE 30 W motor oil.

2. When parking or storing the pump , keep the coupler off

the ground so dirt and other debris will not build up in
the ball socket.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 43



MG-30 PUMP —TOWING GUIDELINES

Towing Instructions (Mobil Unit) CAUTION:

Before attempting to tow this pump , check the following:

1. ALWAYS close the fuel shut-off valve on the pump and DO NOT tow the pump unless the mixing drum
mixer before towing the pump to prevent possible fuel and hopper are completely empty.

leakage into the engine crankcase.

vehicle's hitch as shown in Figure 44. hardware are tight.

3. Attach both safety chains so that they cross underneath
the pump frame as shown in Figure 44.

s Be sure to always cross safety chain
NOTE underneath pump frame.

o

Check the tire pressure and overall condition of the tires.

ALWAYS make sure the dump handle and grill are
locked in place before towing.

152

EELALLGL R

A . || messicx

§ HAND WINCH L
- ADJUST TRAILER .
HEIGHT
B H 2 D)
G o
@ 6 1-80 A
2-INCH
TRAILER
COUPLER HITCH

LOCK KNOB

2 INCH BALL

SAFETY CHAIN
MASTER LINK

SAFETY CHAIN

IMPORTANT!

CROSS BOTH
. . SAFETY CHAINS
Figure 44. Pump Safety Chain

and Coupler (Mobil Unit)

PAGE 44 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP —TOWING GUIDELINES

Towing Instructions (Tag Unit)
Before attempting to tow this pump, check the following:

1. ALWAYS close the fuel shut-off valve on the pump's
engine before towing the pump to prevent possible fuel
leakage into the engine crankcase.

2. Securely attach the tag unit's towing coupler to the towing
vehicle's hitch as shown in Figure 45.

3. Attach the safety chain to the pump frame and towing
vehicle as shown in Figure 45.

2-INCH
TRAILER

COUPLER | coupLER
LOCK

2-INCH
HITCH

SAFETY CHAIN
MASTER LINK

SAFETY CHAIN
MASTER LINK

Figure 45. Pump Safety Chain
and Coupler (Tag Unit)

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 45



MG-30 PUMP —TRAILER SAFETY GUIDELINES

Tires/Wheels/Lug Nuts

Tires and wheels are a very important and critical compo-
nents of the trailer. When specifying or replacing the trailer
wheels it is important the wheels, tires, and axle are prop-
erly matched.

CAUTION:

\‘7
A
\‘/

DO NOT attempt to repair or modify a wheel. DO NOT install
an inter-tube to correct a leak through the rim. If the rim is
cracked, the air pressure in the inter-tube may cause pieces
of the rim to explode (break-off) with great force and can
cause serious eye or bodily injury.

Tires Wear/Inflation

Tire inflation pressure is the most important factor in tire
life. Pressure should be checked cold before operation. DO
NOT bleed air from tires when they are hot!. Check inflation
pressure weekly during use to insure the maximum tire life
and tread wear.

Table 9 (Tire Wear Troubleshooting) will help pinpoint the
causes and solutions of tire wear problems.

CAUTION:

NOTE

/
"
/ ALWAYS wear safety glasses when

removing or installing force fitted
parts. Failure to comply may result
in serious injury.

[

TABLE 9. TIRE WEAR TROUBLESHOOTING

WEAR PATTERN | CAUSE SOLUTION
Adjust pressure to
D Center Wear Over Inflation particular load per
) tire manufacturer.
Adjust pressure to
p (4 ¢ Edge Wear Under Inflation particular load per
) ((f tire manufacturer.
Loss of chamber | Make sure load does
( Side Wear or overloading. not exceed axle rating.
Align wheels.
}23%3( Toe Wear Incorrect toe-in Align wheels.
(L
D (1 Cupping Out-of balance Check bearing adjust-
)( W/ ment and balance tires.
;gg} Avoid sudden stops
D {(1{( Flat Spots Wheel lockup & when possible and
ITRRRY tire skidding. adjust brakes.
Suspension (Tag Unit)

The torsion bar suspension (Tag unit only) and associated
hardware (Figure 45) should be visually inspected every 6,000
miles for signs of excessive wear, elongation of bolt holes,
and loosening of fasteners. Replace all damaged parts im-
mediately.

CHECK FOR
TIGHTNESS

TORSION BAR

Figure 46. Tag Unit Suspension Components

PAGE 46 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP —TRAILER SAFETY GUIDELINES

Lug Nut Torque Requirements

Itis extremely important to apply and maintain proper wheel
mounting torque on the trailer. Be sure to use only the fas-
teners matched to the cone angle of the wheel. Proper pro-
cedure for attachment of the wheels is as follows:

Start all wheel lug nuts by hand.

2. Torque all lug nuts in sequence. See Figure 47. DO NOT
torque the wheel lug nuts all the way down. Tighten each lug
nut in 3 separate passes as defined by Table 10.

Table 10. Tire Torque Requirements

Wheel Size First Pass | Second Pass | Third Pass
FT-LBS FT-LBS FT-LBS
12" 20-25 35-40 50-65
13" 20-25 35-40 50-65
14" 20-25 50-60 90-120
15" 20-25 50-60 90-120
16" 20-25 50-60 90-120

3. Afterfirstroad use, retorque alllug nutsinsequence. Check
all wheel lug nuts periodically.

— NEVER! use an pneumatic air gun
NOTE to tighten wheel lug nuts.
PNEUMATIC
AIR GUN

TORQUE WRENCH

BELRELL b

Figure 47. Wheel Lug Nuts Tightening Sequence

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 47




MG-30 PUMP — MAINTENANCE (MIXER)

SHAFT SEALS
CAUTION:
IMPORTANT -DRUM HEAD SEAL CARE

Grease seals every 40 hours of operation
using any grade #1 lithium base grease. Apply
grease until visible inside of mixing tub (over
grease). This will purge seal system of
contamination.

GEAR/CLUTCH REDUCTION ASSEMBLY LUBRICATION

The gear/clutch reduction assembly has two separate
compartments. Each of which must be filled with its proper
lubricant and checked at regular intervals.

The clutch compartment should be filled with a good grade of
number 30 SAE engine oil which can be poured through the
filler hole located just above the clutch inspection door on the
opposite side of the transmission. Fill the clutch compartment
with 30 SAE engine oil until it overflows the oil level plug located
on the shifter side of the clutch compartment . Check this oil level
every two or three months and add oil as required. Drain and
refill once a year.

The reduction gear, upper compartment should be filled with
number 90 SAE oil, as used in automobile transmissions. The
filler plug is at the top of the reduction gear case and the oil level
plug is on the same side of the case as the clutch lever. Fill the
reduction gear compartment with 90 SAE transmission oil until it
overflows the oil level plug. Check this oil level every two or
three months and add oil as required. Drain and refill once a
year.

PADDLE SHAFT BEARINGS

The paddle shaftin the MQ ESSICK EM120SM mixer rotates in
sealed ball bearings, which require no additional lubrication as
they are packed and sealed at the factory.

There is, on each end of the mixing drum, a zerk grease fitting
(pivot point). Grease these fittings once a week as they lubricate
the dumping mechanism of the mixing drum. Failureto lubricate
the zerk grease fittings once a week will cause the dumping
mechanism to stiffen, making the mixer hard to dump.

HARDWARE

Check all hardware on the mixer before starting. Periodically
inspect all hardware. Loose hardware can contribute to early
component failure and poor performance. Use Table 11 (Torque
Chart) as a general guideline and keep all hardware tight.

Table 11. Torque Chart

Hardware Diameter Torque

5-16'- 18 (7.94 mm) 24 ft/ibs. (117 kgf/im?)

3/8"- 24 (9.53 mm) 37 ft/lbs. (180 kgf/m?)

1/2"- 13 (12.70 mm) 39 ft/lbs. (190 kgfim?)

1/2"- 13 (12.70 mm)

Grade 8 90 ft/lbs. (439 kgf/m?)

ENGINE OIL

1. If mixer's engine oil is low, fill engine crankcase with
lubricating oil through filler hole, but DO NOT overfill.

2. Theoillistedin Table 7 is recommended to ensure better
engine performance. Use class CD or higher grade motor
oil.

AIR CLEANER (DRYTYPE)

1. Change the air cleaner every 500 hours. See Figure 12
for location of air cleaner.

FUEL FILTER/FUEL TANK

1. Change the fuel filter every 500 hours.
2. Siphon water out of fuel tank once a year.

CLEANING

ALWAYS make sure engine is OFF before cleaning the inside
of the drum. NEVER put hands, fingers or arms inside mixing
drum when engine is ON.

NEVER pour or spray water over engine.

For consistent performance, long life and high quality mixing,
thoroughly clean the mixer inside and out at the end of each
day’s operation. To prevent lumps of dried mortar from forming
and contamination of future batches, DO NOT allow a buildup of
materials to form on the blades or anywhere inside the drum.

PAGE 48 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — MAINTENANCE (MIXER)

Clutch Adjustment Mechanical 12 CF Mixer

If the rotating mixing paddles appear to be losing rotational speed,
it may be necessary to adjust the clutch. For optimum
performance Multiquip recommends 35-55 Ibs. applied pressure
to the hand clutch lever. After the first initial operating hours (8)
check the clutch for proper engagement pressure.

Clutch Adjustment Procedure

CAUTION:

ALWAYS stop the engine before attempting
this procedure.

1. To gain access to the " Gear Reduction Compartment"
remove the four 9/16-inch hex head bolts that secure the
hood to the engine and remove engine hood.

2. Drain the clutch compartment oil (Figure 19) by removing
the magnetic 3/8 plug located at the bottom of the Gear

Reduction Assembly.
and upper. The lower compartment

houses the clutch, the upper

compartment contains the actual gear reduction. Remember
each compartment requires a different type of lubricating oil.

The Gear Reduction Compartment
consist of two compartments, a lower

NOTE

fEeEEeee

3. Togainaccess to the " clutch Inspection door' remove
the six 1/2-inch cap screws (Figure 48 )and lock washers
that secure the clutch inspection door. Remove door and

gasket.
HEX HEAD

CAP SCREWS

// O N
O CLUTCH

INSPECTION
DOOR

o O
O

Figure 48. Clutch Inspection Door

4. Check that the clutch is disengaged by pulling the shifter
lever towards the engine end of the mixer.

5. RefertoFigure 48 for steps 5A through 5F:

A. Rotate the clutch using the recoil starter until the
adjustment lock (Figure 49) P/N EM934040 is visible.
Using a flat blade screwdriver loosen the adjustment bolt
just enough to release the adjustment lock.

B. Using a punch, rotate the adjusting ring P/N EM 934045
one notch at a time in the counter-clockwise direction until
a firm 35 to 55 Ibs. pressure is felt when engaging the
clutch lever (the lever should snap into the engaged
position).
ROTATE COUNTER-CLOCKWISE
TO INCREASE CLUTCH PRESSURE

ENGINE
SIDE

ADJUSTMENT
LOCK

ROTATE CLOCKWISE
TO DECREASE CLUTCH PRESSURE

Figure 49. Clutch Adjustment Lock Location

- N—OTE If the clutch cannot be adjusted, it may
e be necessary to inspect or replace the
fi clutch.

C. When the clutch has been satisfactorily adjusted reinstall

the adjustment lock P/N EM 934040 and tighten lock bolt.

Reinstall the clutch Inspection door using the six 1/2-
inch cap screws and lock washers, and also check that the
gasket is not worn or broken.

E. When the clutch has been satisfactorily adjusted reinstall
the adjustment lock P/N EM 934040 and tighten lock bolt.

F. Remove the 3/8-inch square head pipe plug located on
the lower clutch compartment. Refill the clutch
compartment with 2-1/4 quarts of SAE 30 motor oil to the
level of the plug. When done reinstall plug.

G. Start engine, check for proper clutch engagement and
inspect for any oil leaks.

/

()

Any questions regarding the above
procedure  please  contact

Discount-equipment.

LRLLELEE

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 49



MG-30 PUMP — MAINTENANCE (PUMP)

CLEANINGTHE PUMP

When changing from one material to another, or when shutting
down the machine for a period of time, or at the end of the working
day, the machine should be washed out and the hoses cleaned
to prevent the material from setting and causing difficulties when
operation is resumed. FOLLOWING IS A SUGGESTED
PROCEDURE FOR CLEANING THE MACHINE AND HOSES:

1. Dump all material from the mixer into the hopper and
pump material form hopper. Scrape down the sides of
the hopper to clean off as much material as possible.
Shut off pump; open pressure release valve to relieve
hose pressure and disconnect material hose from
machine.

2. Add 15 to 20 gallons of water to the hopper. Start the
pump and flush water through the pump to remove all
material and sand from the pump. Shut off pump; insert
a wet sponge into the open end of the material hose and
connect the hose to the pump.

3. Add 15 to 20 gallons of water to the hopper. Remove
the nozzle from the end of the hose, start the pump,
and force the sponge through the hose. The sponge
scrubs down the inside of the hose and acts as a divider
between the water and the material. It prevents the
water from channeling through the hose, removing the
cement or gypsum while leaving a portion of the sand
still in the hose. Sand or any other material left in the
hose will cause the hose to pack up when next used.

4. Repeat Steps 2 and 3 until no additional material is
flushed from the hose. Avoid dumping the dirty water
produced by cleaning the mixer into the pump hopper.
The sand can settle out and clog the pump.

5. Wash and wire-brush nozzle and oil it. Clean screen
and hose down machine with water.

6. Spray entire machine with regular motor oil. This will
assist you in keeping it clean

ENGINE (Hatz Model 2M41LZ Diesel)

The Model MG30-2 is equipped with a Model 2M41LZ, 35 H.P.
air-cooled diesel engine. For information concerning the
procedure in checking, removing, cleaning, etc. of the various
engine parts or any other information on the engine not contained
herein, refer to the engine manufacturer’s instruction manual.

CRANKCASE
1. The crankcase oil should be CHECKED EVERY 8
HOURS of operation.

2. Theold oil should be DRAINED and FRESH OIL ADDED

after EVERY 40 HOURS of operation. To drain oil, remove
plug located on engine base. Drain engine crankcase
oil when oil is warm it will flow more freely.

AIR CLEANER

1. The air cleaner, mounted on the side of the engine, is
an essential engine component. It filters the air entering
the carburetor. Depending on the conditions under which
the engine is operated, servicing of the air cleaner will
vary from a few days of operation in comparatively clean
conditions to twice a day in dusty conditions.

FUEL STRAINER

1. The fuel strainer is very necessary in preventing
sediment, dirt and water from entering the carburetor.
This strainer is equipped with a glass bowl and should
be inspected at least once a week and cleaned if dirt or
water is present.

AIR COMPRESSOR

1. A weekly check should be made of the compressor's
crankcase oil level to make sure it is at the full mark, or
at least between the two marks on the dipstick (Figure 29).
NEVER allow the oil to fall below the lowermark. (Refer
to Table 7) for proper oil recommendation.) Crankcase
oil capacity is 1.5 pints ( .709 liters)

2. The oil should be completely changed approximately.
every 30 days; sooner if oil becomes dirty or diluted.
The crankcase should be thoroughly cleaned with each
oil change. Refer to the Quincy Compressor
Maintenance Manual for further information concerning
lubrication, adjustment and maintenance of the air
compressor.

3. An air filter has been installed on the air compressor.
This filter should be checked and cleaned WEEKLY under
normal conditions. If extremely dusty conditions prevail,
it is advisable to clean the air filter at least once a day.

4. To clean air filter, soak sponge element in solvent and
let it dry out; then dip element in clean oil, permit oil to
drip off and reinstall on unit.

PAGE 50 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — MAINTENANCE (PUMP)

Figure 50 show the pump maintenance points, see Table 12 (? S@

below for maintenance intervals. ;
@ (| | ?

e =]
S L; 1.

LA TAR A —
©

O —OfT

(o]

@ [oXe] o) 0
Figure 50. Pump Maintenance Points ﬁﬁj ’
Table 12. Pump Maintenance Intervals
REF. Description Lubricant Amount Of Type Lubricant Remarks
Change Interval Lubricant
1 | Engine Crankcase |Every 40 Hours 5.8 - 3.2 gts. See Table 8 Check Daily.
(5.5 - 3.0 liter)
2 | Compressor Every 30 Days 1.5 pints See Table 7 Check Daily.
(-709 liters)
3 | Speed Reducer Every 6.0 Months | Fill to correct SAE 90 Check weekly with
operating Oil reducer in a vertical
Level position.

4 | Piston Qiler Twice a Day Fill Tank SAE 30 Close flow valve

when filling.

5 [ Cam Oiler Check Every Day Soak Felt SAE 30 Adjust felt Screw as

required.

6 | Connecting Rod Check Daily 1-Shot No.2 multi-purpose | Flush to prevent dirt

automotive grease |and corrosion.
or equivalent.

7 | Push rod, rocker [ Check Daily 1-Shot No.2 multi-purpose | Flush to prevent dirt
arm, shaft and automotive grease |and corrosion.
bearings. or equivalent.

8 | Wheels Every 6.0 months As required Wheel bearing | Re-pack as

grease. required.
9 ["O"-Rings (All) Before installation As required. | No.2 multi-purpose | Coat O-Ring to
automotive grease | prevent pinching.
or equivalent.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 51




MG-30 PUMP — MAINTENANCE (PUMP)

SPEED REDUCER UNIT

The speed reducer unit is of a constant-mesh type and totally
enclosed, with all gears running in oil. CHECKTHE OIL LEVEL
EVERY WEEK.

The speed reducer should be completely drained every 6 months.
Refill with a good grade of S.A.E. 30 Oil. CAUTION: KEEP OIL
ATTHE PROPER LEVEL. Too much oil will cause overheating
and too little oil will cause gear failure. When the adding of oil to
the speed reducer is required. Reference the "Speed Reducer
Oil Check" section on page 38.

LUBRICATION PANEL

Located on the side of the pump is a lubrication panel (Figure 51).
Grease all ports daily with two to three shots of #2 multi-purpose
automotive grease. Over-greasing any bearing will not damage
the machine.

é h

O)ONONO)
©Oe0O®O

GREASE DAILY,
EVERY ZERK

Use: No. 2 Multipurpose
Automotive Grease

@ Cam Rocker Arm Bushings @ Gear Box Block (Front)

@ Gear Box Block (Back) @ Connectings Rod. (Down)
@ Cam Rocker Arm Roller Crank Rocker Arm (Bushings)
@ Connecting Rod. (Up)

@ Cam Rocker Arm
(Bearing Housing)

@ Crank Rocker Arm
(Bearing Housing)

LUBRICATION
LINES

Figure 51. Lubrication Panel

BATTERY MAINTENANCE

Mishandling of the battery shortens the service life of the battery
and adds to maintenance cost. When handling the battery do
the following:

® Be careful not to let the battery electrolyte come in
contact with your body or clothing.

® Always wear eye protection and rubber gloves, since
the battery contains sulfuric acid which burns skin and
eats through clothing.

® Always check the battery terminals periodically to
ensure that they are in good condition.

® Use wire brush or sand paper to clean the battery
terminals.

® Always check battery for cracks or any other
damage. If white pattern appears inside the battery
or paste has accumulated at the bottom, replace
the battery.

® |f the pump will not be in operation for a long period
of time, store in cool dry place and check the
battery charge level every month to maintain the
performance of the battery.

CAUTION :

Wear safety glasses or face
mask, protective clothes, and
rubber gloves when working
with battery.

&9 00

® Check the battery regularly and make sure that each
electrolyte level is to the bottom of the vent well
(Figure 52). If necessary add only distilled water in a
well-ventilated area.
BATTERY ELECTROLYTE

Figure 52. Battery Electrolyte Levels

PAGE 52 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — MAINTENANCE (PUMP)

RUBBER CHECK BALL

The brass cap and rubber ball should be removed and all parts
cleaned daily. Setup of materials will have an affect on the
pressure rating of the brass cap, causing the rubber ball to eject
atanincorrect pressure.

Failure to properly maintain this
pressure relief valve will create a
dangerous situation of over
pressurizing the pump and delivery.

NOTE

CECETTET

Inspect the rubber relief ball every day before reassembling it
back into the valve. The ball is subject to wear and possible
age hardening.

If the ball is cracked, has flat spots due to wear, pieces broken off
of it or out of round, replace the rubber ball immediately.

To check the rubber ball for age hardening, conduct the
"bounce" inspection test.

1. Hold the rubber ball in hand 5 feet above a concrete floor.

2. Drop the ball (DO NOT throw the ball downward), simply
release the ball from your hand.

3. Firstbounce must be 18-inches minimum.

/
/.

Rubber Check Plug

The rubber safety plug should be removed and cleaned daily.
Replace this plug if it is defective or worn. See manifold assembly
in this manual when ordering replacement rubber plug.

Replace the rubber ball immediately
if it does not pass visual inspection or
the bounce test. DO NOT use a rubber
ball that is defective or worn. When
ordering replacement rubber ball use
Mayco P/N EM400581

NOTE

e Eeeee

When replacing either the rubber or
steel check ball, remember that there
is another check ball that should be
inspected for wear or damage. Always
check both check balls. Make sure all
gasket parts are clean when they are
reassembled.

NOTE

EELLEEE R

LEATHER PISTON CUPS

The leather piston cups out wear the rubber balls. The leather
cups as well as the rubber balls can have premature wear if
exposed to excessive pumping pressures or jamming of the
pump.

The leather cups are a natural wear component and will require
periodic replacement. The life of the leather cups depends on
many factors, proper lubrication, oil cleanliness, abrasivness of
sand and material.

When the leather cup on the pump side is damaged, it may suck

air on the suction stroke instead of a full charge of material from

the hopper. When this condition occurs, material flow will
decrease.

/ box must be cleaned periodically. There

are two clean-out ports located at the

bottom of the lubrication box. Any questions regarding the

lubrication  clean-out  procedure, contact Discount-
equipment.

To ensure maximum cup life, the oil in
the reservoir must be maintained at the

NOTE proper level. In addition the lubrication

LRLLELEE

As the leather cups wear, fine cement particles will accumulate
in the bottom of the librication box. Once the cement past reaches
1-inch in height, it is recommended that the lubrication box be
drained (flushed) and cleaned

CHANGINGTHE LEATHER PISTON CUPS

Run the piston to the end of its stroke.

Remove pump unit.

Loosen piston rod nut.

Rock piston assembly by hand turning drive belt.

Pull cylinder out exposing piston assembly.

Remove piston nut.

Slide piston assembly off piston rod.

Check all washers for damage.

Replace any component that shows is worn or is

damaged.

10. Check neoprene leather cup expander.

11. Check leather cup and saturate with oil before replacing.

12. Check both felt cam oiler pads for oil saturation, If dry
saturate each pad with SAE 30 motor oil.

13. Reinstall piston parts in the reverse order that they were
dis-assembled. Make sure that the piston oiler hose is
at the top of the piston and remains there while the piston
rod nut is being tighten.

14. Remember lubrication of the piston depends on gravity
flow from the oil reservoir to the cam oiler pads.

©END U AN

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 53



PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

MG-30 PUMP —TROUBLESHOOTING (ENGINE)

Practically all breakdowns can be prevented by proper  diagnosis based on the Engine Troubleshooting (Table 13)

handling and maintenance inspections, butin the eventofa  information shown below and on the proceeding page. If the

breakdown, please take a remedial action following the problem cannot be remedied, please leave the unit just as it
is and consult Discount-equipment

TABLE 13. ENGINE TROUBLESHOOTING

SYMPTOM POSSIBLE PROBLEM SOLUTION
Speed control lever is in "STOP" position? Set speed control lever to "START" position.
No fuel reaching injection pump? Add fuel. Check entire fuel system.
Defective fuel pump? Replace fuel pump.
Fuel filter clogged? Replace fuel filter and clean tank.
Faulty fuel supply line? Replace or repair fuel line.

Engine will not start or start is
delayed, although engine can
be turned over.

Check piston, cylinder and valves. Adjust or

Compression too low? . . .
repair per engine repair manual.

Repair or replace injector in accordance with

Fuel injector not working correctly? . :
engine repair manual.

Qil pressure too low? Check engine oil pressure.

Comply with cold starting instructions and

Low starting temperature limit exceeded g
proper oil viscosity.

Check whether clear (not turbid) fuel emerges
from the fuel line (detach from injection
Fuel separates has inadequate resistance to | pump). If the fuel is turbid or separated, warm

At low temperatures engine wil low temperatures? up the engine or drain the complete fuel
not start. supply system. Refuel with winter grade diesel
fuel.

Refill engine crankcase with correct type of oil

Engine oil too thick? . .
for winter environment.

Throttle lever in STOP position? Reposition throttle lever to RUN position.
Engine .f|res .bUt Stops. NP as Fuel filter blocked? Replace fuel filter.
starter is switched off.
Fuel supply blocked? Check the entire fuel system.
Engine stops by itself during Fuel tank empty? Add fuel.
normal operation. Fuel filter blocked? Replace fuel filter.

PAGE 54 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




oo now mmseoneoomun

SYMPTOM

MG-30 PUMP —TROUBLESHOOTING (ENGINE/MIXER

TABLE 13. ENGINE TROUBLESHOOTING (CONTINUED)

POSSIBLE PROBLEM

SOLUTION

Low engine power, output and
speed.

Fuel tank empty?

Replace fuel filter.

Fuel filter clogged?

Replace fuel filter.

Fuel tank venting is inadequate?

Ensure that tank is adequately vented.

Speed control lever does not remain in selected
position?

See engine manual for corrective action.

Engine oil level too full?

Correct engine oil level?

Low engine power output and
low speed, black exhaust
smoke.

Air filter blocked?

Clean or replace air filter.

Incorrect valve clearances?

Adjust valves per engine specification.

Malfunction at injector?

See engine manual.

Practically all mixer breakdowns can be prevented by proper
handling and maintenance inspections, but in the event of a
breakdown, please take a remedial action following the
diagnosis based on the Mixer Troubleshooting (Table 14)
information shown below and on the proceeding page. If the
problem cannot be remedied, please leave the unit just as it
is and consult Discount-equipment.

TABLE 14. MIXER TROUBLESHOOTING

SYMPTOM POSSIBLE PROBLEM SOLUTION

Broken connector pin? Replace connector pin. Use P/N 963157 when ordering.

Blades will not rotate.

Defective or mis-adjusted clutch? | Adjust or replace clutch.

Material leaking from drum
ends.

Worn or defective paddle shaft

seals? Adjust or replace seals.

Defective or worn drum support
brackets?

Apply grease to bracket or replace.
Drum difficult to discharge (tilt)

Blades adjusted too tight. Adjust blades until they almost touch side walls of drum.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 55




| melesPUTROBLESOOTG

SYMPTOM

MG-30 PUMP —TROUBLESHOOTING (PUMP

TABLE 15. PUMP TROUBLESHOOTING

POSSIBLE PROBLEM

SOLUTION

Volume production of pump slows
down.

Defective balls and valve seat?

Inspect leather or steel balls for wear or damage. Also inspect
valve seat, replace balls or valve seat if necessary.

Air leak?

Inspect O-rings. and leather cup.

Material too stiff to pump.?

Check material mix (consistency).

Safety pressure relief valve ball
blows out!

Clog in hose line?

Inspect material hose line for clog. Remove clog.Check entire
delivery system. Check and inspect rubber check ball for signs of
wear, replace if necessary.

No material is being discharged
from center outlet manifold.

Broken drive belt?

Replace drive belt.

Has pump lost its prime?

Inspect hopper for material, fill hopper if empty.

Defective leather or steel balls or valve
seat?

Inspect or replace.

Material clog?

Inspect manifold for obstruction, clear obstruction.

Air leak?

Inspect or replace O-rings.

Engine RPM set incorrectly?

Adjust engine RPM to correct setting.

Centrifugal clutch slips or smokes.

Material pack (clog)?

Inspect obstruction in delivery system, clear obstruction.

Worn clutch lining?

Inspect lining for wear, replace if necessary.

No air pressure (air compressor)

Defective or worn V-belt?

Inspect or replace air compressor V-belt.

Material pack (clog) in air delivery lines
or orifice

Inspect delivery line and nozzle for material obstruction, clear
obstruction.

Low air pressure (air compressor)

Defective or worn V-belt?

Inspect or replace air compressor V-belt

Dirty air filter?

Clean or replace air filter.

Material pack (clog) in air delivery lines
or orifice

Inspect delivery line and nozzle for material obstruction, clear
obstruction.

Compensator arm knocks against
cam or sticks.

Low back pressure?

Inspect delivery hose for correct size and length.

Are piston leather cups lubricated?

Inspect leather cups for proper lubrication.

Lubrication Box overflows or
splashes excessive oil.

Lubrication box full?

Inspect lubrication box for proper oil level, drain if necessary.
Inspect leather cups for wear.

PAGE 56 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP —WIRING DIAGRAM

1 1
1 1
1 25 AMP 1 +12VDC = IDLE
+12 VDG POWER i oRANGE _ FUSE ORANGE CONTROL i NO VOLTAGE
FROM 12 AWG 12 AWG PAN E|_ \ (OPEN) = PUMPING
IGNITION SWITCH ! !
i F3 RED 12 AWG & e No G051 | BiacK 12AWG
! H OIL FLOW
! K3-1 ! SOLENOID,
! i
1
i i WHITE 12 AWG
i i
1 1
! i
i HOUR !
! METER BLACK i
! !
i @6) i
1 1
: |
1 1
; coL g K3 ! BATTERY
| : PANEL
1 WHITE WHITE 1 -
: 12 AWG O—12AWG : +12VDC
! 1OREgSTE (85) ; BLACK
i SwWi1 i 12 AWG
! 5 " PUMP H BLACK
1 ON BLACK ! TO HATZ POWER 12 AWG
! 3 12 AWG H MODULE
: UMp : TO HATZ POWER
i OFF ! MODULE
1 1
1 1
: REMOTE !
! CONNECTOR !
' BLACK i SW2 _oN Ry
[ 12 AWG ! —
: B REMOTE CONTROL ! OPEN = PUMPING
: g CABLE 125 FT. MAX. | - OFF| cLoSED = IDLE
! WHITE 12 AWG h H Tl—
: A i
: J :
! J1 i
(Y . . S, : REMOTE
CONTROL
UNIT
REMOTE CONTROL
RELAY K3 PIN CALL- CONTROL SWITCH
ouT REMOTE CONTROL PIN CALL-OUT
CONNECTOR, CABLE
85— PIN CALL-OUT F’g'\'\/l'P
30 30/51 KEY WAY REMOTE /_P(l)JIE/'l:P
1 » BLACKTO
) WHITE TO 2 P RELAY PIN 86
861 WHITE BLACK REMOTE TI
CONNECTOR BLACKTO
O O PINA REMOTE
O RED TO CONNECTOR
RELAY PIN 87 PINB
(+12 VDC)
BOTTOM VIEW FRONT VIEW __REARVIEW

Figure 52. Control Panel/Remote Cable

Wiring Diagram

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 57



MG-30 PUMP —WIRING DIAGRAM

! 1@ 5 e .
2 e / ENGINE
O :: [ o
Jume, o~ g START :.\D COMPARTMENT
=

|
F31 ° |
:_F?: X L@66 ® :
= ([ < Tours |
e |
M) |
L “=)|  POWER | pi
1 MODULE ;] : | RN (LI
. |
« : L
I |
L L I —
|

J E—* /unﬁunll\/unﬁuull\

00000 Koo
LI

+

LI

o)1
—
N
<
Q
_|
»
o\
~0)
N/

O é é S i
DRI
|| |

|
WHITE g—J NG
12 AWG BLACK \; )
TO OIL FLOW 12 AWG N s
SOLENOID (-)
TO RELAY
K3 PIN 85 WHITE

12 AWG

STARTER

—BLK

POSITIVE NEGATIVE

12V DC
BATTERY e

CONNECT TO
CHASSIS
GROUND

Figure 53. Electrical System Diagram

PAGE 58 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — POWER MODULE LAYOUT

REMOVE
SCREWS
3 PLACES
PRINTED
— CIRCUIT BOARD
HATZ POWER (PCB)
MODULE —\
BODY
PCB
SOLDER SIDE
GRAB HOLD OF CONNECTOR
BODY AND SLIDE POWER
MODULE BODY AWAY LS 9F3E 7 o 13 2
FROM PCB
00000000
00
B A
0008080090
L +12 VDC
K2
5 %/
KA1 z
o I O L 7 *\\ 1
F1 Zi
10 AMPS —| 0 o I‘g’N’mgﬁ INSTRUMENT BOX  +12 VDC POWER
(BATTERY/OIL ( ) AND RELAY CONTROL  INPUT FROM
STATUS LED'S) 5B LOGIC INPUT BATTERY PANEL

COMPONENT SIDE

Figure 54. Power Module layout

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 59



EXPLANATION OF CODE IN REMARKS COLUMN

The following section explains the different symbols and
remarks used in the Parts section of this manual. Use the
help numbers found on the back page of the manual if there
are any questions.

The contents and part numbers listed in the parts
section are subject to change without notice. Multiquip
does not guarantee the availability of the parts listed.

SAMPLE PARTS LIST

NO. PARTNO. PARTNAME  QTY. REMARKS

1 12345  BOLTeocoinn, 1.....INCLUDES ITEMS W/%
2% WASHER, 1/4 IN........... NOT SOLD SEPARATELY
2% 12347  WASHER, 3/8 IN....1 .....MQ-45T ONLY

3 12348  HOSE...oo..... AR ...MAKE LOCALLY

4 12349  BEARING ... 1....S/N 23458 AND ABOVE
NO. Column

Unique Symbols — All items with same unique
symbol

(@, #, +, %, or >) in the number column belong to the
same assembly or kit, which is indicated by a note in the
“Remarks” column.

Duplicate ltem Numbers — Duplicate numbers indicate
multiple part numbers, which are in effect for the same
general item, such as different size saw blade guards in
use or a part that has been updated on newer versions
of the same machine.

When ordering a part that has more than one item
number listed, check the remarks column for help in
determining the proper part to order.

PART NO. Column

Numbers Used — Part numbers can be indicated by a
number, a blank entry, or TBD.

TBD (To Be Determined) is generally used to show a
part that has not been assigned a formal part number
at the time of publication.

A blank entry generally indicates that the item is not sold
separately or is not sold by Multiquip. Other entries will
be clarified in the “Remarks” Column.

QTY. Column

Numbers Used — Item quantity can be indicated by a
number, a blank entry, or A/R.

A/R (As Required) is generally used for hoses or other
parts that are sold in bulk and cut to length.

A blank entry generally indicates that the item is not sold
separately. Other entries will be clarified in the “Remarks”
Column.

REMARKS Column

Some of the most common notes found in the “Remarks”
Column are listed below. Other additional notes needed
to describe the item can also be shown.

Assembly/Kit — All items on the parts list with the
same unique symbol will be included when this item is
purchased.

Indicated by:
‘INCLUDES ITEMS W/(unique symbol)”

Serial Number Break — Used to list an effective serial
number range where a particular part is used.

Indicated by:

“SIN XXXXX AND BELOW”
“SIN XXXX AND ABOVE”
“SIN XXXX TO S/N XXX

Specific Model Number Use — Indicates that the part
is used only with the specific model number or model
number variant listed. It can also be used to show a
part is NOT used on a specific model or model number
variant.

Indicated by:

“XXXXX ONLY”
“NOT USED ON XXXX”

“Make/Obtain Locally” — Indicates that the part can
be purchased at any hardware shop or made out of
available items. Examples include battery cables, shims,
and certain washers and nuts.

“Not Sold Separately” — Indicates that an item cannot
be purchased as a separate item and is either part of an
assembly/kit that can be purchased, or is not available
for sale through Multiquip.

PAGE 60 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — SUGGESTED SPARE PARTS

ESSICK 120SM MIXER 1TO 3 UNITS
WITH HATZ 1B30 DIESEL ENGINE

EM-120SM 1TO 3 UNITS

Qty. PN Description

1 s EM200293 ...... PADDLE ARM TOW SIDE

1 s EM200294 ...... PADDLE ARM CENTER TOW SIDE

1 s EM200295 ...... PADDLE ARM CENTER ENGINE SIDE

1 s EM200296 ...... PADDLE ARM ENGINE SIDE

K I EM200863 ...... RUBBER BLADE KIT (STEEL DRUM)

2 i, EM200297 ...... U-BOLT

2 i, EM200268 ...... J-BOLT

2 e EM902153 ...... BEARING, PADDLE SHAFT

K I EM963157 ...... CONNECTOR BOLT

L [ EM934041 ...... CLUTCH, DRIVEN MEMBER

12 s EM200301 ...... PACKING RINGS

/R EM200286 ...... CARRIAGE BOLT

4. EM200794 ...... ADJUSTMENT SPRING

4o, EM200285 ...... GLAND

2 e EM200303 ...... RING FOLLOWER

2 e, 50449200 ......... GLOWPLUGS

K I 50426000 ........ FILAMENT, AIR FILTER

K I 01635200 ........ FUEL FILTER

K I 50404900 ........ KEYS, IGNITION

1 50268600 ........ TEMP SWITCH

L I 50469100 ........ OIL PRESSURE SWITCH
PLASTER/MORTAR

MODEL MG30-2 (2-INCH OUTLET) USED
ON CYLINDER DIAMETER OF 3.50"

1TO 3 UNITS

Qty. PN Description

2 e EM402394 ...... BACKUP WASHER
4. EM402393 ...... LEATHER CUP

4. EM402395 ...... FELT RING

4. EM402392 ...... WASHER

4. EM402390 ...... RUBBER EXPANDER WASHER
2 e EM402391 ...... EXPANDER INSERT

2 e EM402389 ...... COMPRESSION WASHER
4. EM400581 ...... BLACK BALL

2 e EM402402 ...... VALVE SEAT W/PIN

2 e EM402415 ...... SLEEVE

2 e EM966089 ...... CAP SCREW

MG-30 PUMP (MOBILE ANDTAG)1TO 3
UNITS WITH HATZ 2M41LZ DIESEL ENGINE

Qty. PN Description

4o, EM402581 ...... QUARTER ROUND SEAL

(G EM402580 ...... O-RING

2 e EM914312 ...... SEALHOPPER

2 e EM400296 ...... PLUG, SAFETY PRESSURE RELEASE

4o, EM915003 ...... O-RING

4. EM400581 ...... BLACK BALL PRESSURE RELEASE

2 e EM402421 ...... OILER PLATE

2 e EM402439 ...... STUD

2 e EM900227 ...... V-BELT TRANSMISSION

L I EM900082 ...... V-BELT AIR COMPRESSOR

2 e EM400668 ...... CAP, NOZZLE

2 i EM400687 ...... 1/2" ORIFICE

2 i EM400688 ...... 9/16" ORIFICE

2 e EM400689 ...... 5/8" ORIFICE

3 40065300 ........ OIL FILTER

3 5031700.......... PREFILTER, FUEL

K I 50251500......... FUEL FILTER

3 e 50345700 ........ FUEL FILTER

K I 00952900......... ELEMENT, AIR FILTER

1 50141500 ........ V-BELT

P 50163900 ........ GLOWPLUGS

1. 40021300 ........ OIL PRESSURE SWITCH

1 50268600 ........ TEMP SWITCH
FIREPROOFING

MODEL MG30-3 (3-INCH OUTLET) USED
ON CYLINDER DIAMETER OF 3.75"

1TO 3 UNITS

Qty. PN Description

4. EM403004 ...... BACKUP WASHER

/R EM403005 ...... LEATHER CUP

4. EM403002 ...... FELT RING

4o, EM402390 ...... RUBBER EXPANDER WASHER
4o, EM403007 ...... EXPANDER WASHER
4. EM403008 ...... COMPRESSION WASHER
4. EM400581 ...... BALL STEEL

4. EM402995 ...... VALVE SEAT W/O PIN

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 61




MG-30 PUMP — DECAL PLACEMENT

DECAL PLACEMENT

L . . .
IR
\“““‘7
)

_

- @ \

\
\\
ﬁ——": \
— \

@

Ll
//IIIIII/I///
———— ?I

PAGE 62 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — DECAL PLACEMENT

PLACEMENT
NO. PARTNO. PART NAME QTY. REMARKS

1 EM1028 DECAL, MQ MAYCO 2

2 EM513164 DECAL, GREASE DAILY 1

3 EM513159 DECAL, MG30-M2D ........ccovvvririiriinicrriren. 2 MOBILE UNIT ONLY
3 EM513158 DECAL, MG30-T2D ..o, 2 TAG UNIT ONLY

4 EM995 DECAL, USE DESIEL FUEL ONLY 1

5 EM508594 DECAL, CAUTION - READ MANUAL 2

6 EM513161 DECAL, CONTROL BOX 1

7 EM932 DECAL, CAUTION - MANIFOLD 1

8 34536 DECAL, OWNERS MANUAL 1

9 EM507607 DECAL, CAUTION- ADD OIL 1

10x  EM510915 DECAL, MQ ESSICK LARGE 1

11* 13118 DECAL, POWDER COATED ......cccoocvievvnnne. T MOBILE UNIT ONLY
12« TBD DECAL, MQ ESSICK SMALL .........ccoccorveeene. KT MOBILE UNIT ONLY
13*  EM948630 DECAL, PUSHTO STOP .....cccccovverirriiriinne, 2 MOBILE UNIT ONLY
14%  DCL151 DECAL, INSPECT BEFORE TOWING .......... s W MOBIE UNIT ONLY
16%  EM948501 DECAL, ESSIC SAFTEY ..o T, MOBILE UNIT ONLY
16*  EM511709 DECAL, 800-30-MAYCO .......ccoernirrirercrriinn. T MOBILE UNIT ONLY
17%  EM948005 DECAL, ENGINE OIL FILLER...........ccccviuneee. T, MOBILE UNIT ONLY
18 EM948012 DECAL, CLUTCH OIL FILLER ......c.ccvvvvvneee. T MOBILE UNIT ONLY
19 EM948013 DECAL, TRANSMISSION OIL FILLER ......... L MOBILE UNIT ONLY
20x  DCL160A DECAL, WARNING - CRUSH/CUT HAZ. ....... 2 MOBILE UNIT ONLY
21%  EM948121 DECAL, IMPORTANT - PADDLE SHAFT ......1......... MOBILE UNIT ONLY

.................................................................................. PLACE ON INSIDE OF CABINET

22% 513479 DECAL, WARNING - SAFTEY GRATE ......... T MOBILE UNIT ONLY

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 63



MG-30 PUMP — FRAME ASSY.

FRAME ASSY.

PAGE 64 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — FRAME ASSY.

FRAME ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
2 EM402975 TRAILER FRAME 1
22 EM70186 JACK STAND, REAR 1
24 EM744 PIN ASSEMBLY - 1/2” X 4” 1
26 EM745 COTTER PIN 1
28 EM25610 JACK STAND 1
30 EM01005 CONNECTOR LINKS 2
32 492394 HEX HEAD BOLT, 1/2 X 1-1/2 4
34 492600 WASHER 4
36 492584 HEX HEAD NUT 1/2 IN 4
38 EM963105 HEX HEAD BOLT 1/2 X 2 8
42 492584 HEX HEAD NUT 1/2 IN 8
44 EM492455 HEXHEAD BOLT 1/2INX 1-12IN 6
46 EM621 WASHER 1/2 6
48 492584 HEX HEAD NUT 1/2 IN 6

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 65



30 PUMP — HOOD ASSY.

O
=

HOOD ASSY.

=
<
=
»
T
o
=
a
=
<<
=
o
<
o
L
o
o
_
o
=
S
a
(=1
Q@
S
=
o
Q
<
=
_
({=]
(T=]
w
2
a




MG-30 PUMP — HOOD ASSY.

HOOD ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
4 EM505831 GASKET 1
6 EM508659 LOCKING HANDLE 1
60 EM510830 HOUSING - MG 30 1
62 EM492399 HEX BOLT - 1/2-3IN 2
64 492584 HEXNUT - 1/2IN 2
178 29057 MANUAL HOLDER 1
180 492356 HEX BOLT - 1/4 X 3/4 IN 2
182 492596 FLAT WASHER - 1/4 IN 4
184 492581 HEX NUT - 1/4 IN 2

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 67



— HOPPER ASSY.

30 PUMP

MG

HOPPER ASSY.

—
=
Lo
=
(o2]
=
o
FH
>
(11
o
|
|
<
>
=
<
=
»
T
o
=
=
=
<
=
o
=
o
Ll
o
o
|
o
=
=]
o
o
g
S
=
o
i
<
=
|
o0
({)
(1T]
=
o




MG-30 PUMP — HOPPER ASSY.

HOPPER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
134 EM402521 HOPPER SCREEN 1
136 EM402519 HOPPER SCREEN FRAME 1
138 EM402495 HOPPER 1
142 EM621 WASHER - 1/2 IN 4
144 6109180 LOCKWASHER - 1/2IN 4
146 EM963105 HEX BOLT -1/2X 2 IN 4
148 EM963057 HEX BOLT - 3/8 X 1-1/8 IN 2
150  EM402422 STUD - 3/4 X 2-1/8 IN 1
152 1456 HEX NUT - 3/8 IN 2
154 0166 A LOCKWASHER - 3/8 IN 2
160  EM963057 HEX BOLT - 3/8 X 1-1/2 IN 2
172 EM513149 ANCORING PLATE W/ NUT 1
174 EM513151 SEAL PLATE 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 69



MG-30 PUMP — CHASSIS ASSY.

CHASSIS ASSY.

PAGE 70 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — CHASSIS ASSY.

CHASSIS ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

2 EM402447 FRAME - MG30 1

7 PLATE - SERIAL NO. ..o, L IS ORDER FROM MQ PARTS DEPT.

WITH MODEL AND SERIAL NO.

9 491757 POP RIVETS 2

81 EM963692 HEX BOLT - 1/2 X 1-1/8 IN 3

83 6109180 LOCK WASHER 1/2 IN 3

112 EM511044 PLATE - SMALL 1

114 EM511042 PLATE FRONT 1

116 EM511046 PLATE 1

118 0166A LOCKWASHER - 3/8 IN 12

120 492309 HEX BOLT - 3/8 X 3/4 IN 12

156 507895 PLUG-2-1/2IN 1

162 3019092 WASHER - 3/8 IN 6

164  EM969013 HEX NUT - 3/8 IN 2

168  EM963610 HEX BOLT - 3/8 X 1IN 2

170  EM402515 MOUNTING BRACKET 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 71



MG-30 PUMP — COMPRESSOR ASSY.

COMPRESSOR ASSY.

I‘
QY

@]

NOTES:
/A\HOSE CONNECTION

PAGE 72 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — COMPRESSOR ASSY.

COMPRESSOR ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
4 EM510827 COMPRESSOR BASE 1
6 EM963059 HEXBOLT -3/8 X 1-1/4IN 4
8 3019092 WASHER - 3/8 IN 8
10 0166 A LOCK WASHER - 3/8 IN 4
11 492486 ADJUSTING BOLT -3/8 X 1-3/8IN 1
12 1456 HEX NUT - 3/8 IN 8
14 510707 BOLTING BAR 2
16 492365 HEX BOLT -5/16 X 1 - 1/4IN 4
18 EM923343 LOCKWASHER - 5/16 IN 4
20 EM958171 COMPRESSOR, AIR 1
22 EM958033 AIR FILTER 1
24 EM911058 ELBOW 90° 1
26 EM402489 AIR TANK 1
28 EM508695 AIR HOSE 1
30 EM913116 SAFETY VALVE 1
32 EM963610 BOLT HEX - 3/8 X 1IN 3
34 0166 A LOCK WASHER - 3/8 IN 3
38 EM491260 ELBOW ADAPTER MALE - 90° 1
40 512609 ADAPTER REDUCER FEMALE ............ | ) ST 1/8"TO 5/16”
42 EM947032 QUICK-CONNECT SIGET - MALE 1
128 492356 HEX BOLT - 1/4 X 3/4 IN 1
130 2101402 LOCKWASHER - 1/4IN 1
131 492596 WASHER - 1/4 IN 2
132 351104770 BRACKET -3/4 IN 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 73



FUEL TANK ASSY.

30 PUMP —

(O]
=

FUEL TANK ASSY.

TO ENGINE




MG-30 PUMP — FUEL TANK ASSY.

FUEL TANK ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
66 EM402532 BONNET 1

68 EM963692 HEX BOLT 12X 1-1/8 IN 5

70 6109180 LOCK WASHER 1/2 IN 5

72 6109160 HEXNUT 1/2 IN 5

84 EM402494 FUEL TANK, W/CAP ......ccevircriiiene, T, INCLUDES ITEMS W/*
90 EM963610 HEX BOLT 3/8 X 1IN 4

91 3019092 WASHER - 3/8 IN 4

92 0166 A LOCK WASHER - 3/8 IN 4

94% 19340 FUEL TANK CAP W /GAUGE 1

98 EM20427 TUBING 1

100  EM20426 ELBOW 90° - 1/8 IN 1

101 EM20427 TUBING 1

102 EM20763 FUEL FILTER 1

104  EM20421 VALVE, SHUT-OFF 1

106 506208 CLAMP - 1/4 IN 3

122 492356 HEXBOLT - 1/4 X 3/4 IN 2

124 2101402 LOCKWASHER - 1/4 IN 2

126 EM503081 BRACKET - 1/4 IN 2

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 75



MG-30 PUMP — PISTON OILERTANK ASSY.

PISTON OILER TANK ASSY.

‘{0
b )
N

1
)

Y

-
(S

N 77
¥)
\

=
\
\
\

/
A}

S

ITEM INCLUDED
WITH OIL TANK

PAGE 76 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — PISTON OILERTANK ASSY.

PISTON OILER TANK ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
74 310555 OIL TANK W/ BRACKETS 1

76 492356 HEX BOLT - 1/4 X 3/4 IN 4

78 492596 WASHER 1/4 IN 2

80 2101402 LOCK WASHER 1/4 IN 4

82 492561 HEX NUT 1/4 IN 2

86 512722 VALVE, SHUT-OFF 1

87 EM20415 TUBING 1

88 512731 MALE CONNECTOR REDUCER ........... T, 1/8 TO 5/16
89 512721 TEE CONNETOR 1

93 EM20426 ELBOW 90° 1

95 513116 BRACKET - 1/2 IN 1

99 492561 HEX NUT - 1/4 IN 2

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 77



MG-30 PUMP — ROCKER ARM ASSY.

ROCKER ARM ASSY.

TO LUBRICATION
PANEL

TO LUBRICATION
PANEL

&
=
=

@ = @ TO LUBRICATION
) PANEL

CRETION
‘-‘((@ ;,'\y\

Q@
(’S:
N
()

TO LUBRICATION
PANEL

7
I
A

@ (|

TO LUBRICATION

=
S
PART OF . 4 PANEL
FRAME i '\\
NP TO LUBRICATION / o
ol TN PANEL a8 @
y / \ S
/ 7 AN \

€

@]

®

CRANK,/ [ S 7
7 14

ARM |/ Nl
i / e
~ ¢
Nos
4 ~
7

NOTES: s

A. LONG STROKE SETTING.
HIGHER VOLUME, LOWER PSI.

/\o G
®
(®)

O

B. SHORT STROKE SETTING.
REDUCED VOLUME, HIGHER PSI.

A SEE CRANKSHAFT AND GEARBOX
ASSEMBLY, PAGES 84 AND 85

A REFER TO PUSH ROD ASSEMBLY
PAGES 80-83

PAGE 78 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — ROCKER ARM ASSY.

ROCKER ARM ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
1 EM505490 FITTING 45°-1/8TO 7/16 IN 2
2 EM402982 CAM ROCKER 1
4 EM402456 OILER FELT 2
6 EM607 WASHER - 1/2 IN 1
8 EM20349 OIL CAP 1
14 512613 HEX BOLT -1 X5 IN 3
16 EM603 LOCKWASHER - 1IN 3
18 EM417 HEXNUT - 1IN 3
20 EM20339 ROCKER ARM SHAFT 1
22 EM402464 CRANK ROCKER ARM W/BUSHING 1
23 EM505489 CONNECTOR - 1/8INTO 7/16 IN 1
25 EM505491 ELBOW 45° - 1/8 INTO 7/16 IN 1
28 505124 HEX BOLT 3/4" X 5" G5 4
30 492628 LOCK WASHER - 3/4 IN 6
32 EM20344 GREASING BOLT 1
36 EM20347 BEARING SPACER 2
38 EM903092 BEARING ASSEMBLY 1
40 EM402434 BEARING BUSHING 1
9 EM505489 CONNECTOR MALE 1
97 EM514328 SP CONECTING ROD 1
98 EM903176 BEARING 1
99 EM702 SCREW ALLEN HEAD 3/8-16 X 3/4" 1
100  EM20336 O-RING 2
102 EM402996 SEAL PLATE 1
104  EM402997 SEAL PLATE 1
106  EM104 HEX BOLT - 5/8 X 2 IN 1
114 EM20816 O-RING 2
115 EM903162 CONE BEARING 2
116 EM903163 BEARING CUP 1
117 EM20813 SPACER 1
118  EM20814 BEARING BUSHING 1
157 512854 WASHER - 5/8 IN 1
158  EM402461 BUSHINGS 4
180  EM402457 BLOCK 3

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 79



MG-30 PUMP — PUSH ROD (3.5-INCH) ASSY.

PUSH ROD (3.5-INCH) ASSY. 7
CAUTION: '

This assembly drawing is intended to
— / be used with ONLY the MG30M-2 and

NOTE MG30T-2 Models, using Plaster and
Mortar materials. This application uses
3.5-inch (90 mm) cylinders.

BALLEEER

NOTES:

PRE-HEAT BEFORE
ASSEMBLING

REFER TO ROCKER ARM
ASSEMBLY PAGES 78-79.

PAGE 80 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — PUSH ROD (3.5-INCH) ASSY.

PUSH ROD (3.5-INCH) ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
44 EM402437 PUSHROD 2
46 EM402441 BEARING HOUSING 2
48 EM492421 HEX BOLT -3/4 X3-1/2IN 2
50 EM969038 HEX NUT - 3/4 IN 2
52 EM20816 O-RING 2
54 EM903162 BEARING CONE 2
56 EM903163 BEARING CUP 2
58 EM20813 BEARING SPACER 2
60 EM20814 BEARING BUSHING 2
62 EM903162 BEARING CONE 2
64 EM20816 O-RING 2
66 EM491056 O-RING 2
68 EM402421 FELT OILER PLATE 2
70 EM402395 FELT WASHER 2
72 EM402396 SPACER 2
74 EM491056 O-RING 2
76 EM402394 BACK- UP WASHER 2
78 EM402393 LEATHER CUP 2
80 EM402392 CUPWASHER 2
82 EM402390 EXPANDER WASHER 2
84 EM402391 EXPANDER INSERT 2
86 EM402389 COMPRESION WASHER 2
88 EM402439 STUD - 1/2 X 3-5/16 IN 2
90 6109160 HEXNUT - 1/2IN 4
92 EM20415 TUBING - 3/16 IN x 5' 2
CAUTION:

This parts list is intended to be used
— with ONLY the MG30M-2 and MG30T-
NOTE 2 Models, using Plaster and Mortar

materials. This application uses 3.5-
inch (90 mm) cylinders.

[

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 81



MG-30 PUMP — PUSH ROD (3.75-INCH) ASSY.

PUSH ROD (3.75-INCH) ASSY.
CAUTION:

This assembly drawing is intended to
— / be used with ONLY the MG30M-3 and

MG30T-3 Models, using Fireproofing
materials. This application uses 3.75-
inch (95.25 mm) cylinders.

fTEEEETee

NOTES:

PRE-HEAT BEFORE
ASSEMBLING

REFER TO ROCKER ARM
ASSEMBLY PAGES 78-79.

PAGE 82 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — PUSH ROD (3.75-INCH) ASSY.

PUSH ROD (3.75-INCH) ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
44 EM402437 PUSHROD 2
46 EM402441 BEARING HOUSING 2
48 EM492421 HEX BOLT -3/4 X3-1/2IN 2
50 EM969038 HEX NUT - 3/4 IN 2
52 EM20816 O-RING 2
54 EM903162 BEARING CONE 2
56 EM903163 BEARING CUP 2
58 EM20813 BEARING SPACER 2
60 EM20814 BEARING BUSHING 2
62 EM903162 BEARING CONE 2
64 EM20816 O-RING 2
66 EM491056 O-RING 2
68 EM402421 FELT OILER PLATE 2
70 EM403002 FELT WASHER 2
72 EM402396 SPACER 2
74 EM915003 O-RING 2
76 EM403004 BACK- UP WASHER 2
78 EM403005 LEATHER CUP 2
80 EM403006 CUPWASHER 2
82 EM403007 EXPANDER WASHER 2
84 EM402391 EXPANDER INSERT 2
86 EM403008 COMPRESION WASHER 2
88 EM402439 STUD - 1/2X 3-5/16 IN 2
90 EM968003 HEXNUT - 1/2IN 4
92 EM20415 TUBING - 3/16 INx &' 2
CAUTION:

This parts list is intended to be used
_— with ONLY the MG30M-3 and MG30T-
NOTE 3 Models, using Fireproofing

materials. This application uses 3.5-
inch (90 mm) cylinders.

[

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 83



MG-30 PUMP — CRANKSHAFT AND GEAR BOX ASSY.

CRANKSHAFT AND GEAR BOX ASSY.

LUBRICATION
POINT

LUBRICATION
POINT
& l

l)

NOTES:

SEE ROCKER ARM
ASSEMBLY PAGES 78-79

GEARBOX SUPPORT
BRACKET, PART OF
FRAME.

PAGE 84 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — CRANKSHAFT AND GEAR BOX ASSY.

CRANKSHAFT AND GEAR BOX ASSY.

NO.
109
110
111
112
13
120
122
124
126
128
130
132
133
134
136
138
140
142
144
146
147
148
150
152
1583
154
156
160
162
176
178

PART NO.
EM492570
EM417
EM505882
EM402998
EM492627
EM901331
EM400090
EM931000
EM510847
EM20324-1
EM510846
EM20301
EM702
EM20303
EM510845
EM20324-2
EM402412
EM402413
EM512618
EM505122
EM505490
EM492628
EM20306
EM509947
EM503982
EM923348
EM402459
EM492363
EM492623
EM513233
EM513232

PART NAME

HEX NUT -5/8 IN

HEXNUT - 1IN

WASHER - 5/8

ADAPTER SLEEVE
LOCKWASHER - 5/8 IN
BUSHING

STEP PULLEY

GEAR BOX

SPACER - 3 IN, 9MM
BLOCK BEARING
SPACER-3IN, 47.5 MM
CAM

SCREW ALLEN HEAD 3/8-16 X 3/4
BUSHING

SPACER-3IN, 12 MM
BEARING

CRANK

TENSION WASHER W /SLOT
ALLEN BOLT - 1/2X 2 IN
HEX BOLT -3/4 X8-1/2IN
ELBOW 45°
LOCKWASHER - 1IN
BELT TIGHTENER
MASTER LINK W/CHAIN
HEX BOLT-5/8 X 2 IN
LOCKWASHER - 5/8 IN
GROOVE WASHER

HEX BOLT - 5/16 X 3/4 IN
LOCKWASHER - 5/16

KEY - 3/4 X 5/8X1-3/4IN
KEY - 3/8 IN X 65 MM

o
—
=<

_Ll\)mm_l._l._l._L_L_hl\)_p_L_L_LN_L_LN_L_LN_L_L_L_L_L_L_L_L_L‘

REMARKS

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 85



MG-30 PUMP — BATTERY ASSY.

BATTERY ASSY.

] <X
§§ Jo“1
X -’ 1
3 1
o -~
- {7 1
\,’/ ~ > N -7 © !
~ - ~ >o~ ~ — ™
12 SO SO So AN o ‘,’—‘9-"' !
[N ¢\ \\If \ SO i< T\\\\ S - ’I
N O TN SO e S T3S o - - PR
! I(\\\\\ SN N SO ~ SOs_© Ny - Y
AN\ p SO S A TP o NP
RN $oN N SRNGA o A
1 1 » W \\ \\\\ \\Jl ~ s H /// Sy
'
1 1 \\\ A\Y \ o \\\\C > ] /¢¢ R
[ N \\\\ \ W o SO g Pl P 'Y R
1 1 LY \ \\ ~ SleF P I \ -
[ D AN s 3 N h g -2%5 ¢ 2N, L
N N S T N e I T R e B G
S ~ 3 N \\\ ! [ g 1 ] [N >
~. D RN " [ e 1 1 - S
o SN A N\ RN It 1 1 A\Y - c,’,
Yy N NI g I B A
~o N \ - Rt "< I W .
~ So I SN P oy ) SN L
\\\ ~ W /:/’ 7y ,* T §\\\c »
~ \Iv 2/ . ~ -
S 1 ™ L
~ (L 1y .
o O /1y -
~ I 7y -
~ ”
AL R e
~ 1[1 <
\Uq,’

PAGE 86 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANU




MG-30 PUMP — BATTERY ASSY.

BATTERY ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
54 EM510708 BATTERY CLAMP 1
56 EM510844 SUPORT ROD 1
58 EM969079 HEX NUT - 1/4 IN 1
132 507590 BATTERY - 12V 1
134 EM505297 BATTERY TERMINAL CABLE - POS. 1
136 EM20720 BATTERY TERMINAL CABLE - NEG. 1
138 505624 BATTERY TERMINAL COVER - BLACK 1
140 506266 BATTERY TERMINAL COVER - RED 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 87



MG-30 PUMP—TAG UNIT AXLE ASSY.

TAG UNIT AXLE ASSY.

oy -
1 S
1 A\
L Ses?
2

[}
y N

CHASSIS

NOTES:

TORQUE LUG NUTS PER LUG NUT
TORQUE TABLE REFERENCED IN
THIS MANUAL.

PAGE 88 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP—TAG UNIT AXLE ASSY.

TAG UNIT AXLE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

1 EM26518 CAP 14" CHROME 2

2 EM26615A TIRE ASSY....ooooiiiriireniens 2 s INCLUDES ITEMS W/*

3* EM20602 WHEEL ... 2 s CANNOT BE PURCHASED SEPARATELY
4% EM20603 TIRE o 2 s CANNOT BE PURCHASED SEPARATELY
5#5  EM26306 DUST COVER 2

6#5  EM968481 CASTLE NUT 2

7 EM705 PIN, COTTER 3/16X1 1/2 2

8#$  EM26329 WASHER 2

o#$  EM903113 OUTER BEARING 2

1048 EM903012 OUTER CUP 2

114§ EM26519 NUT 12

124§ EM20612 STUD 12

13#§  EM26300 HUB 2

14#§  EM903169 INNER CUP 2

1545 EM903168 INNER BEARING 2

1645 EM26305 GREASE SEAL 2

178 EM20601 HUB ASSEMBLY ........ccoovrirninns 2 i INCLUDES ITEMS W/#

18 EM14600 AXLE 1

18 EM14600A AXLE WITH HUB INSTALLED .... 1 ........... INCLUDES ITEMS W/$

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 89



MG-30 PUMP — MOBILE UNIT AXLE ASSY.

MOBLE UNIT AXLE ASSY.

NOTES:
A TORQUE LUG NUTS PER LUG NUT

TORQUE TABLE REFERENCED IN
THIS MANUAL.

PAGE 90 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — MOBILE UNIT AXLE ASSY.

MOBLE UNIT AXLE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

1 EM26520 CAP 15" CHROME 2

2 EM26615 TIRE ASSY....oooiiriniirinins 2 s INCLUDES ITEMS W/*

3* WHEEL ..o 2 e CANNOT BE PURCHASED SEPARATELY
4% TIRE o 2 s CANNOT BE PURCHASED SEPARATELY
5# EM941307 DUST CAP 2

6#$ CASTLE NUT ..o, 2 s INCLUDES ITEMS W/$

8i#$ WASHER ........ooooiincenis 2 s CANNOT BE PURCHASED SEPARATELY
o# EM941309 OUTER BEARING 2

10#  EM941315 OUTER CUP 2

11#  EM941314 NUT 12

12#  EM941315 STUD 12

13# HUB ..o 2 e CANNOT BE PURCHASED SEPARATELY
14#  EM941310 INNER CUP 2

15%  EM941312 INNER BEARING 2

16#  EM941311 GREASE SEAL 2

1748 PIN, COTTER 3/16X1 1/2............ 2 e, CANNOT BE PURCHASED SEPARATELY
18 TBD AXLE (oo 1N CONTACT DISCOUNT-EQUIPMENT

19 EM512906 HUB ASSEMBLY .......cccccvivrirnne. 2 NN INCLUDES ITEMS W/#

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 91



MG-30 PUMP — CONTROL BOX ASSY.

CONTROL BOX ASSY.

1
1
71

Nmmmmmmmm e

BATTERY
PLATE

e e e

KI
i
i
i
X
i
1
L

7
\C(l((c ________ Ve e
= =

@ !

P

7
P

VTS 15N
| VN —

"~—.
{
N

——
~——

~|

Ty NOTES:
INCLUDED WITH ITEM 44,
REMOTE OUTLET PLUG P/N EM26789.
INCLUDED WITH ITEM 42,
PUMPING CONTROL SWITCH P/N EM40711.

INCLUDED WITH ITEM 27,
HOUR METER P/N EM963003.

A IGNITION BOX INCLUDED WITH ENGINE.
A BATTERY PLATE INCLUDED WITH ENGINE.

PAGE 92 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — CONTROL BOX ASSY.

CONTROL BOX ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
24 508632 FUSE, 25 AMP 1
26 EM98066 FUSE HOLDER 1
27 EM18706 HOURMETER 1
28 EM963003 HEX BOLT - 1/4 X 3/4 IN 1
29 504505 CABLE TIE WRAP 3
30 EM969079 HEX NUT - 1/4 IN 1
31 EM506599 HEX BOLT - 6MM X 15 3
32 EM512644 INSTRUMENT PANEL 1
33 2101402 LOCKWASHER - 1/4 IN 1
36 EM16710 RELAY 1
40 EM491897 TERMINAL - BLUE 3/16 LOOP 1
42 EM40711 SWITCH 1
44 EM26789 RECEPTICAL FEMALE 1
46 EM491879 STAR NUT FOR RECEPTICAL 1
48 EM508242 CONNECTOR 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 93



MG-30 PUMP — MANIFOLD (2-INCH OUTLET) ASSY.
MANIFOLD (2-INCH OUTLET) ASSY.

This assembly drawing is intended to
/ be used with ONLY the MG30M-2 and

MG30T-2 Models, using Plaster and
Mortar materials. This application uses
a 2.0-inch (50.8 mm) outlet.

bALEEEE G
=
o
—
m

PAGE 94 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



MG-30 PUMP — MANIFOLD (2-INCH OUTLET) ASSY.

MANIFOLD (2-INCH OUTLET) ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
2 EM402385 CONNECTING MANIFOLD 1
3 EM402383 PUMP MANIFOLD 2-INCH 45 OUTLET ...... T (TAG UNIT)
3 EM402382 PUMP MANIFOLD 2 -INCH STR. OUTLET . 1.......... (MOBILE UNIT)
6 EM402388 HOPPER ELBOW 1
8 EM403408 MATERIAL CYLINDER 3.5" DIA ................... 2. STANDARD
12 EM402977 STUD-1X5-1/2IN 3
14 EM503111 CAP SCREW 12X 4-1/2IN 1
16 EM402473 SLEEVE FOR FIREPROOF KIT 1
18 EM492584 HEX NUT 1/2 IN 1
20 EM968002 HEX NUT 3/4 IN 2
22 EM619 WASHER 3/4 IN 5
24 EM510849 STUD-3/4X3IN 2
26 EM402581 QUARTER ROUND SEAL 2
28 EM402418 CONNECTING RING 1
32 EM400581 RUBBER BALL 2
34 EM402402 VALVE SEAT WITH PIN 2
36 EM402580 SPECIAL O - RING 3
38 EM512914 WASHER - 1 IN 2
40 EM968020 HEX NUT - 1 IN 2
42 EM512612 HEX NUT - 1 IN 1
44 EM914312 SEAL 1
48 EM492399 CAP SCREW - 1/2X 3 IN 1
50 EM402415 SLEEVE SHORT 1
52 EM492584 HEX NUT - 1/2 IN 1
54 EM402986 SQUARE WASHER - 1 IN 1
58 EM968002 HEX NUT - 3/4 IN 1
60 EM505988 PIPE PLUG - 1IN 1
62 EM966207 “T"SLOT BOLT - 12INX2-1/4IN 2
66 EM492556 HEX NUT - 1/2 IN 2
This parts list is intended to be used with
V=S 2 ONLY the MG30M-2 and MG30T-2 Models,
~ NOTE / using Plaster and Mortar materials. This
g application uses a 2.0-inch (50.8 mm)

outlet.

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 95



MG-30 PUMP — PRESSURE RELIEF VALVE (2-INCH OUTLET) ASSY.

PRESSURE RELIEF VALVE (2-INCH OUTLET) ASSY.

BALRELER

This assembly drawing is intended to
be used with ONLY the MG30M-2 and
MG30T-2 Models, using Plaster and
Mortar materials. This application uses
a 2.0-inch (50.8 mm) outlet.

PAGE 96 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)

COMPLETE PRESSURE VALVE ASSEMBLY,
ITEM 68, P/N 20800 INCLUDES ALL ITEMS
WITHIN OUTLINE.



MG-30 PUMP — PRESSURE RELIEF VALVE (2-INCH OUTLET) ASSY.

PRESSURE RELIEF VALVE (2-INCH OUTLET) ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

68 EM20800 PRESSURE RELIEF - 2 IN ......cooovverniinnnes T, INCLUDES ITEMS ITEMS W/*
71*  EM20800 BODY ASSEMBLY 2 IN

72%  EM400581 RUBBER BALL

73%  EM402527 WORKING PRESSURE CAP 7004
73*  EMA402528 WORKING PRESSURE CAP 1000#
74%  EM969079 LOCKNUT

75%  EM906065 BUSHING

76%  EM20807 CLAMPING YOKE 2 IN

77*  EM969079 LOCKNUT

78%  EM963518 CAP SCREW 2 IN

—_ ek b e e b b A N =

79%  EM400714 SHIM WASHER
80*  EM400458 CAP

81*  EM20806 SAFTEY PLUG
82«  EM20803 CAM2IN

83*  EM20805 CAM LEVER
84«  TBD WASHER

NOTE using Plaster and Mortar materials. This
application uses a 2.0-inch (50.8 mm)
outlet.

This parts list is intended to be used with
— / ONLY the MG30M-2 and MG30T-2 Models,

EELEEEE R

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 97



MG-30 PUMP — MANIFOLD (3-INCH OUTLET) ASSY.
MANIFOLD 3-INCH OUTLET) ASSY.
This assembly drawing is intended to
be used with ONLY the MG30M-3 and
MG30T-3 Models, using Fireproofing

materials. This application uses a 3.0-
inch (76.2 mm) outlet.

EEbBbbbb
=
o
—
m

PAGE 98 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



MG-30 PUMP — MANIFOLD (3-INCH OUTLET) ASSY.

MANIFOLD (3-INCH OUTLET) ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
2 EM402385 CONNECTING MANIFOLD 1

3 EM402774 PUMP MANIFOLD 3-INCH 45 OUTLET .......1.......... (TAG UNIT)
3 EM402775 PUMP MANIFOLD 3 -INCH STR. OUTLET ..1.......... (MOBIL UNIT)
6 EM402388 HOPPER ELBOW 1

8 EM403000 MATERIAL CYLINDER 3.75" DIA ................ 2 s HIGH VOLUME
12 EM402977 STUD-1X5-1/2IN 3

14 EM503111 CAP SCREW 1/2X 4-1/2IN 1

16 EM402473 SLEEVE FOR FIREPROOF KIT 1

18 EM492584 HEXNUT 1/2 IN 1

20 EM968002 HEX NUT 3/4 IN 2

22 EM619 WASHER 3/4 IN 6

24 EM510849 STUD - 3/4 X 3 IN 2

26 EM402581 QUARTER ROUND SEAL 2

28 EM402418 CONNECTING RING 1

32 EM402579 STEEL BALL 2

34 EM402995 VALVE SEAT WITHOUT PIN 2

36 EM402580 SPECIAL O-RING 3

38 EM512914 WASHER - 1IN 2

40 EM968020 HEXNUT - 1IN 2

42 EM512612 HEXNUT - 1IN 1

44 EM914312 SEAL 1

48 EM492399 CAP SCREW - 1/2 X 3IN 1

50 EM402415 SLEEVE SHORT 1

52 EM492584 HEXNUT - 1/2IN 1

54 EM402986 SQUARE WASHER - 1IN 1

58 EM968002 HEX NUT - 3/4 IN 1

60 EM505988 PIPE PLUG -1 IN 1

62 EM966207 “T"SLOT BOLT - 1/2INX2-1/4IN 2

66 6109160 HEX NUT - 1/2IN 2

This parts list is intended to be used with
— ONLY the MG30M-3 and MG30T-3 Models,
NOTE using Fireproofing materials. This

application uses a 3.0-inch (76.2 mm)
outlet.

e Eeees

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 99



MG-30 PUMP — PRESSURE RELIEF VALVE (3-INCH OUTLET) ASSY.
PRESSURE RELIEF VALVE (3-INCH OUTLET) ASSY.
This assembly drawing is intended to
— / be used with ONLY the MG30M-2 and
MG30T-2 Models, using Fireproofing

materials. This application uses a 3.0~
inch (76.2 mm) outlet.

bhbbbbbb
=
o
—
m

NOTES:

COMPLETE PRESSURE VALVE ASSEMBLY,
ITEM 68, P/N EM23414 INCLUDES ALL ITEMS
WITHIN OUTLINE.

PAGE 100 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — MANIFOLD (3-INCH OUTLET) ASSY.

PRESSURE RELIEF VALVE (3-INCH OUTLET) ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
68 EM23414 PRESSURE RELIEF - 3IN .....ccoovveiiiine. T INCLUDES ITEMS ITEMS W/*
71*  EM23809 BODY ASSEMBLY 3 IN 1
72%  EM400581 RUBBER BALL 1
73%  EM402527 WORKING PRESSURE CAP 7004 1
73%  EMA402528 WORKING PRESSURE CAP 1000# 1
74x  EM906065 LOCKNUT 1
75%  EM906065 BUSHING 2
76%  EM402747 CLAMPING YOKE 3 IN 1
1
1
1
1
1
1
1
1

77%  EM969079 LOCKNUT
78*  EM963698 CAP SCREW 3 IN

79%  EM400714 SHIM WASHER
80*  EM400458 CAP
81*  EM20806 SAFTEY PLUG

82«  EMA402748 CAM3IN
83*  EM20805 CAM LEVER
84«  TBD WASHER

NOTE using Fireproofing materials. This
application uses a 3.0-inch (76.2 mm)
outlet.

This parts list is intended to be used with
— / ONLY the MG30M-3 and MG30T-3 Models,

e eee

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 101



MG-30 PUMP — LUBRICATION PANEL ASSY.

LUBRICATION PANEL ASSY.

PART OF 1 REQUIRED

LUBRICATIOMN
FRAME LINE TIE-WRAP
\ @j | /
[ 3 -~ B .

d
// I_{»E} FROTECTIVE

/ / SLEEVE
|
TYPICAL 2 \m__; -
| —— a
redas o PLACES N\
PLACES

L2

- & FLACE PROTECTIVE SLEEVE
/ / / OVER LUBRICATION LINE #9
VA

|
‘ LUBRICATION
| KIT
|II / |I
|
II / |I

POSITION LOCATION LENGTH OF LINES
R . S CAMROCKERBUSHINGS ..o resssresssessses 11IN. (28.0CM.)
JR @ Y GEARBOX BLOCK (BACK) v.veeerecreeeeresesersseserssssesssssesssses 28IN. (71.1CM.)
T, © N CAMROCKER ARMROLLER ....oooeceeeceeseernseersseserssssenne 27IN. (68.7CM.)
R N, CONNECTING ROD (UP) wooveereeereeeereeeserssssersesserssssesesses 40IN. (102 CM.)

5 A eerreererersreresneeseseere CAMROCKER ARM (BEARING HOUSING) ..ooceverereeeresee 35IN. (88.9CM.)
B ceeeeeeeressrsess s GEARBOX BLOCK (FRONT) .cvvecveeereseeeessesessessssssesses 29IN. (73.6 CM)
7 oot CONNECTING ROD (DOWN) w.covveeereeeernseersssserssssenesses 401N. (102CM.)
B coeeeeeeeeesree e CRANK ROCKER ARM (BUSHINGS) w....oovecvereereseersseeresses 10IN. (25.4CM.)
D e CRANK ROCKER ARM (BEARING HOUSING) .....ve e 29IN. (73.6 CM.)
............................................... TOTAL LENGTH OF LINES REQUIRED ..c.coooeresecrrrennn 249 IN. (632.4 CM.)

PAGE 102 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

MG-30 PUMP — LUBRICATION PANEL ASSY.

LUBRICATION PANEL ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
1% EM916001 FITTING, GREASE 1/8" NPT 14

2% EM505489 STRAIGHT FITTING 1/8" NPT, W/ NUT 13

3* EM505534 INSERT 1/8" NPT 14

4% EM505516 PLASTIC HOSE LINE 1/4" DIA. ................ AR...... 1FT=1PC
5% EM490531 PROTECTIVE SLEEVE 3/8" (HOSE)......... AR....... 1FT=1PC
6* EM491028 TIE-WRAP 2.5 x 95 MM AR

7% EM505490 FITTING, 45 DEGREE ELBOW 1

8 TBD FITTING, 90 DEGREE ELBOW 1

9 EM512659 KIT, LUBRICATION .....coeviriiriiriereircinienne, LI INCLUDES ITEMS W/*

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 103



MG-30 PUMP — REMOTE CONTROL CABLE ASSY.

REMOTE CONTROL CABLE ASSY.

NOTES:
INCLUDED WITH ITEM 1.

COMPLETE CORD ASSY.
P/N EM26788 INCLUDES
ITEMS WITHIN DASHED LINE.

PAGE 104 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — REMOTE CONTROL CABLE ASSY.

REMOTE CONTROL CABLE ASSY.

NO. PARTNO. PART NAME QTY. REMARKS

1% EM16753 JUNCTION BOX 1

2% EM16754 SWITCH, MICRO 1

3* EM16756 GUARD SWITCH - ALUMINUM 1

4% EM491897 CONNECTOR, 3/16 RING 2

5* EM26791 GRIP CORD SEAL 1

6% EM26790 CORD 25' MX P/E 1

7 EM26793 ADAPTER CORD GRIP 1/2" 1

8 EM26792 ADAPTER CORD 100 FT. 1

9 EM26788 COMPLETE CORD ASSY 25 FT ......cccoevueene. T INCLUDES ITEMS W/*

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 105



MG-30 PUMP —TAG UNITTRAILER ASSY.

TAG UNIT TRAILER ASSY.

PAGE 106 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



MG-30 PUMP —TAG UNIT TRAILER ASSY.

TAG UNIT TRAILER ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
16 EM402510 HOPPER SUPPORT 1
18 EM963692 HEX BOLT - 1/2 -13X1-1/2 4
20 492584 HEXNUT - 1/2IN 4
22 492600 FLAT WASHER 1/2 IN 4
24 EM963580 HEX BOLT - 3/4 X4 1/2IN 2
26 EM505069 HEX NUT - 3/4 IN 2
50 EMO01005 CHAIN CONNECTOR LINK 3/8" 2
52 HBC-1 TOW BAR W/ 2 IN BALL COUPLER 1
54 EM513167 SAFTEY CHAIN 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 107



MG-30 PUMP — HATZ 2M41LZ ENGINE ASSY.

HATZ 2M41LZ ENGINE ASSY.

SN
N

AN
NN

N
A\
AN
R\

A\

\

\

NOTES
A SECURED TO ENGINE

PAGE 108 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — HATZ 2M41LZ ENGINE ASSY.

HATZ 2M41LZ ENGINE ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 2M41LZ ENGINE, HATZ 35 HP 1

2 EM934305 CLUTCH ASSEMBLY 1

4 EM504243 TRASMISSION DRIVE BELT B53 1

6 EM402582 COMPRESSOR DRIVE PULLEY 1

7 EM513152 STUD -5/16 X 1-/3/4 IN 1

8 EM900082 COMPRESSOR DRIVE BELT B48 1

10 6109180 LOCKWASHER - 1/2IN ..o L REPLACES 492626
12 492600 WASHER-1/2IN 1

14 EM507231 HEXBOLT - 12 MM X 100 MM 1

16 492394 HEXBOLT -1/2X1-1/2IN 4

18 492600 WASHER-1/2IN 4

20 6109180 LOCKWASHER - 1/2IN ..o 4 oo, REPLACES 492626
22 6109160 HEXNUT - 1/21IN o, 4o REPLACES 492556
58 EM25451 COIL, 12VOLT 1

59 EM25572 VALVE 1

60 EM25571 BODY 1

62 512185 HEXBOLT -1/4 X 1/-3/4 2

64 2101402 LOCKWASJER - 1/41IN ..o, 1 o, NS REPLACES 492622
66 492596 WASHER - 1/4IN 2

68 EM25429 ELBOW 90° 3

70 EM512642 HOSE 1

72 EM25577 TEE CONNECTOR 1

74 EM50449 ELBOW90°-1/8TO 7/16 2

76 EM506085 GROMENT 2

78 EM25576 HOSE -20IN 1

80 EM25511 FITTING 1

82 EM512643 ACCELERATING PISTON SUPPORT 1

84 492357 HEX BOLT -1/4-20 X12 2

88 2101402 LOCKWASHER - 1/4IN ..o 2 e REPLACES 492622
90 492561 HEXNUT - 1/4 IN 2

96 EM50462 HOSE-10IN 2

98 EMCC700 HYDRAULIC CYLINDER 1

100  EM963007 HEXBOLT - 1/4 X 1-1/2IN ..o L REPLACES 492359
104  EM50449 ELBOW90°-18/TO 7/16 IN 2

106 EM492358 HEXTBOLT - 1/4 X1-1/4IN 1

108  EM969079 HEXNUT - 1/4 IN 1

130  EM511709 LABEL - “800-30-MAYCO” 1

142 506208 HOSE CLAMP 2

144 EM20426 ELBOW 1/4 X1/4IN 1

146~ EM20427 HOSE, 1/4" FUEL ........ooovviiriecrcrne, K SOLD BY THE FOOT 2.5' REQ.
147 EM491028 CABLETIEWRAP 1

152 EM963003 HEXBOLT - 1/4 X3/4IN.....c.coniririrrirnn. 2 e REPLACES 492356
153 2101402 LOCK WASHER - 1/4IN ..o L REPLACES 492622
154 EM503081 U- BRACKET 2

156 492581 LOCK NUT 1/4" 1

158  EM513209 ENGINE SIDE COVER 1

159 EM513232 KEY, 3/8" X 2-1/2" 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 109



MG-30 PUMP — HATZ 1B30 ENGINE (CLUTCH) ASSY.

HATZ 1B30 ENGINE (CLUTCH) ASSY.

NOTES:

COMPLETE CLUTCH ASSEMBLY,
ITEM 37, P/N 934022 INCLUDES
ALL ITEMS WITHIN OUTLINE.

PAGE 110 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




MG-30 PUMP — HATZ 1B30 ENGINE (CLUTCH) ASSY.

HATZ 1B30 ENGINE (CLUTCH) ASSY.

NO PART NO
1 1B30

5 0169

6 10136

9 10133

13 EM010009
14 EM961045
15%  EM925013
16%  EM925018
17%  EM925016
18%  EM959012
19%  EMO934054

20% 5117
21%  EM934053
22%  TBD

23%  EM934040
24%  EM934039
25%  EM918009
26%  EM934041
27%  EM934042
28%  EM934043
29%  EM934045
30%  EM963289
31% 2656

32%  EM934044
33 EM801570
36 EM801970
37 EM934022
38 TBD

39 13379

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 111

PART NAME

8.0 HP HATZ DIESEL ENGINE
BOLT BOLT HHCS 3/8-16 x 3"
FLAT WASHER 3/8"

LOCK NUT 3/8-16

SQKEY 1/4x1/4x1"

SHSS 5/16-18 x 1/2" NYLOC
LEVER PIN

SHORT LINK PIN

LONG LINK PIN

LEVER

ROLLER

COTTER PIN

CONNECTING LINK
SLOTTED BOLT HHCS 1/4-20 x 1/2"
ADJUSTING LOCK

CLUTCH HOUSING

SPRING

DRIVEN MEMBER
PRESSURE PLATE ASSY.
RELEASE SLEEVE
ADJUSTING RING

BOLT

LOCK NUT

RELEASING BEARING ASSY.
PILOT BUSHING

BUSHING

CLUTCH ASSY. ..ot

OIL SEAL
WASHER

QTY.

REMARKS

—_,h e A L A PO i D A DOWODWW — — N OO —

INCLUDES ITEMS W/*



EM-120SM — MIXING DRUM ASSY.

MIXING DRUM ASSY.
NOTES:

DRUM AND SHAFT ASSY. ITEM 33,

P/N EM201842 INCLUDES ITEMS WITHIN
DASHED LINES. PADDLES AND BLADES
ARE SHOWN ON PAGES 114-115 AND
R ARE ALSO PART OF THE DRUM AND

.. SHAFTASSY.

. SEE PAGE 114-115 FOR PADDLES
AN AND BLADES.

PAGE 112 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



EM-120SM — MIXING DRUM ASSY.

MIXING DRUM ASSY.

NO  PARTNO PART NAME QTy. REMARKS
1% EM2033449  DRUMGRILL 1

2% EM200333 PADDLE SHAFT 1

3% EM963692 BOLT HHCS 1/2-13 x 1.1/2" 6

4% EM966048 CARRIAGE BOLT 3/8-16 x 1.1/4" 8

5% EM200286 CARRIAGE BOLT 3/8-16 x 3 FULL THREAD 4

6% EM201618 DRUM ..o T INCLUDES ITEMS W/*
7%%  EM201537 DUMP LEVER 1

8% 10176 LOCKNUT 1/2-13 9

P EM924015 COTTER PIN 3/16 x 1" 2

10% 13211 FLAT WASHER 1/2" 4

11%  EM200303 PACKING RING FOLLOWER 2

12%  EM200301 SHAFT PACKING RING 12

13%  EM200285 HALF GLAND PACKING

14%  EM200288 PACKING GLAND PRESSURE PLATE
15%  EM200794 GLAND ADJUSTMENT SPRING

16%  EM923157 FLAT WASHER 5/8"

17%  EM200287 SPECIAL ADJUSTING NUT 3/8-16

18% 10133 LOCKNUT 3/8-16
19%  EM200018 PADDLE SHAFT COLLAR
20%  6159A BOLT HHCS 1/2-13 x 2"

21%  EM203344 GRILL OPENING BAR

2%  EM200079 BEARING BRKT. SHIM .135" THICK

22%  EM200080 BEARING BRKT. SHIM .187" THICK

23% 7170 HITCH CLIP PIN

24%%,  EM201731 DRUM LATCH

25%%  EM969023 LOCKNUT 5/8-11

26%  EM201648 DRUMHEAD

27%  EM902153 BALL BEARING

28% 203335 GRILL CLOSING BAR HINGE

29%  EM201786 BEARING BRKT. ..o,

30%  EM961066 SHSS 3/8-16 x 3/8"

31#% EM916006 GREASE FITTING 90 DEG.

2%  EM200237 PACKING BOX, WELDMENT

33%  EM201842 DRUM AND SHAFT ASSY. ..o, T INCLUDES ITEMS W/%
.......................................................................................... + PADDLES/BLADES

0

......... INCLUDES ITEMS W/#

PPN PENN 2O 2 DS 0WONDOPRREERND DS

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 113



EM-120SM — PADDLE SHAFT ASSY.

PADDLE SHAFT ASSY.

RUBBER
BLADE
KIT

/'y

PAGE 114 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




EM-120SM — PADDLE SHAFT ASSY.

PADDLE SHAFT ASSY.

NO PART NO PART NAME QTY. REMARKS
1 EM200293 TOW END CAST PADDLE 1
2 EM200294 CENTER TOW END CAST PADDLE 1
3 EM200295 CENTER ENGINE END CAST PADDLE 1
4 EM200296 ENGINE END CAST PADDLE 1
S# 0300B FLAT WASHER 5/16" 7
6# EM200213 SIDE RUBBER WIPER 1
T# EM203433 SIDE SCRAPER BLADE 1
8# 0161C LOCK WASHER 5/16" 7
o# 1207 BOLT BOLT HHCS 5/16-18 x 1.3/4" 7
10 EM200333 PADDLE SHAFT 1
11 EM200292 PADDLE ARM INSERT CASTING 6
12 EM200297 END PADDLE U-BOLT 2
2
2
2
7
4
4
1
1

13 EM200268 CENTER PADDLE U-BOLT

14#  EM203432 TOP SCRAPER BLADE

15%  EM200212 TOP RUBBER WIPER

16#  0161D HEX NUT 5/16-18

17 5054 A LOCKWASHER 1/2"

18 EM968011 HEXNUT 1/2-13

19 EM200863 RUBBER BLADE KIT ...
19 EM200943 STEEL BLADE KIT - OPTIONAL

........ INCLUDES ITEMS W/#

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 115



EM-120SM — FRAME ASSY.

FRAME ASSY.

VY
\'g

PAGE 116 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




EM-120SM — FRAME ASSY.

FRAME ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
2 504322 WASHER 1/2" 2

4 492583 HEX NUT 3/8" 1

6 4922584 HEX NUT 1/2" 4

8 492376 BOLT BOLT HHCS 3/8" NC X 1-1/4" G5 1

10 513212 FRAME 1

12 204086 SUPPORT 2

16 492334 BOLT BOLT HHCS 1/2" NC X 1-1/2" G5 4

20 492598 WASHER 3/8" 2

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 117



EM-120SM — CAB ASSY.

CAB ASSY.

PAGE 118 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



EM-120SM — CAB ASSY.

CAB ASSY.

NO. PARTNO. PART NAME QTY. REMARKS

3 1284 BOLT HHCS 3/8-16 x 1.1/2" 4

4 4001 FLAT WASHER 3/8" 8

6 10133 LOCKNUT 3/8-16 4

7% 491010 RUBBER LATCH ASSY. 2

8 EM202957 COMPLETE CAB ASSY. (GAS).....cccvvunee. LI INCLUDES.ITEMS W/*

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 119



EM-120SM —TRANSMISSION ASSY.

TRANSMISSION ASSY.

TO ENGINE BLOCK

NOTES:

COMPLETE TRANSMISSION
ASSEMBLY, ITEM 49, P/N 600000
INCLUDES ALL ITEMS WITHIN
BRACKET, EXCEPT ITEMS, 19, 20,
21,22, 23,37,AND 44, 45,46 AND 48.

PAGE 120 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




EM-120SM —TRANSMISSION ASSY.

TRANSMISSION ASSY.

NO  PARTNO PART NAME Qry. REMARKS
1# 2200 BOLT HHCS 3/8-24 x 2"

2# EM600029 SHIFTER SHAFT

3# EM914005 SEAL

44 EM600028 CLUTCHYOKE

5# 0181B LOCKWASHER 1/4"

o# 0730 BOLT HHCS 1/4-20 x 1"

7# EM926029 SNAP RING

8# EM600023 BEARING RETAINER

o# EM600022 BEARING RETAINER GASKET
10#  EM914209 SEAL

11#  EM902091 BALL BEARING

12#  EM600016 INPUT PINION SHAFT

13  EM911329 SQ HEAD MAG. PIPE PLUG 3/8"
144 EM600020 INTERNAL GEAR

47# 925109 DOWELPIN
48 EM801965 GASKET
49 EM600000 COMP. TRANSMISSION ASSY.......cccouniene.

1
1
1
1
2
2
2
1
1
1
4
1
2
1
15# 010062 SQKEY 3/8 x 3/8 x 1.3/8" 1
16# EM600131 OUTPUT DRIVE PINION 1
174 10136 FLAT WASHER 3/8" 1
18# 040006208 BALL BEARING ..o, T, REPLACES EM902161
19 EM963157 BOLT HHCS 5/8-11 x 4.1/2" GD2 1
20 EM961019 SQHSS 3/8-16 x 1.1/4" CUP 2
21 EM200255 PADDLE SHAFT CONNECTOR ASSY.KIT 1
22 EM010022 SQ KEY 3/8 x 3/8 x 1.3/4" 1
23 9508 LOCK NUT 5/8-11 1
244 EM600015 OUTPUT SHAFT 1
25# EM914207 OIL SEAL 1
26# EM600014 TRANSMISSION COVER 1
27# 1729 ROLL PIN 1
28# EM926036 SNAP RING 1
29# EM911064 SQ HEAD PIPE PLUG 1/2 NPT 2
30# EM600012 MAIN TRANSMISSION HOUSING 1
31# EM911356 BREATHER VENT PIPE PLUG 1/2" 2
324 EM600133 OUTPUT SHAFT GEAR 1
33# EM600024 LOCK PLATE 1
344 EM927048 WOODRUFF KEY #A 1
35# 10133 LOCKNUT 3/8-16 1
36# EM600021 TRANSMISSION COVER GASKET 1
37 EM600018 SHIFTER LEVER 1
38# 0161C LOCK WASHER 3/8" 17
39# 0202 BOLT HHCS 5/8-16 x 1" 17
40# 419 BOLT HHCS 3/8-16 x 3/4" 6
41# 1875 INTER. SHKP WASHER 3/8" 6
424 EM931233 COVER, SHIFTER 1
43# EM600026 GASKET, SHIFTER COVER 1
444 EM300999 STUD 7/16-14 x 2.1/16" 4
45# 2955 LOCKWASHER 7/16" 4
46# EM492555 HEXNUT 7/16-14 ... 4, REPLACES EM968010
3
1
1

............ INCLUDES ITEMS/W#

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 121



HATZ 1B30 — SPARE PARTS KIT ASSY.

SPARE PARTS KITS ASSY.

PAGE 122 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — SPARE PARTS KIT ASSY.

SPARE PARTS KITS ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
1 01582200 GASKET SET CYL. HEAD 1
2 01582300 GASKET SET CRANKCASE 1
3 01582400 MAINTENANCE KIT- 1000 HRS 1
4 01582500 EMERGENGY KIT 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 123



HATZ 1B30 — ACCESSORIES ASSY.

ACCESSORIES ASSY.

PAGE 124 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — ACCESSORIES ASSY.

ACCESSORIES ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 01578700 TOOLKIT 1
2 05120100 DECAL MAINTENANCE 1
3 05130000 DECAL START 1
4 05130100 DECAL 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 125



HATZ 1B30 — CRANKCASE AND ENGINE MOUNT ASSY.

CRANKCASE AND ENGINE MOUNT ASSY.

1(2-12)

PAGE 126 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — CRANKCASE AND ENGINE MOUNT ASSY.

CRANKCASE AND ENGINE MOUNT ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 01582710 CRANKCASE ASSEMBLY 1

2 CRANKCASE ........coooiineieniecnisis T NOT SOLD SEPERATELY

3* 03455000 PLUG 6.5X7 1

5* 40002600 BLIND RIVET 2

6* 01333100 COVER PLATE 1

8* 50440300 O-RING ... T, INCLUDED IN CRANKC. GASK. SET

O* 50249101 CYL.PIN 1

10x 04123800 PLUG 1

11x 50062300 SCREW M10X1 1

12% 04112800 PLUG 1

13 04112600 SEALING STRIP 419MM .......ccovvvrirrinnn. T, INCLUDED IN CRANKC.GASK.

SET

14 50449800 OIL SEAL 42X55X10.....c.ccerirriierirriininns T, INCLUDED IN CRANKC. GASK.

SET

15 04115200 GRUB SCREW 1

16 01316000 DIPSTICK W/SEALING RING .................. Wy A INCLUDES ITEMS W/%

17% 04125000 SEALING RING 1

18% DIPSTICK ...t L NOT SOLD SEPERATELY

19 50208500 SPRING WASHER 8

20 04121900 ALL. SCREW M8X35 8

21 04099302 ENGINE BRACKET 4

22 04105710 TUBE F. OIL FILTER 1

23 01542702 OIL SUCTION FILTER 1 INCLUDES ITEMS W/#

24 50373100 DRAIN PLUG M22X1.5 ......covverireiinne, T, INCLUDED IN MAINTENANCE KIT

25 50469800 JOINT A22X27 ..o T, INCLUDED IN CRANKC. GASK. SET
................................................................................ AND MAINTENANCE KIT

26 05036900 HOSE CLIP 2

27 04104400 SUCTION PORT 1

28 04104500 SIEVE 1

29 50449700 BALL BEARING 6309 1

30 04094400 PLATE 2

31 50328000 CENTER SUNK SCREW AM6X16 4

32 01555800 COVER 1

33 03568700 RUBBER DIAPHRAM 1

35# FILTER, OIL SUCTION ......ccooevveririnnne. L NOT SOLD SEPERATELY

36# 50475900 O- RING 20X4 1

37# 05148200 PLATE SPRING 2

38# 50170700 ALL. SCREW M6X16 1

39 99400696 ISOLATOR 4

40 50208500 SPRING WASHER 8

41 50022900 NUT M8 8

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 127



HATZ 1B30 — CRANKSHAFT ASSY.

CRANKSHAFT ASSY.

15

PAGE 128 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — CRANKSHAFT ASSY.

CRANKSHAFT ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS

1 01334200 CRANKSHAFT NO. XW? PLUG .......cccovvvirine. T INCLUDES ITEMS W/*
2% CRANKSHAFT ..ot LI NOT SOLD SEPERATELY
3* 04125300 CLOSING PLUG 12 MM

9 TBD STUBSHAFT 25 DIA.

10 40065600 SUPPORTING DISK 45X55X3.0

11 50021600 CIRCLIP A45X1.75

12 04114201 DISK 18.5X37X5

13 50443600 HEX. SCREW M18X1.5X55

14 05141600 FITTING KEY A6.35X61

15 05107301 STUBSHAFT SEM FINISHED 27 MM DIA.
16 50473700 FITTING KEY 7X8X45

—_ = A A

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 129



HATZ 1B30 — CAMSHAFT ASSY.
CAMSHAFT ASSY.

PAGE 130 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




CAMSHAFT ASSY.
NO. PARTNO.
1 01503520
3* 01326400
4 50123200
5* 01326600
6* 50255300
7% 01326500
8%

9 04121700
10 04112100
11 04112200
12 04112300
13 04125100
14 04125200

PART NAME

Qry.

HATZ 1B30 — CAMSHAFT ASSY.

REMARKS

CAMSHAFT ASSY. ..o 1

CAMLEVER

SHIM 5X10X0.5 DIN988
FLYWEIGHT
LOCKWASHER
FLYWEIGHT

CAMSHAFT ..ooviinieteeeseeeis

WASHER 0.9MM 23X38X0.9
WASHER 1.0MM 23X38X1.0
WASHER 1.1MM 23X38X1.1
WASHER 1.2MM 23X38X1.2
WASHER 1.3MM 23X38X1.3
WASHER 1.4MM 23X38X1.4

—_ k. .

1
2
1
2
1

—_

INCLUDES ITEMS W/*

NOT SOLD SEPERATELY

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 131



HATZ 1B30 — PISTON ASSY.

PISTON ASSY.

> 7(2-6)

12 5) <

PAGE 132 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — PISTON ASSY.

PISTON ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

1 01328501 PISTON 80MM ASSY. ......ccocoervirninierririnns T INCLUDES ITEMS W/*
2% PISTON 80MM ..o, L NOT SOLD SEPERATELY
3*% 01326500 FLYWEIGHT 2

4x% 50463600 PISTON PIN 1

5%% 01328601 PISTON RING SET 80MM 1

6% CYLINDER ..o T NOT SOLD SEPERATELY
7% 01582600 CYLINDER WITH PISTON ASSY. .......cc...... L INCLUDES ITEMS W/%

8 01329201 CONROD ASSY. ..o T INCLUDES ITEMS W/$
9% CONROD ...t T NOT SOLD SEPERATELY
105 04113100 CONROD SCREW 2

11 01582100 BIG END BEARING 1

12 01582000 BIG END BEARING - 0.5MM 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 133



CYLINDER HEAD ASSY.

HATZ 1B30

CYLINDER HEAD ASSY.

33,34,35,36,37,38,39,40

=
=
0
=
D
=2
o
+*
=
Ll
oc
_
-
<
=2
=
<t
=
(7]
-
oc
>
[=]
=
<
=
=
=
oc
(]
o
o
_
o
=
>
o
o
D
(O]
=
o
i~
<<
=
_
<
o
-
wl
2
o




HATZ 1B30 — CYLINDER HEAD ASSY.

CYLINDER HEAD ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

1 01529801 CYLINDER HEAD ASSY .....ccoovniririeiiiniinns T, INCLUDES ITEMS W/*
2% CYLINDERHEAD ..o L I NOT SOLD SEPERATELY

3 05129500 VALVE GUIDE 2
5 05097500 STUD CYLINDER HEAD 141MM 2
6 05097400 STUD CYLINDER HEAD 148MM 2
7 05098900 PUSHROD 2
9 05093000 VALVE, INTAKE 1
10 05093100 VALVE, EXHAUST 1
1 50425800 VALVE STEM SEAL CAP......cooerviriricrrien, 2 e, INCLUDED IN CRANKC. GASK. SET
12 04093700 WASHER 2
13 04113500 VALVE SPRING 2
14 04093800 SPRING PLATE 2
15 50425700 COLLET 2
16 50445100 DISK 6X12X1.2 DIN 988 4
17 05091101 SLIDER 2
2

18 50358000 GRUB SCREW MBXT10 .....coovuriiirerirriirieirins 2 i, INCLUDED IN MAINTENANCE KIT

19 05054700 NUT FOR ROCKER ARM 2

20 05098201 ROCKER 2

21 05499300 WASHER 10.1X35X3 4

22 50396600 HEX. NUT M10 DIN 934 4

23 05093301 HEAD COVER GASKET ......cccoveniivecirnirienne LI INCLUDED IN CRANKC. GASK. SET
........................................................................................... AND MAINTENANCE KIT

24 05092701 CYLINDER HEAD COVER 1

25 01509600 DOSING DEVICE ASSY ..o L INCLUDES ITEMS W/+
........................................................................................... INCLUDED IN EMERGENCY KIT

26+ 50425900 O- RING 16X2 2

27+ DOSING DEVICE ........ccooeririeiiririeiiinienne T NOT SOLD SEPERATELY

28 50081200 SPRING WASHER A6
29 50374900 ALL SCREW M6X35
30 04117701 LIFTING STRAP

32 50453200 HEX. NUT M10

2

2

1

2
33 05096301 CYLINDER HEAD GASKET 0.3MM 0..1
34 05096401 CYLINDER HEAD GASKET 0.4MM ............ 0.1 i INCLUDED IN HEAD GASKET SET
35 05096501 CYLINDER HEAD GASKET 0.5MM ............ 0.1 s INCLUDED IN HEAD GASKET SET
36 05096601 CYLINDER HEAD GASKET 0.6MM 0..1
37 05096701 CYLINDER HEAD GASKET 0.7MM 0..1
38 05096801 CYLINDER HEAD GASKET 0.8MM 0..1
39 05096901 CYLINDER HEAD GASKET 0.9MM 0..1
40 05097001 CYLINDER HEAD GASKET 1.0MM 0..1
41 50440300 O-RING 8X1.5 ..o 4o, INCLUDED IN HEAD GASKET SET
42 04133500 SEALING RING CYLINDER HEAD ................. 2 e, INCLUDED IN HEAD GASKET SET
43 04126100 PROTECTION HOSE 10X12X9 2

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 135



OIL PUMP/GOVERNOR ASSY.

HATZ1B30

OIL PUMP/GOVERNOR

=
=
0
=
D
=2
o
+*
=
Ll
oc
_
-
<
=2
=
<t
=
(7]
-
oc
>
[=]
=
<
=
=
=
oc
(]
o
o
_
o
=
>
o
o
D
(O]
=
o
i~
<<
=
_
©
o
-—
wl
2
o




HATZ 1B30 — OIL PUMP/GOVERNOR ASSY.

OIL PUMP/GOVERNOR

NO. PARTNO. PART NAME QTYy. REMARKS

1 01530210 COVER OIL PUMP ASSY. ... T, INCLUDES ITEMS W/*
2% COVER, OIL PUMP ......ccoviiiiiiirinicirieienne L I NOT SOLD SEPERATELY
3* 50434901 CIRCLIP 1

4% GEAR, OIL PUMP ....coviiiriieiiiecireieinne L I NOT SOLD SEPERATELY
5% HOUSING, OIL PUMP ..o T o, NOT SOLD SEPERATELY
6* HOUSING, OIL PUMP ......covviviiririccieine T o, NOT SOLD SEPERATELY

7 05097100 RETAINING STRAP
8 50447900 BALL 3.5MM

9 50429400 ALL. SCREW M5X12
10 05097300 FLAT SPRING 0.4
11 04102900 OIL SUCTION TUBE
12 50447400 TUBE INSERT

13 50447500 TUBE INSERT

14 05078600 SHAFT

15 50434800 CIRCLIP

16 05079400 LEVER

17 01530402 GOVERNOR LEVER
18 50422400 SHIM 8X14X1

18 50125800 DISK 8X14X0.5 0..
19 50435000 ALL. SCREW M3X12

20 05079800 INTERMED. PLATE 1.
21 05131600 GOVERNOR SPRING 0.2MM 1.

22 05078900 GOVERNOR SPRING 0.3
23 05148600 STOP SPRING 0.4MM
25 50144400 HEX. NUT M6

26 50144500 FLAT WASHER

27 04095600 LEVER

28 03927300 SCREW M6X32

29 05079301 SHAFT

30 50092700 CIRCLIP

31 50347100 BALL 3.175MM

32 01333000 CONSOLE

34 50114300 DISK

35 50144500 FLAT WASHER

36 50144400 HEX. NUT M6

37 50423900 CTR. SUNK SCREW M6X20
38 04122900 DISK

39 01316402 SUPPORT

P A = s I Uy |\, S W W G G W . e e G Sy ' I @ B ) o T A 'S T )\ [ W Wy |\, [N W W W G W G G

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 137



[
=
O
e
>
(7))
(7))
<
oc
o
=
oc
L
=
e
Q
o
—
>
o
—
o

HATZ1B30

OIL PUMP/GOVERNOR

=
=
0
=
D
=2
o
+*
=
Ll
oc
_
-
<
=2
=
<t
=
(7]
-
oc
>
[=]
=
<
=
=
=
oc
(]
o
o
_
o
=
>
o
o
D
(O]
=
o
i~
<<
=
_
0
o
-—
wl
2
o




HATZ 1B30 — OIL PUMP/GOVERNOR ASSY. (CONT.)

OIL PUMP/GOVERNOR

NO. PARTNO. PART NAME QTy. REMARKS
40 40022401 O- RING 8X2

41 50138100 THREADED PIN M6X35 1.

42 50004200 THREADED PIN M6X18 0.

43 05079601 CENTRIFUGAL WEIGHT
44 05078501 GOVERNOR SLEEVE
45 50475300 FILL. HEAD SCREW 5X25
46 05151300 SUPPORT

47 50475400 PIN 5X8

48 50328300 HEX. NUT M6

49 04122800 PLATE SPRING

50 04000200 TENSION SPRING

51 05130900 GOVERNOR SPRING

52 05130800 STOP PLATE

53 50465300 CYL. SCREW M3X8

54 05146900 CENTRIFUGAL WEIGHT
55 05147001 GOVERNOR SLEEVE
56 05151700 PLUG

57 50475800 PLATE SPRING

58 50475700 GRUB SCREW M10X10

— H H
[ O S N T ~ N | G e e O O T T e G U ' o I S Ao 'y

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 139



HATZ 1B30 —TIMMING COVER ASSY.

TIMING COVER ASSY.

1 (2-7,38) 8

39 (12-17)

PAGE 140 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 —TIMMING COVER ASSY.

TIMING COVER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 01319510 TIMING COVER ASSY ..o L IS INCLUDES ITEMS W/*
2% TIMING COVER........cooiiiiinccsiecieine, T, NOT SOLD SEPERATELY

3* 04130200 CLOSING PLUG

4 01533900 BOLT GOVERNOR HOUSING
5% 05053100 MAIN BEARING

5 04124800 MAIN BEARING - 0.5

6* 40033700 OIL SEAL 30X47X8 .....covvrerierierriirierneinseieine 1 v, IN CRANKCASE GASKET SET
7% 50443400 BALL

8 03794100 WASHER

9 05053400 CAM FOLLOWER

10 03794201 CAM FOLLOW SPINDLE

11 50457900 ALL. SCREW M6X25

12$ BUSHING, ROCKER ARM .......cccoviiriininins 2 v NOT SOLD SEPERATELY
13% ROCKER ARM ......ccovvieinineninierneniieiens 1 NOT SOLD SEPERATELY
14$ PIN, ROCKER ARM ......ccoovvieininerniniienens 1 NOT SOLD SEPERATELY
15% PIN, ROCKER ARM ......ccovvvierrrrinierninienens 1t NOT SOLD SEPERATELY
16$ CLAMP, ROCKER ARM ......c.ccovivrernincniinee T, NOT SOLD SEPERATELY
17$ CLAMP, ROCKER ARM ......cocevivermincniinee T i, NOT SOLD SEPERATELY

18 04094801 CUP

19 04095700 PRESSURE SPRING

20 04094700 DRAW ROD

21 05095210 SPRING

22 04133900 DISK 10.7X19X0.5

23 04095210 COVER

24 50448901 GRUB SCREW M6X30

25 50144400 HEX. NUT M6

26 50384200 ALL. SCREW M6X12

27 50463000 ALL. SCREW M8X130

28 50162900 JOINT ABXT4 ...,
29 50469800 JOINT A22X27 ..o,
30 50373100 DRAIN PLUG M22X1.5......covievireineieiniiniens
31 50459200 CLOSING SCREW M12X1.5

32 50095100 SPRING WASHER A8 1
33 50248800 ALL. SCREW M8X60

34 50453400 ALL. SCREW M8X45

35 50392900 ALL. SCREWM8X50

36 04097800 CENTERING RING SAE A

37 04106500 SEALING RING TIMING COVER ..........cc.c......
38* 50358000 GRUB SCREW M8X10

39 01319601 ROCKER ARM ..o
40 04096810 CAM FOLLOW SPINDLE

41 50469900 ALL. SCREW M6X30

42 50274901 GRUB SCREW M4X20

43 04122000 JOINT

44 50038700 STUD M8X50

45 50148000 HEX. NUT M8

46 05127100 LEVER

............... IN CRANKCASE GASKET SET
............... IN MAINT. + CRANKCASE SET
............... IN MAINTENANCE KIT

............... IN HEAD GASKET SET
............... INCLUDES ITEMS W/$

B e I . - e § ) [ ) I o T 1 T S & I e e T (o e A T T T UEFE GUPSITAR |\, JRV G i G Gy (G 1 0 B )6 I & T ' JEFE Gy Gt Sy W A Y

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 141



HATZ 1B30 — FLYWHEEL ASSY.

FLYWHEEL ASSY.

PAGE 142 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — FLYWHEEL ASSY.

FLYWHEEL ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS
2 01321310 BLOWERRING

50327300 ALL. SCREW M4X20
50003400 SPRING WASHER A4
04117300 STICKER“TDC”
04110302 FLYWHEEL

o O W
—_ OO O —

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 143



HATZ 1B30 — FUEL INJECTION ASSY.

FUEL INJECTION ASSY.

34(35-48) —

PAGE 144 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



HATZ 1B30 — FUEL INJECTION ASSY.

FUEL INJECTION ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 01328800 INJECTOR ASSY......ooiririricrniinienns T INCLUDES ITEMS W/$
2% 01577110 NOZZLE HOLDER ASSY ......ccccconunienee T INCLUDES ITEMS W/#
3$ PIPE ... L NOT SOLD SEPERATELY
4#$ 05096101 SEALING CONE 4.9MM........ccocoernneen. 0.1 .. SEE TECHNICAL ADVICE 95125801
4 05070601 SEALING CONE 5.3MM 0..1

5#$ NIPPLE BODY .....ccccovirierrirrinierriiniis L NOT SOLD SEPERATELY
6#5 05081500 SEALING CONE 1

8% 50436400 SHIM 1.00MM 0.1

9% 50436500 SHIM 1.04MM 0.1

10 50436600 SHIM 1.10MM 0.1

11$ 50436700 SHIM 1.14MM 0.1

126 50436800 SHIM 1.20MM 0.1

136 50436900 SHIM 1.24MM 0.1

14$ 50437000 SHIM 1.30MM 0.1

15$ 50437100 SHIM 1.34MM 0.1

165 50437200 SHIM 1.40MM 0.1

17¢ 50437300 SHIM 1.44MM 0.1

188 50437400 SHIM 1.50MM 0.1

196 50437500 SHIM 1.54MM 0.1

20$ 50437600 SHIM 1.60MM 0.1

21$ 50437700 SHIM 1.64MM 0..1

225 50437800 SHIM 1.70MM 0.1

235 50437900 SHIM 1.74MM 0.1

24$ 50438000 SHIM 1.80MM 0.1

25% 50438100 SHIM 1.84MM 0.1

265 50438200 SHIM 1.90MM 0..1

27$ 50438300 SHIM 1.94MM 0..1

28+ SPRING ..ot T NOT SOLD SEPERATELY
29+ SPRINGWASHER .........cccoouviirniininnn. L NOT SOLD SEPERATELY
30+ PLATE ..ot T s NOT SOLD SEPERATELY
31+ 50442200 NOZZLE ... T IN EMERGENCY KIT
32+ BODY ..ot T NOT SOLD SEPERATELY
33 05070500 JOINT Lo T IN HEAD GASKET SET
55 01326100 PARTS SET NOZZLE ASSY. ............... LI INCLUDES ITEMS W/+
56 50464500 HEX SCREW M6X16 1

57$ 50110800 JOINT A4X8 2

585 05129000 CONNECTING NIPPLE 1

59 05130300 HOSE 2.5X295 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 145



HATZ 1B30 — FUEL INJECTION ASSY. (CONT.)

FUEL INJECTION ASSY.

34(35-48) —

PAGE 146 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



HATZ 1B30 — FUEL INJECTION ASSY. (CONT.)

FUEL INJECTION ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

34 01322200 INJECTION PUMP ..o T INCLUDES ITEMS W/*

35« 01330800 CONTROL SLEEVE 1

36% 04096300 SHIM 0.2MM 0.

37% 04096400 SHIM 0.3MM 0..
0
0
0

38+ 04096500 SHIM 0.4MM
39% 04096600 SHIM 0.5MM
40* 04096700 SHIM 0.6MM

41% VALVE, FUEL INJECTOR PUMP ......... L NOT SOLD SEPERATELY
42% 50471600 SPRING WASHER 8 1
43% BODY, FUEL INJECTOR PUMP ........... L NOT SOLD SEPERATELY
44 50476900 WASHER 1
45% SPRING, FUEL.......cccoeniviiriricrcren, LI NOT SOLD SEPERATELY
46% BODY, FUEL .....ooevirrivcrscrcsies LI NOT SOLD SEPERATELY

47% 50476500 O- RING 17X2

48* 50445900 VALVE HOLDER

50 50433900 O- RING 1.0X3.3

51 04097700 PIN

52 50323900 ALL. SCREW M6X30
53 05089300 RETAINING YOKE

54 05056700 FORK FOR INJECTOR
60 05084201 CONNECTING NIPPLE

—_ = -k - L L

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 147



HATZ 1B30 — RECOIL STARTER ASSY.

RECOIL STARTER ASSY.

PAGE 148 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — RECOIL STARTER ASSY.

RECOIL STARTER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 01515002 RECOIL STARTER ASSY.......cccoevininerriniins ) I INCLUDES ITEMS W/*
2% 01497800 HANDLE ASSY. ..o | R INCLUDES ITEMS W/#
4t HANDLE ..o T NOT SOLD SEPERATELY

4x# 03665200 RUBBER SLEEVE 1
5* 05045201 RETURN SPRING 1
6* 01569300 HOUSING RECOIL STARTER 1
7% 50081200 SPRING WASHER A6 4
8* 50062700 ALLEN SCREW M6X10 4
9* 05088901 ROPE RECOIL STARTER 1
10x 01548800 ROPE PULLEY 1
1% 05044901 BRAKE SPRING 1
12% 05045001 BRAKE DISK 1
13x 50146300 HEX SCREW M6X18 1
14x 50165600 SPRING WASHER 1
15% 05044800 RATCHET 1
16*x 05061300 RETURN SPRING 1
17 50062700 ALLEN SCREW M6X10 3
18 50170900 SPRING WASHER 6 3
19 50445800 DRIVING SLEEVE 1
20 05109100 STICKER LABEL 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 149



HATZ 1B30 — AIR DUCT ASSY.

AIR DUCT ASSY.

23(24-25)
{

f

24

PAGE 150 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



HATZ 1B30 — AIR DUCT ASSY.

AIR DUCT ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 01551401 HOOD 1

2 01551301 BLOWER DUCTING 1

3 50170900 SPRING WASHER 6 7

4 50146300 HEX SCREW M6X18 1

5 50120000 DISC A6,4 2

6 50144400 HEX NUT M6 6

7 01326300 COOLING AIRDUCTING ......cccvirririciriinirnne T, INCLUDES ITEMS W/*
8* AIRDUCT L I NOT SOLD SEPERATELY
O* 05128900 SEALING STRIP 80MM 1

10x 50334800 RUBBER SLEEVE 1

11 50163801 RUBBER SLEEVE 3

12 50441600 WASHER 4,3 3

13 50445400 HEX. SCREW M4X10 3

14 50335600 COMBI SCREW M6X16 3

15 50144400 HEX. NUT M6 1

16 50114300 DISK 6,4 2

17 50177100 HEX. SCREW M6X16 1

19 01326800 PARTING SHEET ..o T ELECTRIC START ONLY
20 04099500 SEALING RING 1

21 04098400 SPACER TUBE 7X12X16.3 5

22 01326700 PARTING SHEET 1

23 01326200 COOLING AIRDUCT ...ttt
24 AIRDUCT ..o,
25 AIRDUCT STRIP ....covviireriirneerneeereien,
25 04111500 SEALING STRIP 119MM

26 05108100 SEALING STRIP 495MM

27 04124600 SEALING STRIP 388MM

29 03575500 SEALING RING

30 00921400 SPACER BUSHING

31 05081700 SPACER

32 50453300 RUBBER SLEEVE

33 01599600 SUPPORT

35 50328000 CTR. SUNK SCREW AM6X16

36 50095100 SPRING WASHER A8

37 50344700 HEX. NUT M8

38 50144500 FLAT WASHER 6,4

39 50170900 SPRING WASHER 6

—_

............... INCLUDES ITEMS W/#
............... NOT SOLD SEPERATELY
............... NOT SOLD SEPERATELY

—_ —

— O

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 151



PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

HATZ 1B30 — AIR DUCT ASSY. (CONT.)

AIR DUCT ASSY.

23(24-25)
{

24 14 25°

PAGE 152 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




AIR DUCT ASSY.

NO. PARTNO. PART NAME

40 50144400 HEX. NUT M6

41 04119100 TUBE 6X8X14

42 50458100 STUD M6X45

43 05007300 SEALING STRIP 48MM
44 04042000 WASHER 6.5X22.5X1

45 05132900 BUSH 6.5X13X14

46 04116700 COVER

47 50464401 STUD M6X35

48 40028300 HEX. NUT M6

49 05133800 RUBBER RING 17X28X5
50 05133900 RUBBER RING 17X28X9
50 05133900 RUBBER RING 17X28X9
51 05132700 BUSH 6.5X17Z11.5

52 50148000 HEX. NUT M8

53 05133000 SUPPORT FUEL TANK
54 50445000 CTR. SUNK SCREW M6X35
55 05132800 SPACER TUBE 7X12X16.3
56 50170900 SPRING WASHER 6

57 50144400 HEXNUT M 6

58 05145800 SPRING CLIP

59 05097600 WASHER

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 153

TY.

I\)_L_L_L_L_L_L_L_L_L_L_L_L_L_Ll\)m_kl\)l\)_k‘

HATZ 1B30 — AIR DUCT ASSY. (CONT.)

Q

REMARKS



CRANKCASE BREATHER ASSY.

HATZ1B30

CRANKCASE BREATHER ASSY.

1(2-4)

=
=
0
=
D
=2
o
+*
=
Ll
oc
_
-
<
=2
=
<t
=
(7]
-
oc
>
[=]
=
<
=
=
=
oc
(]
o
o
_
o
=
>
o
o
D
(O]
=
o
i~
<<
=
_
<
n
-—
wl
2
o




HATZ 1B30 — CRANKCASE BREATHER ASSY.

CRANKCASE BREATHER ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS

1 01599200 OIL SEPARATOR ASSY. ....ccviviiririeriiniines T, INCLUDES ITEMS W/*

2% OIL SEPERATOR ......coviirieiiirieicrreiseieeiens T, NOT SOLD SEPERATELY

3* 05102900 FILTER BREATHER SYSTEM 1

4% 01617900 BREATHERTUBE ... L IN CRANKCASE GASKET SET
5 01551600 SUCTION PIPE 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 155



HATZ 1B30 — FUEL TANK ASSY.

FUEL TANK ASSY.

1(2-9,11, 12, 18 - 20, 26 - 30, 55)

8 13 583 13 12

PAGE 156 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — FUEL TANK ASSY.

FUEL TANK ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 01588610 FUEL TANK ASSY 5 LITER. ..o T, INCLUDES ITEMS W/*
2% 01535302 CAP FOR FUEL TANK

3* FUEL HOSE WRAP ..o,
4% 05084600 FUEL HOSE 7X165

5* 50440600 NIPPLE FOR FUEL TANK

6* 05137000 FUEL PIPE 7X220

7% 01534900 FUEL VENT VALVE

8* 50441100 HOSE CLIP ..ot
9* 05084000 CONNECTING NIPPLE

11 05086401 GASKET FOR FUEL CAP

12%x 50440800 RUBBER SLEEVE

13 05123100 FUEL HOSE 7/70

14 05085300 FUEL HOSE 3.5X45

15 01534600 FUEL VENT VALVE

16 003673300  FUEL HOSE 4.5/170

1
T, NOT SOLD SEPERATELY
1
1
1
1
2
1
1
1
2
1
1
1
17 05122200 FUEL PIPE 1
2
1
1
2
4
2
2
2
1
1

............... IN EMERGENCY KIT

18% 05130400 RUBBER SLEEVE

19% 50440900 RUBBER SLEEVE

20* 05085600 BREATHER HOSE

21 50231900 STUD M8X25

22 05109810 DISK 8.2X22X2

23 05086810 RUBBER SHELL

24 05122800 INSULATING SLEEVE

25 40028400 HEX. NUT M8

26 FUELTANK ..o | s NOT SOLD SEPERATELY

27% 01635200 FUEL FILTER ..ot T, IN MAINTENANCE KIT
........................................................................................... INCLUDES ITEMS W/#

28*# 50440900 RUBBER SLEEVE

29* (05084400 CONNECTING NIPPLE

30% 05136900 FUEL PIPE 7X80

31 05085500 TUBE 1.4X2X16

34 50170900 SPRING WASHER 6

35 50144400 HEX. NUT M6

36 05122300 SUPPORT

37 01331300 SUPPORT

38 50120000 DISK A6,4

39 05110010 DISK 7.1X17.9X2

40 01588900 HEX. SCREW M6X16

41 04118800 DISK 6.5X13X4.8

42 50144500 FLAT WASHER 6,4

43 50170900 SPRING WASHER 6

44 50170700 ALL. SCREW M6X16

49 05122700 HOSE NIPPLET

50 05123200 FUEL HOSE 3.5X38

51 04060400 FUEL HOSE 4.5X100

52 50399801 CLAMP 11,3

53 50459600 HOSE NIPPLE T

54 50148100 FLAT WASHER 8,4

55% 05129610 CONNECTING NIPPLE

N = 2 2 a2 a2 BB BN ENDOND—=ON -

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 157



HATZ 1B30 — AIR FILTER ASSY.
AIR FILTER ASSY.

PAGE 158 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)



HATZ 1B30 — AIR FILTER ASSY.

AIR FILTER ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1% 05107600 SEALING STRIP 1

2 05056400 WASHER 1

3 50171500 ALL. SCREW M8X25 3

4 50426000 AIR FILTER ELEMENT ..o, L IN MAINTENANCE KIT
5 50454300 NUT M6 1

6 05107500 COVER AIR FILTER 1

7 50435800 RUBBER SLEEVE 1

8 01607900 AIR FILTER HOUSING ASSY ......cccocoviviernn. L IS INCLUDES ITEMS W/*
9 50452200 WING NUT M6

10 04116600 COVER, RUBBER INSERT
1 04116501 RUBBER INSERT

12x 05056100 SEALING STRIP 365MM
13 50095100 SPRING WASHER A8

14 AIR FILTER ASSY ..o L NOT SOLD SEPERATELY
15 05056300 GASKET AIR FILTER. ..ot 2 i, IN HEAD GASKET SET
16 05088300 INSULATING FLANGE
17x 05098100 PLUG

35 05132000 COVER AIR FILTER
36 04116700 COVER

[ O I G S

N

—_ -

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 159



HATZ 1B30 — MUFFLER ASSY.

MUFFLER ASSY.

PAGE 160 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — MUFFLER ASSY.

MUFFLER ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS
1 40028300 HEX. NUT M6 1

2 50144500 FLAT WASHER 6,4 1

3 01531311 EXHAUST END PIPE 1

4 05081101 THREADED BOLT M6 1

5 05081410 EXHAUST TUBE 1

6 50422500 CTR. SUNK SCREW M6X12 3

7 01531201 CLAMP 3

8 05081611 SUPPORTING PLATE 3

9 50128100 STUD 3

10 05103600 MUFFLER GASKET 1B30.......cccocnivieiiirienne 5 e, IN HEAD GASKET SET

11 50144500 FLAT WASHER 6,4

12 40028300 HEX NUT M6

14 50028900 HEX. SCREW M8X100
15 50450500 HEX. SCREW M8X10

16 05103401 MUFFLER, INNER PART
17 05081002 COVER

18 05104100 SEALING STRIP

19 05104000 SEALING STRIP

20 05103500 MUFFLER, OUTER PART
22 40028400 HEX. NUT M8

23 50445201 STUD M8X70

24 50148100 FLAT WASHER 8,4

25 40028400 HEX. NUT M8

26 05083900 SPACER NUT M8

27 05103901 SPACER TUBE 51.6MM
28 05103801 SPACER TUBE 65MM
29 50445000 CTR. SUNK. SCREW M6X35
31 01560200 MUFFLER GUARD

32 05100300 SEALING STRIP 65MM
34 04054300 WASHER 8.4X23.5

35 05127000 WASHER 28.1X34X0.5
36 50460700 HEX. SCREW M6X100
37 50460800 HEX. SCREW M6X55

38 50144500 FLAT WASHER 6,4

39 40028300 HEX. NUT M6

A O —-—00WLCWOIQWO —- —m & e a2 O) = W - = v v s

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 161



HATZ 1B30 — STARTER/ALTERNATOR ASSY.

STARTER/ALTERNATOR ASSY.

22
36 (18 - 25)

PAGE 162 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — STARTER/ALTERNATOR ASSY.

Q

STARTER/ALTERNATOR ASSY.

NO. PARTNO. PART NAME

1 50426201 STARTER 12V

2 04138400 SUPPORT

3 50148100 FLAT WASHER 8,4

4 04115600 HOSE CLIP

5 04099100 RETAINING BRACKET
6

7

8

TY. REMARKS

50170900 SPRING WASHER 6
50444300 ALLEN SCREW M6X80
50023200 HEX. NUT

9 50144400 HEX. NUT M6

10 50144500 FLAT WASHER 6,4

11 50449600 STUD MFS 6X95

12 03671400 SPACER BUSH

13 01560900 SUPPORT BRACKET

14 50096200 HEX. SCREW M8X12

15 05100701 REGULATOR 12V

16 50148100 FLAT WASHER 8,4

17 50165400 ALLEN SCREW M8X16

18 50327300 ALLEN SCREW M4X20

198 01321310 BLOWERRING

20$ 50416800 ALLEN SCREW M6X16

21$ 50003400 SPRING WASHER A4

22§ 04098720 FLANGE

235 50035200 PIN 6X12

245 04110101 ADD. FLYWHEEL

25 04117400 “TDC” STICKER

_L_LQ)_LCDQ)_Lojl\)(‘o_l._l._l._l._l.l\)_s_sl\)l\)_s_sl\)l\)_s‘

26 50435901 ALTERNATOR 12V 200W ASSY .......ccooevuunne. T, INCLUDES ITEMS W/*
27 L4 A ST S TP L I NOT SOLD SEPERATELY
28 ALTERNATOR.......coviiiriiriirieeneeneisiene, T, NOT SOLD SEPERATELY

29 50081900 SPRING WASHER A5 4
30 50427100 ALLEN SCREW M5X25 4
31 50081200 SPRING WASHER A6 5
32 50448700 ALLEN SCREW M6X30 5
33 03565400 RUBBER SLEEVE 1
34 50358400 STRAP 3
35 04108000 RING GEAR 1
36 TBD ADD. FLYWHEEL ASSY .....cccooovvirinicreine, T INCLUDES ITEMS W/$
37 04138400 SUPPORT 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 163



HATZ 1B30 — ELECTRONIC COMPONENTS ASSY.

ELECTRONIC COMPONENTS ASSY.

PAGE 164 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — ELECTRONIC COMPONENTS ASSY.

ELECTRONIC COMPONENTS ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS

1 01560800 INSTRUMENT BOX, W/O GLOW SYST. ......... L I INCLUDES ITEMS W/$

1 01561701 INSTRUMENT BOX FOR GLOW SYST............ L R INCLUDES ITEMS W/#
2%# 50384401 STARTING SWITCH ASSY. ..o L R INCLUDES ITEMS W/*
3* St STARTING SWITCH BODY ......covvverriiriinrrnne T NOT SOLD SEPERATELY
4% NUT, STARTING SWITCH .......ccoovvvirriiririnne T NOT SOLD SEPERATELY
5+t FACE PLATE, STARTING SWITCH................. L R NOT SOLD SEPERATELY

6*$# 50404900 KEY

78% 05101000 HOUSING, INSTRUMENT BOX
8%# 05092100 LED DISPLAY

9 50144500 FLAT WASHER 6,4

10 50149100 ALLEN SCREW M6X12

11 50358400 STRAP

12 01542100 WIRING HARNESS

14 01546800 WIRE

15 50469100 OIL PRESSURE SWITCH

16 50268600 TEMP. SWITCH

17 50449200 GLOW PLUG 12V ...cooiicrinecreecie, o TN USE LOCTITE 221

—_ = PO =

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 165



HATZ 1B30 — SPEED CONTROL ASSY.
SPEED CONTROL ASSY.

PAGE 166 — MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11)




HATZ 1B30 — SPEED CONTROL ASSY.

SPEED CONTROL ASSY.
NO. PARTNO. PART NAME QTy. REMARKS
1 510229 THROTTLE CABLE

1
8 05117700 LEVER 1
9 50427100 ALLEN SCREW M5X25 1
10 50216300 WASHER 5,3 2
11 50094300 HEX. NUT M5 1
12 05129900 STICKER 1

MAYCO MG-30 PUMP — OPERATION AND PARTS MANUAL — REV. #3 (09/15/11) — PAGE 167



PARTS FINDER

Search Manual Can't Find Part or
Search Website Library For Parts Manual? Request Help
by Part Number Manual & Lookup Part by Manufacturer,
Numbers - Purchase Model & Description

DiS coun t or Request Quote
Equipment

Search Manuals

Discount-Equipment.comis youronline resource for quality parts & equipment.

Florida:561-964-4949 Outside FloridaTOLLFREE:877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don'’t find the part on the website or on one of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench, Bil-Jax, F.S.
Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin,
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent,
Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air,
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith
Surface Prep,Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/



